QO
Q)
N

D

Q

N\
<
ANNEX I Q

SUMMARY OF PRODUCT ﬂ TERISTICS

RS

X
>
\O

\Q



1. NAME OF THE MEDICINAL PRODUCT

Peglntron 50 micrograms powder and solvent for solution for injection
Peglntron 80 micrograms powder and solvent for solution for injection
Peglntron 100 micrograms powder and solvent for solution for injection
Peglntron 120 micrograms powder and solvent for solution for injection
Peglntron 150 micrograms powder and solvent for solution for injection

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 6

Peglntron 50 micrograms powder and solvent for solution for injection . @
Each vial contains 50 micrograms of peginterferon alfa-2b as measured on a protein basis.
Each vial provides 50 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recomm¥gdeN.

Peglntron 80 micrograms powder and solvent for solution for injection 0
Each vial contains 80 micrograms of peginterferon alfa-2b as measured on a protein ba&Q

Each vial provides 80 micrograms/0.5 ml of peginterferon alfa-2b when reconstitut@ ommended.
Peglntron 100 micrograms powder and solvent for solution for injection @

Each vial contains 100 micrograms of peginterferon alfa-2b as measured O\ontein basis.

Each vial provides 100 micrograms/0.5 ml of peginterferon alfa-2b Wh@@ tituted as recommended.

Peglntron 120 micrograms powder and solvent for solution for inj
Each vial contains 120 micrograms of peginterferon alfa-2b as stwe®Dn a protein basis.
Each vial provides 120 micrograms/0.5 ml of peginterfer b hen reconstituted as recommended.

Peglntron 150 micrograms powder and solvent for sopegn for injection
Each vial contains 150 micrograms of peginterferq as measured on a protein basis.
Each vial provides 150 micrograms/0.5 ml of peg¥gteMeron alfa-2b when reconstituted as recommended.

The active substance is a covalent conjugﬁ}tecombinant interferon alfa-2b* with monomethoxy
polyethylene glycol. The potency of thi ct should not be compared to that of another pegylated

or non-pegylated protein of the sa eutic class (see section 5.1).
*produced by rDNA technology i li cells harbouring a genetically engineered plasmid hybrid
encompassing an interferon alf| cne from human leukocytes.
Excipients with known & '
Each vial contains 4%(; Sducrose per 0.5 ml.
For the full list ients, see section 6.1.
.

N
3. ACEUTICAL FORM

and solvent for solution for injection.

ite powder.
Clear and colourless solvent.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Adults (tritherapy)
Peglntron in combination with ribavirin and boceprevir (tritherapy) is indicated for the treatment of
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chronic hepatitis C (CHC) genotype 1 infection in adult patients (18 years of age and older) with
compensated liver disease who are previously untreated or who have failed previous therapy (see
section 5.1).

Please refer to the ribavirin and boceprevir Summary of Product Characteristics (SmPCs) when
Peglntron is to be used in combination with these medicines.

Adults (bitherapy and monotherapy)
Peglntron is indicated for the treatment of adult patients (18 years of age and older) with CHC who are e

positive for hepatitis C virus RNA (HCV-RNA), including patients with compensated cirrhosis and/or
co-infected with clinically stable HIV (see section 4.4).

adult patients who are previously untreated including patients with clinically stable HIV co-in
and in adult patients who have failed previous treatment with interferon alpha (pegylated
nonpegylated) and ribavirin combination therapy or interferon alpha monotherapy (s 5.1).

Peglntron in combination with ribavirin (bitherapy) is indicated for the treatment of CHC infec {Xn
Ct1

Interferon monotherapy, including Peglntron, is indicated mainly in case of intol ra T
contraindication to ribavirin.

Please refer to the ribavirin SmPC when Peglntron is to be used in comb tion w1th ribavirin.

Paediatric population (bitherapy)
Peglntron is indicated in a combination regimen with ribavirin %atment of children 3 years of
age and older and adolescents, who have chronic hepatitis C ntreated, without liver
decompensation, and who are positive for HCV- RNA

When deciding not to defer treatment until adulthoo is 1mp0rtant to consider that the combination
therapy induced a growth inhibition that may be j ble in some patients. The decision to treat
should be made on a case by case basis (see sec@A).

Please refer to the ribavirin SmPC for ca@&r oral solution when Peglntron is to be used in
combination with ribavirin.

4.2  Posology and method of a@stratlon

Treatment should be 1n1t1ate& onitored only by a physician experienced in the management of
patients with hepatltls C

Posology

Peglntron sh mlnlstered as a once weekly subcutaneous injection. The dose administered in
adults depc hether it is used in combination therapy (bitherapy or tritherapy) or as
monoth

comblnatlon therapy (bitherapy or tritherapy)
vy (Peglntron with ribavirin): applies to all adult and paediatric patients 3 years of age and

Tritherapy (Peglntron with ribavirin and boceprevir). applies to adult patients with genotype 1 CHC.

Adults — Dose to be administered

Peglntron 1.5 micrograms/kg/week in combination with ribavirin capsules.

The intended dose of 1.5 pg/kg of Peglntron to be used in combination with ribavirin may be
delivered in weight categories with the Peglntron strengths according to Table 1. Ribavirin capsules
are to be administered orally each day in two divided doses with food (morning and evening).

3



Table 1 Dosing for combination therapy*
Body weight Pegintron Ribavirin capsules
(kg) PeglIntron strength Administer once Total daily Number of
(pg/0.5 ml) weekly ribavirin dose capsules
(ml) (mg) (200 mg)

<40 50 0.5 800 4

40-50 80 0.4 800 4

51-64 80 0.5 800 4

65-75 100 0.5 1,000 5

76-80 120 0.5 1,000 5°

81-85 120 0.5 1,200 6o %

86-105 150 0.5 1,200 ¢

> 105 150 0.5 1,400

a: 2 morning, 2 evening
b: 2 morning, 3 evening
c¢: 3 morning, 3 evening
d: 3 morning, 4 evening

* Refer to the SmPC of boceprevir for details about the dose of boceprevir to be administered in trithy

Adults - Duration of treatment — Naive patients

Tritherapy. Refer to the SmPC for boceprevir.

Bitherapy: Predictability of sustained virological response - Patie

who fail to achieve undetectable HCV-RNA or demonstrate a
or 12 are highly unlikely to become sustained virological r
discontinuation (see also section 5.1).

. Genotype 1:

- Patients who have undetectable HCV-RNA
continued for another nine month period (e
- Patients with detectable but >2 lo

week 12 should be reassessed at tr
should continue with full course

still detectable at treatment
- In the subset of patients
become HCV-RNA ne

the treatment could e{

treatment dugatio

R

N

\

ected with virus genotype 1
ological response at week 4
ers and should be evaluated for

atment week 12, treatment should be
tal of 48 weeks).

credge In HCV-RNA level from baseline at treatment
week 24 and, if HCV-RNA is undetectable, they

e)apy (i.e. a total of 48 weeks). However, if HCV-RNA is

discontinuation of therapy should be considered.

otype 1 infection and low viral load (< 600,000 IU/ml) who
treatment week 4 and remain HCV-RNA negative at week 24,

stopped after this 24 week treatment course or pursued for an

be associated with a higher risk of relapse than a 48 weeks treatment

additional 24 we% overall 48 weeks treatment duration). However, an overall 24 weeks
tion®. 1).

co- patients who should receive 48 weeks of treatment.
o & é’r e 4:
n

eral, patients infected with genotype 4 are considered harder to treat and limited study

)

genotype 1.

Adults - Duration of treatment - HCV/HIV co-infection

a (n=66) indicate they are compatible with a duration of treatment with bitherapy as for

Bitherapy: The recommended duration of treatment for HCV/HIV co-infected patients is 48 weeks
with bitherapy, regardless of genotype.

Predictability of response and non-response in HCV/HIV co-infection - Early virological response by
week 12, defined as a 2 log viral load decrease or undetectable levels of HCV-RNA, has been shown
to be predictive for sustained response. The negative predictive value for sustained response in
HCV/HIV co-infected patients treated with Peglntron in combination with ribavirin was 99 % (67/68;




Study 1) (see section 5.1). A positive predictive value of 50 % (52/104; Study 1) was observed for
HCV/HIV co-infected patients receiving bitherapy.

Adults - Duration of treatment - Retreatment
Tritherapy. Refer to the SmPC for boceprevir.

Bitherapy: Predictability of sustained virological response - All patients, irrespective of genotype, who
have demonstrated serum HCV-RNA below the limits of detection at week 12 should receive

48 weeks of bitherapy. Retreated patients who fail to achieve virological response (i.e. HCV-RNA

below the limits of detection) at week 12 are unlikely to become sustained virological responders after 6
48 weeks of therapy (see also section 5.1). @
Retreatment duration greater than 48 weeks in non-responder patients with genotype 1 has not be

studied with pegylated interferon alfa-2b and ribavirin combination therapy. K\%

ace

Paediatric population (bitherapy only) — Dose to be administered

Dosing for children 3 years of age and older and adolescent patients is determined b
area for Peglntron and by body weight for ribavirin. The recommended dose of Pe is

60 pg/m?*/week subcutaneously in combination with ribavirin 15 mg/kg/day oral divided

doses with food (morning and evening). @

The recommended duration of treatment with bitherapy is 1 extrapolation from clinical
data on combination therapy with standard interferon in pag patients (negative predictive

value 96 % for interferon alfa—2b/ribavirin), patients wiNfa®} t8achieve virological response at
12 weeks are highly unlikely to become sustaine yi¢al responders. Therefore, it is

Paediatric population (bitherapy only) - Duration of treatment
. Genotype 1:

recommended that children and adolescent patientsNWe®1ving Peglntron/ribavirin combination
be discontinued from therapy if their week 12@\/— A dropped < 2 logo compared to

pretreatment or if they have detectable H at treatment week 24.
. Genotype 2 or 3:
wi

The recommended duration of treatn& ith bitherapy is 24 weeks.

. Genotype 4:
Only 5 children and adolesceng enotype 4 were treated in the PeglIntron/ribavirin clinical
trial. The recommended dugm treatment with bitherapy is 1 year. It is recommended that
children and adolescent eceiving Peglntron/ribavirin combination be discontinued
from therapy if their HCV-RNA dropped < 2 log;o compared to pretreatment or if they
have detectable H at treatment week 24.

Peglntron monoth%—
Dose to be admi%
As monotheramy eglntron regimen is 0.5 or 1.0 pg/kg/week. The lowest Peglntron strength
available 13 @.5 ml; therefore for patients prescribed 0.5 pg/kg/week, doses must be adjusted by

n in Table 2. For the 1.0 pg/kg dose, similar volume adjustments can be made or
ngths can be used as shown in Table 2. PegIntron monotherapy was not studied in
co-infected patients.

A

Monotherapy dosing
0.5 ug/’kg 1.0 pg/kg
Body weight Peglntron Administer once Peglntron Administer once
(kg) strength weekly strength weekly

(pg/0.5 ml) (ml) (ng/0.5 ml) (ml)
30-35 50* 0.15 80 0.2
36-45 50 0.2 50 0.4
46-56 50 0.25 50 0.5
57-72 80 0.2 80 0.4
73-88 50 0.4 80 0.5
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89-106 50 0.5 100 0.5

107-120** 80 0.4 120 0.5

Minimum delivery for pen is 0.2 ml.

*  Must use vial.

** For patients > 120 kg, the PegIntron dose should be calculated based on the individual patient weight. This may require
combinations of various Peglntron dose strengths and volumes.

Duration of treatment
For patients who exhibit virological response at week 12, treatment should be continued for at least
another three-month period (i.e., a total of six months). The decision to extend therapy to one year of

treatment should be based on prognostic factors (e.g., genotype, age > 40 years, male gender, bridgini b

fibrosis).

Dose modification for all patients (monotherapy and combination therapy)
If severe adverse reactions or laboratory abnormalities develop during treatment with PegIntr K
monotherapy or combination therapy, the dosages of Peglntron and/or ribavirin must be m
appropriate, until the adverse reactions abate. Dose reduction of boceprevir is not rec
Boceprevir must not be administered in the absence of Peglntron and ribavirin.

As adherence might be of importance for outcome of therapy, the dose of Peglntro

be kept as close as possible to the recommended standard dose. Guidelines were

trials for dose modification. K

sed on laboratory

ibavirin should
ed in clinical

Combination therapy dose reduction guidelines

Table 2a  Dose modification guidelines for combination

parameters P\

Laboratory values

Reduce only ribavirin
daily dose (see note 1)

Rny Peglntron
doSw(see note 2) if:

Discontinue
combination therapy

if: if:
Haemoglobin > 8.5 g/dl, and N - <8.5 g/dl
<10 g/dl
Adults: Haemoglobin \

< 12 g/dl after four
weeks of dose

in Patients with history
of stable cardiac

>2 g/dl @e in haemoglobin during any
é ek period during treatment

disease rmanent dose reduction) reduction
Children and O
adolescents: not K
applicable o Q
Leukocytes \ - > 1.0 x 10”/1, and <1.0x 1071
<1.5x 10/
- >0.5x 10/, and <0.5x 1071

Neutrophils Q

<0.75 x 10°/1

Pla‘?‘\

>25x 10°/1, and
<50 x 10°/1 (adults)
> 50 x 10/, and
<70 x 10°/1 (children and

<25x 10”1 (adults)
<50 x 10”/1 (children
and adolescents)

adolescents)
Bilirubin — direct - - 2.5x ULN'
Bilirubin - indirect > 5 mg/dl - >4 mg/dl
(for > 4 weeks)
Serum Creatinine - - > 2.0 mg/dl
Creatinine Clearance - - Discontinue ribavirin
if CrCL < 50ml/min




Laboratory values Reduce only ribavirin | Reduce only PegIntron Discontinue
daily dose (see note 1) dose (see note 2) if: combination therapy
if: if:

Alanine - - 2 x baseline and
aminotransferase >10 x ULN"
(ALT)

or 2 x baseline and
Aspartate >10 x ULN"
aminotransferase
(AST) 6
i Upper limit of normal

)

Note 1: In adult patients 1 dose reduction of ribavirin is by 200 mg/day (except in patients recoa
the 1,400 mg, dose reduction should be by 400 mg/day). If needed, 2™ dose reductio
ribavirin is by an additional 200 mg/day. Patients whose dose of ribavirin is reducﬂ
600 mg daily receive one 200 mg capsule in the morning and two 200 mg ca e
evening. xl
In children and adolescent patients 1* dose reduction of ribavirin is to 12@ ay, 2" dose
reduction of ribavirin is to 8 mg/kg/day.

Note 2: In adult patients 1% dose reduction of PegIntron is to 1 pg/kg/week. I
reduction of Peglntron is to 0.5 ng/kg/week. For patients on Peg
monotherapy dose reduction guidelines section for dose redu
In children and adolescent patients 1% dose reduction of PQ is to 40 pg/m*/week, 2™

ed, 2™ dose
ron monotherapy: refer to

dose reduction of Peglntron is to 20 pg/m*/week.

utilizing a lower dose strength as shown in Table 2b. Do Auction of Peglntron in children and
adolescents is accomplished by modifying the recom ed dose in a two-step process from the
original starting dose of 60 ug/m*/week, to 40 u@ k, then to 20 pg/m*/week, if needed.

Table 2b

Dose reduction of Peglntron in adults may be accompli ducing the prescribed volume or by
d

Two-step dose reduction of F¥Intron in combination therapy in adults

First dose reduction to Peglntron 1 . Second dose reduction to PegIntron 0.5 ng/kg
Body PegIntron | Amoungo me of Body PegIntron | Amount of | Volume of
weight(kg) strength Pegln eglntron weight strength PeglIntron | PegIntron
(ug/0.5 ml) (kg) (ug/0.5 ml) to to
er | administer administer | administer
g (ml) (g (ml)
<40 5(\ 35 0.35 <40 50 20 0.2
40 -50 40 -50 50 25 0.25
48 0.2
. .%
\ 80 56 0.35 51-64 80 1 0.2
35 0.35
100 70 0.35 65—-175 50
80 80 0.5 76 — 85 120 48 0.2
86 -105 120 96 0.4 86— 105 50 50 0.5
> 105 150 105 0.33 > 105 80 64 0.4




Peglntron monotherapy dose reduction guidelines in adults

Dose modification guidelines for adult patients who use Peglntron monotherapy are shown in

Table 3a.

Table 3a

laboratory parameters

Dose modification guidelines for Peglntron monotherapy in adults based on

Laboratory values

Reduce Peglntron
to one-half dose if:

Discontinue Peglntron if:

Neutrophils

>05x

10/, and < 0.75 x 10°/1

<0.5x10°/1

Platelets

>25 x 10%/1, and < 50 x 10°/1

29

<25x10°/1

For adult patients who use 0.5 ng/kg Peglntron monotherapy, dose reduction may be acco@hed by
reducing the prescribed volume by one-half as shown in Table 3b.

Y

Table 3b  Reduced Peglntron dose (0.25 pg/kg) for the 0.5 pg/kg monothe egimen in
adults
Body weight Peglntron strength Amount of PegIntron to V e of Peglntron to
(kg) (ng/0.5 ml) administer Administer
(12 (ml)
30-35 50* 8 0.08
36-45 50* 10 0.1
46-56 50* 13\ 0.13
57-72 80* N 0.1
73-88 50 2» 0.2
89-106 50 Y25 0.25
107-120** 80 32 0.2

Minimum delivery for pen is 0.2 ml.

* Must use vial.

** For patients > 120 kg, the PegIntron dose shou@:ulated based on the individual patient weight. This may require

combinations of vari

ous Peglntron dose strengt

For adult patients who use 1.0

reducing the prescribed volu

olumes.

glntron monotherapy, dose reduction may be accomplished by

one-half or by utilizing a lower dose strength as shown in

Table 3c.
Table 3¢ Reduw’e tron dose (0.5 pg/kg) for the 1.0 pg/kg monotherapy regimen in
adu
Body weigh g eglntron Amount of Volume of
(kg)* strength Peglntron to Peglntron to
. ()\ (ng/0.5 ml) administer administer
é? (1g) (ml)
50* 15 0.15
345 50 20 0.20
&S46-56 50 25 0.25
57-72 80 32 0.2
73-88 50 40 0.4
89-106 50 50 0.5
107-120** 80 64 0.4

Minimum delivery for pen is 0.2 ml

* Must use vial.

** For patients > 120 kg, the PegIntron dose should be calculated based on the individual patient weight. This may require
combinations of various Peglntron dose strengths and volumes.



Special populations

Renal impairment

Monotherapy

Peglntron should be used with caution in patients with moderate to severe renal impairment. In patients

with moderate renal dysfunction (creatinine clearance 30-50 ml/minute), the starting dose of Peglntron

should be reduced by 25 %. Patients with severe renal dysfunction (creatinine clearance

15-29 ml/minute) should have the starting dose of PegIntron reduced by 50 %. Data are not available

for the use of Peglntron in patients with creatinine clearance < 15 ml/minute (see section 5.2). Patients

with severe renal impairment, including those on hemodialysis, should be closely monitored. If renal b

function decreases during treatment, Peglntron therapy should be discontinued.

Combination therapy @

Patients with creatinine clearance < 50 ml/minute must not be treated with PegIntron in combi
% yred

with ribavirin (see ribavirin SmPC). When administered in combination therapy, patients with
renal function should be more carefully monitored with respect to the development of ana

Hepatic impairment c

The safety and efficacy of Peglntron therapy has not been evaluated in patients Wlt@nepatlc

dysfunction, therefore Peglntron must not be used for these patients. @
Elderly (> 65 years of age) &
There are no apparent age-related effects on the pharmacokinetics of Pe Data from elderly patients

treated with a single dose of Peglntron suggest no alteration in PegI e is necessary based on age
(see section 5.2).

Paediatric population Q

Peglntron can be used in combination with ribavirin in pae atients 3 years of age and older.

Method of administration

Peglntron should be administered as a subcutane ectlon For special handling information see
section 6.6. Patients may self-inject PegIntrow physician determines that it is appropriate and with
medical follow-up as necessary.

4.3 Contraindications 60

- Hypersensitivity to the
section 6.1;
- A history of sever pr&-Xisting cardiac disease, including unstable or uncontrolled cardiac disease

in the prev1o\ dhths (see section 4.4);

- Severe, de g medical conditions;

- Autoi atitis or a history of autoimmune disease;

- Seve 1%ﬁc dysfunction or decompensated cirrhosis of the liver;
)

- @ g thyroid disease unless it can be controlled with conventional treatment;
/

substance or to any interferon or to any of the excipients listed in

- y and/or compromised central nervous system (CNS) function;
- é HIV patients with cirrhosis and a Child-Pugh score > 6.
ombination of Peglntron with telbivudine.

ediatric population
Existence of, or history of severe psychiatric condition, particularly severe depression, suicidal
ideation or suicidal attempt.

Combination therapy
Also see SmPCs for ribavirin and boceprevir if Peglntron is to be administered in combination therapy
in patients with chronic hepatitis C.




4.4 Special warnings and precautions for use

Psychiatric and Central Nervous System (CNS)

Severe CNS effects, particularly depression, suicidal ideation and attempted suicide have been observed
in some patients during Peglntron therapy, and even after treatment discontinuation mainly during the
6-month follow-up period. Other CNS effects including aggressive behaviour (sometimes directed against
others such as homicidal ideation), bipolar disorders, mania, confusion and alterations of mental status
have been observed with alpha interferons. Patients should be closely monitored for any signs or
symptoms of psychiatric disorders. If such symptoms appear, the potential seriousness of these b

undesirable effects must be borne in mind by the prescribing physician and the need for adequate
therapeutic management should be considered. If psychiatric symptoms persist or worsen, or suicidal@
or homicidal ideation is identified, it is recommended that treatment with Peglntron be discontinu%
and the patient followed, with psychiatric intervention as appropriate. K\

Patients with existence of, or history of severe psychiatric conditions Q

If treatment with peginterferon alfa-2b is judged necessary in adult patients with ex'sv istory
of severe psychiatric conditions, this should only be initiated after having ensured oniate
individualised diagnostic and therapeutic management of the psychiatric conditiag.

- The use of PegIntron in children and adolescents with existence of or history o psychiatric
conditions is contraindicated (see section 4.3). Among children and adolescents %d with interferon
alfa-2b in combination with ribavirin, suicidal ideation or attempts were repMgted more frequently
compared to adult patients (2.4 % vs 1 %) during treatment and during tfeBgdonth follow-up after

treatment. As in adult patients, children and adolescents experienced “ pSychiatric adverse events
(e.g. depression, emotional lability, and somnolence). Q

Patients with substance use/abuse

HCYV infected patients having a co-occurring substance use der (alcohol, cannabis, etc) are at an
increased risk of developing psychiatric disorders or rbation of already existing psychiatric disorders
when treated with alpha interferon. If treatment wi interferon is judged necessary in these patients,
the presence of psychiatric co-morbidities and th&gottial for other substance use should be carefully
assessed and adequately managed before ini% tierapy. If necessary, an inter-disciplinary approach
including a mental health care provider or §ddie¥n specialist should be considered to evaluate, treat and
follow the patient. Patients should be clo onitored during therapy and even after treatment
discontinuation. Early intervention ergence or development of psychiatric disorders and
substance use is recommended.

Growth and developme ren and adolescents)

During the course of th&ggpy) lasting up to 48 weeks in patients ages 3 through 17 years, weight loss
and growth inhibitNgr ommon. Long-term data available in children treated with the
combination ther% egylated interferon/ribavirin are indicative of substantial growth retardation.

Thirty two pe /94) of subjects demonstrated > 15 percentile decrease in height-for-age

percentile@fter completion of therapy (see sections 4.8 and 5.1).

Wil benefit/risk assessment in children

gCted benefit of treatment should be carefully weighed against the safety findings observed for

‘"" and adolescents in the clinical trials (see sections 4.8 and 5.1).
It is important to consider that the combination therapy induced a growth inhibition, that
resulted in reduced height in some patients.

- This risk should be weighed against the disease characteristics of the child, such as evidence of
disease progression (notably fibrosis), co-morbidities that may negatively influence the disease

progression (such as HIV co-infection), as well as prognostic factors of response (HCV
genotype and viral load).

Whenever possible the child should be treated after the pubertal growth spurt, in order to reduce the
risk of growth inhibition. Although data are limited, no evidence of long-term effects on sexual
maturation was noted in the 5-year observational follow-up study.
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More significant obtundation and coma, including cases of encephalopathy, have been observed in
some patients, usually elderly, treated at higher doses for oncology indications. While these effects are
generally reversible, in a few patients full resolution took up to three weeks. Very rarely, seizures have
occurred with high doses of interferon alpha.

All patients in the selected chronic hepatitis C studies had a liver biopsy before inclusion, but in certain

cases (i.e. patients with genotype 2 and 3), treatment may be possible without histological confirmation.

Current treatment guidelines should be consulted as to whether a liver biopsy is needed prior to

commencing treatment. e

Acute hypersensitivity @

Acute hypersensitivity reactions (e.g., urticaria, angioedema, bronchoconstriction, anaphylaxis) ha

. . . . L J

been observed rarely during interferon alfa-2b therapy. If such a reaction develops during treatme @

&as S

PeglIntron, discontinue treatment and institute appropriate medical therapy immediately. Transie
do not necessitate interruption of treatment. 0

Cardiovascular system \S '

As with interferon alfa-2b, adult patients with a history of congestive heart failure, al infarction
and/or previous or current arrthythmic disorders, receiving Peglntron therapy reqy# ¢ monitoring. It

is recommended that patients who have pre-existing cardiac abnormalities have ocardiograms taken
prior to and during the course of treatment. Cardiac arrhythmias (primarily sgpraventricular) usually
respond to conventional therapy but may require discontinuation of Peg erapy. There are no data

in children or adolescents with a history of cardiac disease.

Hepatic Failure Q
Peglntron increases the risk of hepatic decompensation gn in patients with cirrhosis. As with all

interferons, discontinue treatment with Peglntron in patien develop prolongation of coagulation
markers which might indicate liver decompensation. Lsmg enzymes and hepatic function should be
closely monitored in cirrhotic patients. Q

Pyrexia 5\’

While pyrexia may be associated with the #fU-liW syndrome reported commonly during interferon
therapy, other causes of persistent pyrex be ruled out.

Hydration

Adequate hydration must be 1ned in patients undergoing Peglntron therapy since hypotension
related to fluid depletion halbwfseen in some patients treated with alpha interferons. Fluid
replacement may be ne

Pulmonary infj neumonitis, and pneumonia, occasionally resulting in fatality, have been observed
rarely in igrdgroMvalpha treated patients. Any patient developing pyrexia, cough, dyspnea or other
respirato oms must have a chest X-ray taken. If the chest X-ray shows pulmonary infiltrates or
therg X @zce of pulmonary function impairment, the patient is to be monitored closely, and, if
app Xe, discontinue interferon alpha. Prompt discontinuation of interferon alpha administration and

t with corticosteroids appear to be associated with resolution of pulmonary adverse events.

Pulmonary chang@

utoimmune disease
The development of auto-antibodies and autoimmune disorders has been reported during treatment
with alpha interferons. Patients predisposed to the development of autoimmune disorders may be at
increased risk. Patients with signs or symptoms compatible with autoimmune disorders should be
evaluated carefully, and the benefit-risk of continued interferon therapy should be reassessed (see also
section 4.4 Thyroid changes and section 4.8).
Cases of Vogt-Koyanagi-Harada (VKH) syndrome have been reported in patients with chronic
hepatitis C treated with interferon. This syndrome is a granulomatous inflammatory disorder affecting
the eyes, auditory system, meninges, and skin. If VKH syndrome is suspected, antiviral treatment
should be withdrawn and corticosteroid therapy discussed (see section 4.8).
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Ocular changes
Ophthalmologic disorders, including retinal haemorrhages, retinal exudates, serous retinal detachment,

and retinal artery or vein occlusion have been reported in rare instances after treatment with alpha

interferons (see section 4.8). All patients should have a baseline eye examination. Any patient

complaining of ocular symptoms, including loss of visual acuity or visual field must have a prompt and

complete eye examination. Periodic visual examinations are recommended during PegIntron therapy,

particularly in patients with disorders that may be associated with retinopathy, such as diabetes mellitus or
hypertension. Discontinuation of Peglntron should be considered in patients who develop new or

worsening ophthalmological disorders. b

Thyroid changes @

Infrequently, adult patients treated for chronic hepatitis C with interferon alpha have develop%
¢

thyroid abnormalities, either hypothyroidism or hyperthyroidism. Approximately 21 % of chi

treated with Peglntron/ribavirin combination therapy developed increase in thyroid stimul

hormone (TSH). Another approximately 2 % had a transient decrease below the low Y normal.
Prior to initiation of Peglntron therapy, TSH levels must be evaluated and any thyro aQormality
detected at that time must be treated with conventional therapy. Determine TSH |ev8& ¥, during the
course of therapy, a patient develops symptoms consistent with possible thyrojadWifinction. In the
presence of thyroid dysfunction, PegIntron treatment may be continued if TSH feJ%1s can be
maintained in the normal range by medicine. Children and adolescents shuld be monitored every

3 months for evidence of thyroid dysfunction (e.g. TSH).

Metabolic disturbances %
Hypertriglyceridemia and aggravation of hypertriglyceridemia @ severe, have been observed.
Monitoring of lipid levels is, therefore, recommended. \0

HCV/HIV Co-infection
Mitochondrial toxicity and lactic acidosis
&l N,

Patients co-infected with HIV and receiving Higgly Wctive Anti-Retroviral Therapy (HAART) may be

at increased risk of developing lactic acidoyg Catltion should be used when adding Peglntron and
ribavirin to HAART therapy (see ribaviri ).

Hepatic decompensation in HCV/| _Wected patients with advanced cirrhosis

Co-infected patients with advanc hosis receiving HAART may be at increased risk of hepatic

decompensation and death. A reatment with alfa interferons alone or in combination with

ribavirin may increase the 4 is patient subset. Other baseline factors in co-infected patients that

may be associated with r risk of hepatic decompensation include treatment with didanosine and

elevated bilirubin m NgIcentration.

Co-infected patie eiving both antiretroviral (ARV) and anti-hepatitis treatment should be closely

monitored, assgssi eir Child-Pugh score during treatment. Patients progressing to hepatic

decompens t%ould have their anti-hepatitis treatment immediately discontinued and the ARV
atrgenéx sed.

tre
Ha@\,&ogical abnormalities in HCV/HIV co-infected patients

co-infected patients receiving peginterferon alfa-2b/ribavirin treatment and HAART may
increased risk to develop haematological abnormalities (as neutropenia, thrombocytopenia and
aemia) compared to HCV mono-infected patients. Although, the majority of them could be managed

by dose reduction, close monitoring of haematological parameters should be undertaken in this
population of patients (see section 4.2 and below “Laboratory tests” and section 4.8).
Patients treated with Peglntron and ribavirin combination therapy and zidovudine are at increased risk
of developing anaemia and therefore the concomitant use of this combination with zidovudine is not
recommended (see section 4.5).

Patients with low CD4 counts
In patients co-infected with HCV/HIV, limited efficacy and safety data (N = 25) are available in
subjects with CD4 counts less than 200 cells/ul. Caution is therefore warranted in the treatment of
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patients with low CD4 counts.

Please refer to the respective SmPCs of the antiretroviral medicinal products that are to be taken
concurrently with HCV therapy for awareness and management of toxicities specific for each product
and the potential for overlapping toxicities with Peglntron and ribavirin.

HCV/HBYV Coinfection
Cases of hepatitis B re-activation (some with severe consequences) have been reported in patients co-
infected with hepatitis B and C viruses treated with interferon. The frequency of such re-activation e

appears to be low.
All patients should be screened for hepatitis B before starting treatment with interferon for hepatitis C@
patients co-infected with hepatitis B and C must then be monitored and managed according to cur%

clinical guidelines. \
Dental and periodontal disorders K
Dental and periodontal disorders, which may lead to loss of teeth, have been reporte

receiving Peglntron and ribavirin combination therapy. In addition, dry mouth coul a damaglng

combination
have regular
ction occurs, they

effect on teeth and mucous membranes of the mouth during long-term treatment
of Peglntron and ribavirin. Patients should brush their teeth thoroughly twice
dental examinations. In addition some patients may experience Vomltmg If tHi
should be advised to rinse out their mouth thoroughly afterwards.

hepatitis C in liver or other organ transplant recipients have n died. Preliminary data indicate
that interferon alpha therapy may be associated with an rate of kidney graft rejection. Liver
graft rejection has also been reported.

Organ transplant recipients
The safety and efficacy of Peglntron alone or in combination ;vél jrin for the treatment of

Other
Due to reports of interferon alpha exacerbating p@ting psoriatic disease and sarcoidosis, use of
Peglntron in patients with psoriasis or sarcoidgsis is Yecommended only if the potential benefit justifies

the potential risk. 0

Laboratory tests

Standard haematologic tests, bloo istry and a test of thyroid function must be conducted in all
patients prior to initiating ther cceptable baseline values that may be considered as a guideline prior
to initiation of PegIntron th GH

. Platelets > 100,000/mm’

o Neutrophil > 1,500/mm’

o TSH le Q must be within normal limits
Laborat ations are to be conducted at weeks 2 and 4 of therapy, and periodically thereafter as
clinf l\ opriate. HCV-RNA should be measured periodically during treatment (see section 4.2).

maintenance monotherapy
@ been demonstrated in a clinical study that peginterferon alfa-2b at low-dose (0.5 pg/kg/week) is not
fective in long term maintenance monotherapy (for a mean duration of 2.5 years) for the prevention of
disease progression in non responders with compensated cirrhosis. No statistically significant effect on the
time to development of the first clinical event (liver decompensation, hepatocellular carcinoma, death
and/or liver transplantation) was observed as compared to the absence of treatment. Peglntron should
therefore not be used as long term maintenance monotherapy.

Important information about some of the ingredients of Peglntron
Patients with rare hereditary problems of fructose intolerance, glucose galactose malabsorption or sucrase-
isomaltase insufficiency should not take this medicine.
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This medicinal product contains less than 1 mmol sodium (23 mg) per 0.7 ml, i.e., essentially
"sodium-free".

4.5 Interaction with other medicinal products and other forms of interaction
Interaction studies have only been performed in adults.

Telbivudine
A clinical trial investigating the combination of telbivudine, 600 mg daily, with pegylated interferon

alfa-2a, 180 micrograms once weekly by subcutaneous administration, indicates that this combination
is associated with an increased risk of developing peripheral neuropathy. The mechanism behind thes,
events is not known (see sections 4.3, 4.4 and 4.5 of the telbivudine SmPC). Moreover, the safety
efficacy of telbivudine in combination with interferons for the treatment of chronic hepatitis B
been demonstrated. Therefore, the combination of PegIntron with telbivudine is contraindicat

section 4.3).

Methadone
In patients with chronic hepatitis C that were on stable methadone maintenance tRe nd naive to
peginterferon alfa-2b, addition of 1.5 microgram/kg/week of Peglntron subcu for 4 weeks

increased R-methadone AUC by approximately 15 % (95 % C1 for AUC ratio

The clinical significance of this finding is unknown; however, patients s
and symptoms of increased sedative effect, as well as respiratory depr

a high dose of methadone, the risk for QTc¢ prolongation should b

Effect of Peginterferon alfa-2b on Co-administered Medic@

ate 103 — 128 %).
uld be monitored for signs

Especially in patients on

red.

The potential interaction of peginterferon alfa-2b (Peglr@ substrates of metabolic enzymes was
evaluated in 3 multiple-dose clinical pharmacology ies. In these studies, the effects of

gon) were investigated in Hepatitis C subjects
r»mcg/week) (Table 4). A clinically significant

multiple-dose regimens of peginterferon alfa-2b
(1.5 mcg/week) or healthy subjects (1 mcg/wee

pharmacokinetic interaction was not obse

tolbutamide, midazolam or dapsone; ther
alfa-2b (Peglntron) is administered wit
N-acetyltransferase. Concomitant UM\
desipramine modestly increased t @

betWeen peginterferon alfa-2b (Peglntron) and
e M0 dosing adjustment is necessary when peginterferon
dcines metabolized by CYP2C9, CYP3A4 and
Pration of peginterferon alfa-2b (Peglntron) with caffeine or
posure of caffeine and desipramine. When patients are

administered Peglntron with a 1ons metabolized by CYP1A2 or CYP2D6, the extent of the

decrease in cytochrome P
which have a narrow th

ic margin (Table 5).
terferon alfa-2b on Co-administered Medicines

fvity is unlikely to have a clinical impact, except with medicines

Table 4Effect of
' Geometric Mean Ratio (Ratio
¢ Q with/without peginterferon
Co-admj \ d Dose of Study Population | alfa-2b)
Medits 6 peginterferon AUC Crax
\ alfa-2b (90% CI) 90% CI)
1.5 meg/kg/week Chronic Hepatitis | 1.39 1.02
1A2 substrate) (4 weeks) C Subjects (N=22) | (1.27, 1.51) (0.95, 1.09)
1 mcg/kg/week Healthy Subjects 1.18 1.12
(4 weeks) (N=24) (1.07, 1.31) (1.05, 1.19)
3 mcg/kg/week Healthy Subjects 1.36 1.16
(2 weeks) (N=13) (1.25, 1.49) (1.10, 1.24)
Tolbutamide 1.5 mcg/kg/week Chronic Hepatitis | 1.1# NA
(CYP2C9 substrate) (4 weeks) C Subjects (N=22) | (0.94, 1.28)
1 meg/kg/week Healthy Subjects | 0.90# NA
(4 weeks) (N=24) (0.81, 1.00)
3 mcg/kg/week Healthy Subjects 0.95 0.99
(2 weeks) (N=13) (0.89, 1.01) (0.92,1.07)
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Geometric Mean Ratio (Ratio
with/without peginterferon

Co-administered Dose of Study Population | alfa-2b)
Medicine peginterferon AUC Crax

alfa-2b (90% CI) (90% CI)
Dextromethorphan 1.5 meg/kg/week Chronic Hepatitis | 0.96## NA
hydrobromide (4 weeks) C Subjects (N=22) | (0.73, 1.26)
(CYP2D6 and 1 mcg/kg/week Healthy Subjects 2.03#
CYP3A substrate) (4 weeks) (N=24) (1.55,2.67)
Desipramine 3 meg/kg/week Healthy Subjects 1.30
(CYP2D6 substrate) (2 weeks) (N=13) (1.18, 1.43)
Midazolam 1.5 meg/kg/week Chronic Hepatitis | 1.07
(CYP3A4 substrate) (4 weeks) C Subjects (N=24) | (0.91, 1.25)

1 meg/kg/week Healthy Subjects 1.07

(4 weeks) (N=24) (0.99, 1.16)

3 mcg/kg/week Healthy Subjects 1.18 1.

(2 weeks) (N=13) (1.06, 1.32) .07, 1.43)
Dapsone 1.5 meg/kg/week Chronic Hepatitis | 1.05 0 1.03
(N-acetyltransferase (4 weeks) C Subjects (N=24) | (1.02, @ (1.00, 1.06)
substrate)

# Calculated from urine data collected over an interval of 48-hours
## Calculated from urine data collected over an interval of 24-hours

%

Table 5 Precautions for co-administration (Peglntron s administered with care
when co-administered with the following medi%§
Medicines Signs, Symptoms, and Treatiie Mechanism and Risk Factors
Theophylline Co-administration of theoph Metabolism of theophylline is
with the product (Pegl may suppressed by inhibitory action of
increase the blood c rjg‘[ions of | the product (Peglntron) on
theophylline. Caref{ N CYP1A2.
co-administratidQ of titeophylline
with the prodfict{MgIntron) is
recommenNg™Package inserts of
theop Khould be referred to
when fiministering with the
diyt (Peglntron)
Thioridazine o-®ministration of thioridazine Metabolism of thioridazine is

h the product (Peglntron) may
increase the blood concentrations of
thioridazine. Careful
co-administration of thioridazine
with the product (Peglntron) is
recommended. Package inserts of
thioridazine should be referred to
when co-administering with the
product (Peglntron)

suppressed by inhibitory action of
the product (Peglntron) on

CYP2De6.

phylline,
ntipyrine,
Warfarin

Elevation of blood concentrations
of these medicines has been
reported when administered in
combination with other interferon
preparations and therefore care

should be taken.

Metabolism of other medicines in
the liver may be suppressed.
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Medicines Signs, Symptoms, and Treatment | Mechanism and Risk Factors

Zidovudine When administered in combination | Mechanism of action is unknown,
with other interferon preparations, but it is considered that both
suppressive effect on bone marrow | medicines have bone marrow
function may be strengthened and depressive effects.

aggravation of blood cell reduction
such as white blood cells decreased

may occur.
Immuno-suppressive When administered in combination | It is considered that graft rejection
therapy with other interferon preparations, | reactions may be induced.
effect of immunosuppressive @
therapy may be weakened in

.
transplant (kidney, bone marrow, \6

etc.) patients.

No pharmacokinetic interactions were noted between Peglntron and ribavirin in a rr\

pharmacokinetic study.
HCV/HIV Co-infection @0

Nucleoside analogues \
Use of nucleoside analogs, alone or in combination with other nucleo%
&

acidosis. Pharmacologically, ribavirin increases phosphorylated
vitro. This activity could potentiate the risk of lactic acidosis ing
(e.g. didanosine or abacavir). Co-administration of ribaviring
Reports of mitochondrial toxicity, in particular lactic acedofis 3
have been reported (see ribavirin SmPC). 0\

as resulted in lactic

s of purine nucleosides in
purine nucleoside analogs
Osine is not recommended.
pancreatitis, of which some fatal,

used to treat HIV, although the exact mechanis ins to be elucidated. The concomitant use of
ribavirin with zidovudine is not recommend¥g due'to an increased risk of anaemia (see section 4.4).
Consideration should be given to replaci udine in a combination anti-retroviral treatment

(ART) regimen if this is already egtabli his would be particularly important in patients with a

Exacerbation of anaemia due to ribavirin has b%ged when zidovudine is part of the regimen
¢

4.6 Fertility, pregnancy 3

Women of childbearing @ al/contraception in males and females
PeglIntron is recomiMgndedQr use in fertile women only when they are using effective contraception

during the treatm%

Combinati®, @y with ribavirin
Extrer’ne & st be taken to avoid pregnancy in female patients or in partners of male patients taking
WwLombination with ribavirin. Females of childbearing potential must use an effective

oDartners must use an effective contraceptive during treatment and for 7 months after treatment has
¥ concluded (see ribavirin SmPC).

Pregnancy
There are no adequate data from the use of interferon alfa-2b in pregnant women. Studies in animals have

shown reproductive toxicity (see section 5.3). Interferon alfa-2b has been shown to be abortifacient in
primates. Peglntron is likely to also cause this effect.

The potential risk in humans is unknown. Peglntron is to be used during pregnancy only if the potential
benefit justifies the potential risk to the foetus.
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Combination therapy with ribavirin
Ribavirin causes serious birth defects when administered during pregnancy, therefore ribavirin therapy
is contraindicated in women who are pregnant.

Breast-feeding
It is not known whether the components of this medicinal product are excreted in human milk.

Because of the potential for adverse reactions in breast-fed infants, breast-feeding should be
discontinued prior to initiation of treatment.

Fertility 6
There are no data available regarding potential effects of Peglntron treatment on male or female @

fertility. .
&

4.7 Effects on ability to drive and use machines

Patients who develop fatigue, somnolence or confusion during treatment with Peglntro Qned to
avoid driving or operating machines.

4.8 Undesirable effects @Q
Adults

Tritherapy é
Refer to the SmPC for boceprevir. Q

Bitherapy and monotherapy Q
Summary of the safety profile
The most common treatment-related adverse reactions re during clinical trials with Peglntron in

combination with ribavirin in adults, seen in more t alf'of the study subjects, were fatigue,
headache, and injection site reaction. Additional mreactions reported in more than 25 % of
subjects included nausea, chills, insomnia, anae@yrexia, myalgia, asthenia, pain, alopecia,

nd 1itability. The most frequently reported adverse
ity and were manageable without the need for
modification of doses or discontinuatio erapy. Fatigue, alopecia, pruritus, nausea, anorexia,
weight decreased, irritability and iR occur at a notably lower rate in patients treated with
Peglntron monotherapy compared @ 2ose treated with combination therapy (see Table 6).

anorexia, weight decreased, depression, ra
reactions were mostly mild to moderate i

Tabulated summary of aa’%j ctions

The following treatme (& adverse reactions were reported in adults in clinical trials or through
post-marketing surtgillan®in patients treated with peginterferon alfa-2b, including Peglntron
monotherapy or P, on/ribavirin. These reactions are listed in table 6 by system organ class and

rare (> 1/16,6Q0 ™ < 1/1,000), very rare (< 1/10,000) or not known (cannot be estimated from the

available N

Wi K requency grouping, undesirable effects are presented in order of decreasing seriousness.

frequency (V% on (> 1/10), common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100),

Adverse reactions reported in adults in clinical trials or through post-marketing

surveillance in patients treated with peginterferon alfa-2b, including PegIntron
\ monotherapy or Peglntron + ribavirin
%Infections and infestations

Very common: Viral infection’, pharyngitis™

Common: Bacterial infection (including sepsis), fungal infection, influenza, upper
respiratory tract infection, bronchitis, herpes simplex, sinusitis, otitis media,
rhinitis

Uncommon: Injection site infection, lower respiratory tract infection

Not known: Hepatitis B reactivation in HCV/HBYV co-infected patients
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Blood and lymphatic system disorders

Very common:

Anaemia, neutropenia

Common: Haemolytic anaemia, leukopenia, thrombocytopenia, lymphadenopathy
Very rare: Aplastic anaemia

Not known: Aplasia pure red cell

Immune system disorders

Uncommon: Drug hypersensitivity

Rare: Sarcoidosis

Not known: Acute hypersensitivity reactions including angioedema, anaphylaxis and

anaphylactic reactions including anaphylactic shock, idiopathic
thrombocytopenic purpura, thrombotic thrombocytopenic purpura, swstdgs
lupus erythematosus

Endocrine disorders

Common:

| Hypothyroidism, hyperthyroidism

Metabolism and nutrition disorders

N

Very common:

Anorexia

N\

Common: Hypocalcemia, hyperuricemia, dehydration, in¢ ea%)petite
Uncommon: Diabetes mellitus, hypertriglyceridaemia {
Rare: Diabetic ketoacidosis

Psychiatric disorders

P 4

Very common:

. . %* . * . . . . .
Depression, anxiety , emotl 1ty , concentration impaired, insomnia

Common: Aggression, agitation, a ood altered, abnormal behaviour,
nervousness, sleep di bido decreased, apathy, abnormal dreams,
crying

Uncommon: Suicide, suicid pt, suicidal ideation, psychosis, hallucination, panic
attack

Rare: Bipolagdiqor

Not known: Homicg tion, mania

Nervous system disorders

Fa\

Very common:

Common:

uralgia, paraesthesia, hypoaesthesia, hyperaesthesia, hypertonia,
mnolence, disturbance in attention, tremor, dysgeusia

e, dizziness
Q esia, memory impairment, syncope, migraine, ataxia, confusion,

Neuropathy, neuropathy peripheral

Uncommon: @
Rare: .

Convulsion

Cry rar NS
()

Cerebrovascular haemorrhage, cerebrovascular ischaemia, encephalopathy

Noé\?

Facial palsy, mononeuropathies

isorders
ommon: Visual disturbance, vision blurred, photophobia, conjunctivitis, eye

irritation, lacrimal disorder, eye pain, dry eye

Uncommon: Retinal exudates

Rare: Loss of visual acuity or visual fields, retinal haemorrhage, retinopathy,
retinal artery occlusion, retinal vein occlusion, optic neuritis, papilloedema,
macular oedema

Not known: Serous retinal detachment

Ear and labyrinth disorders

Common:

Hearing impaired/loss, tinnitus, vertigo
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Uncommon

| Ear pain

Cardiac disorders

Common: Palpitations, tachycardia

Uncommon: Myocardial infarction

Rare: Congestive heart failure, cardiomyopathy, arrhythmia, pericarditis

Very rare: Cardiac ischaemia

Not known: Pericardial effusion

Vascular disorders

Common: Hypotension, hypertension, flushing 6
Rare: Vasculitis

Respiratory, thoracic and mediastinal disorders ~ W
Very common: Dyspnoea , cough’ ‘\07

Common: Dysphonia, epistaxis, respiratory disorder, respiratory tract conge
sinus congestion, nasal congestion, rhinorrhea, increased upper@
secretion, pharyngolaryngeal pain R

Very rare: Interstitial lung disease A\

Not known: Pulmonary fibrosis, pulmonary arterial hypertension” ¢ N

Gastrointestinal disorde

Very common:

rs
Vomiting , nausea, abdominal pain, diarrhoea, ry%h*

Common: Dyspepsia, gastroesophageal reflux disease atitis, mouth ulceration,
glossodynia, gingival bleeding, constipatjo tulence, haemorrhoids,
cheilitis, abdominal distension, gingivi 08sitis, tooth disorder

Uncommon: Pancreatitis, oral pain Qv

’ P T n

Rare: Colitis ischaemic \\J

Very rare: Colitis ulcerative )

Not known

Hepatobiliary disorders

Tongue plgmentatlolb
.

Common: | Hyperbilirubin hepatomegaly

Skin and subcutaneous tissue disord

Very common:

Alopeci@, UNWUS , dry skin’, rash”

Common: Psoria osensitivity reaction, rash maculo-papular, dermatitis,
ery, us rash, eczema, night sweats, hyperhidrosis, acne, furuncle,
K a, urticaria, abnormal hair texture, nail disorder

Rare neous sarcoidosis

Very rare: \Qevens-] ohnson syndrome, toxic epidermal necrolysis, erythema multiforme

connective tissue disorders

Myalgia, arthralgia, musculoskeletal pain

Arthritis, back pain, muscle spasms, pain in extremity

Bone pain, muscle weakness

Rhabdomyolysis, myositis, rheumatoid arthritis

I and urinary disorders

Micturition frequency, polyuria, urine abnormality

Renal failure, renal insufficiency

Reproductive system and breast disorders

Common:

Amenorrhoea, breast pain, menorrhagia, menstrual disorder, ovarian
disorder, vaginal disorder, sexual dysfunction, prostatitis, erectile
dysfunction

General disorders and a

dministration site conditions

Very common:

Injection site reaction injection site inflammation, fatigue, asthenia,
irritability, chills, pyrexia, influenza like illness, pain
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Common: Chest pain, chest discomfort, injection site pain, malaise, face oedema,
oedema peripheral, feeling abnormal, thirst

Rare: Injection site necrosis
Investigations
Very common: Weight decreased

“These adverse reactions were common (>1/100 to < 1/10) in clinical trials in patients treated with PegIntron monotherapy.
#Class label for interferon products, see below Pulmonary arterial hypertension.

Description of selected adverse reactions in adults
Most cases of neutropenia and thrombocytopenia were mild (WHO grades 1 or 2). There were some cases

of more severe neutropenia in patients treated with the recommended doses of PegIntron in combination

with ribavirin (WHO grade 3: 39 of 186 [21 %]; and WHO grade 4: 13 of 186 [7 %]). . 6

In a clinical trial, approximately 1.2 % of patients treated with Peglntron or interferon alfa-2b i

combination with ribavirin reported life-threatening psychiatric events during treatment. Thes@n‘cs

included suicidal ideation and attempted suicide (see section 4.4).

Cardiovascular (CVS) adverse events, particularly arrhythmia, appeared to be cosge mostly with
pre-existing CVS disease and prior therapy with cardiotoxic agents (see secti #Cardiomyopathy,
that may be reversible upon discontinuation of interferon alpha, has been ggporfgd rarely in patients
without prior evidence of cardiac disease. {

Cases of pulmonary arterial hypertension (PAH) have been report Qnterferon alfa products,
notably in patients with risk factors for PAH (such as portal hy; , HIV-infection, cirrhosis).
Events were reported at various time points typically sever: ti% after starting treatment with
interferon alfa.

Ophthalmological disorders that have been reported
(including macular oedema), retinal haemorrhagg

loss of visual acuity or visual field, optic nKitl

Q y with alpha interferons include retinopathies
Nafal artery or vein occlusion, retinal exudates,
papilloedema (see section 4.4).

A wide variety of autoimmune and immur@ ated disorders have been reported with alpha interferons
including thyroid disorders, systemjc lup thematosus, rheumatoid arthritis (new or aggravated),
idiopathic and thrombotic thrombo ¢ purpura, vasculitis, neuropathies including
mononeuropathies and Vogt-K@ arada syndrome (see also section 4.4).

HCV/HIV co-infected pagj

Summary of the safety

For HCV/HIV co—i%e tients receiving Peglntron in combination with ribavirin, other

undesirable effec were not reported in mono-infected patients) which have been reported in the

larger studie% requency > 5 % were: oral candidiasis (14 %), lipodystrophy acquired (13 %),
te

CD4 lymp decreased (8 %), appetite decreased (8 %), gamma-glutamyltransferase increased
(9 %)y b@ (5 %), blood amylase increased (6 %), blood lactic acid increased (5 %), cytolytic
hepay b), lipase increased (6 %) and pain in limb (6 %).

tion of selected adverse reactions

uchondrial toxicity

itochondrial toxicity and lactic acidosis have been reported in HIV-positive patients receiving NRTI
regimen and associated ribavirin for co-HCV infection (see section 4.4).

Laboratory values for HCV/HIV co-infected patients
Although haematological toxicities of neutropenia, thrombocytopenia and anaemia occurred more
frequently in HCV/HIV co-infected patients, the majority could be managed by dose modification and
rarely required premature discontinuation of treatment (see section 4.4). Haematological abnormalities
were more frequently reported in patients receiving Peglntron in combination with ribavirin when
compared to patients receiving interferon alfa-2b in combination with ribavirin. In Study 1 (see
section 5.1), decrease in absolute neutrophil count levels below 500 cells/mm’ was observed in 4 %
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(8/194) of patients and decrease in platelets below 50,000/mm’ was observed in 4 % (8/194) of
patients receiving Peglntron in combination with ribavirin. Anaemia (hemoglobin < 9.4 g/dl) was
reported in 12 % (23/194) of patients treated with PegIntron in combination with ribavirin.

CD4 Iymphocytes decrease

Treatment with PegIntron in combination with ribavirin was associated with decreases in absolute
CD4+ cell counts within the first 4 weeks without a reduction in CD4+ cell percentage. The decrease
in CD4+ cell counts was reversible upon dose reduction or cessation of therapy. The use of Peglntron

in combination with ribavirin had no observable negative impact on the control of HIV viraemia
during therapy or follow-up. Limited safety data (N= 25) are available in co-infected patients with
CD4+ cell counts < 200/ul (see section 4.4). @

Please refer to the respective SmPCs of the antiretroviral medicinal products that are to be taken \
concurrently with HCV therapy for awareness and management of toxicities specific for each pr& nd
the potential for overlapping toxicities with Peglntron in combination with ribavirin.

Paediatric population ®
Summary of the safety profile Q,
In a clinical trial with 107 children and adolescent patients (3 to 17 years of ag ith combination
therapy of Peglntron and ribavirin, dose modifications were required in 25 % o(%ts most commonly
for anaemia, neutropenia and weight loss. In general, the adverse reactions pofile in children and
adolescents was similar to that observed in adults, although there is a pa specific concern
regarding growth inhibition. During combination therapy for up to 4 with PegIntron and ribavirin,
growth inhibition was observed that resulted in reduced height in ients (see section 4.4). Weight
loss and growth inhibition were very common during the treatm¥gt end of treatment, mean
decrease from baseline in weight and height percentile W(X@ rcentiles and 8 percentiles,

respectively) and growth velocity was inhibited (< 3™ perc n 70 % of the patients).

percentiles were still of 3 percentiles and 7 per respectively, and 20 % of the children
continued to have inhibited growth (growt%lel < 3" percentile). Ninety-four of 107 subjects
enrolled in the 5 year long-term follow-uf he effects on growth were less in those subjects
weeks. From pre-treatment to end of long-term follow-
up among subjects treated for 24 ONGANFTks, height-for-age percentiles decreased 1.3 and

9.0 percentiles, respectively. Twe @ pur percent of subjects (11/46) treated for 24 weeks and 40 % of
subjects (19/48) treated for 48 % s had a > 15 percentile height-for-age decrease from pre-treatment
to the end of the 5 year 10n& tollow-up compared to pre-treatment baseline percentile. Eleven
percent of subjects (5/4 d for 24 weeks and 13 % of subjects (6/48) treated for 48 weeks were
observed to have a from pre-treatment baseline of > 30 height-for-age percentiles to the end
of the 5 year lon% ollow-up For weight, pre-treatment to end of long-term follow-up, weight-

At the end of 24 weeks post-treatment follow—l%‘@ecrease from baseline in weight and height

for-age perc reased 1.3 and 5.5 percentiles among subjects treated for 24 weeks or 48 weeks,
respectiv ¢ pre-treatment to end of long-term follow-up, BMI-for-age percentiles
decrease d 7.5 percentiles among subjects treated for 24 weeks or 48 weeks, respectlvely
C ean height percentile at year 1 of long-term follow-up was most prominent in
preﬁ 1 age children. The decline of height, weight and BMI Z scores observed during the
t phase in comparison to a normative population did not fully recover at the end of long-term
-up period for children treated with 48 weeks of therapy (see section 4.4).

In the treatment phase of this study, the most prevalent adverse reactions in all subjects were pyrexia

(80 %), headache (62 %), neutropenia (33 %), fatigue (30 %), anorexia (29 %) and injection-site erythema
(29 %). Only 1 subject discontinued therapy as the result of an adverse reaction (thrombocytopenia). The
majority of adverse reactions reported in the study were mild or moderate in severity. Severe adverse
reactions were reported in 7 % (8/107) of all subjects and included injection site pain (1 %), pain in
extremity (1 %), headache (1 %), neutropenia (1 %), and pyrexia (4 %). Important treatment-emergent
adverse reactions that occurred in this patient population were nervousness (8 %), aggression (3 %), anger
(2 %), depression/depressed mood (4 %) and hypothyroidism (3 %) and 5 subjects received levothyroxine
treatment for hypothyroidism/elevated TSH.
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Tabulated summary of adverse reactions

The following treatment-related adverse reactions were reported in the study in children and
adolescent patients treated with Peglntron in combination with ribavirin. These reactions are listed in
Table 7 by system organ class and frequency (very common (> 1/10), common (> 1/100 to < 1/10),
uncommon (> 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very rare (< 1/10,000) or not known
(cannot be estimated from the available data).

Within each frequency grouping, adverse reactions are presented in order of decreasing seriousness.

Table 7 Adverse reactions very commonly, commonly and uncommonly reported in the

clinical trial in children and adolescent patients treated with PegIntron in @
combination with ribavirin ~
Infections and infestations . ‘07
Common: Fungal infection, influenza, oral herpes, otitis media, pharyngiti
streptococcal, nasopharyngitis, sinusitis
Uncommon: Pneumonia, ascariasis, enterobiasis, herpes zoster, cellulginurMary tract
infection, gastroenteritis N
Blood and lymphatic system disorders
Very common: Anaemia, leucopenia, neutropenia 4
Common: Thrombocytopenia, lymphadenopathy &
Endocrine disorders 2
Common: | Hypothyroidism
Metabolism and nutrition disorders
Very common: Anorexia, decreased appetite Q‘ e
N
Psychiatric disorders \V
Common: Suicidal ideation®, suicidgemgempt’, depression, aggression, affect lability,

anger, agitation, anx% d altered, restlessness, nervousness, insomnia

Uncommon: Abnormal behawggur, ®pressed mood, emotional disorder, fear, nightmare
Nervous system disorders 7~
Very common: Headache, dighgdhs
Common: Dysgm&@ope, disturbance in attention, somnolence, poor quality
sleep
Uncommon: @E lethargy, paraesthesia, hypoaesthesia, psychomotor
p eractivity, tremor

Eye disorders

7'

Common: ye pain

Uncommon: %‘ Conjunctival haemorrhage, eye pruritus, keratitis, vision blurred, photophobia

Ear and Iap#inM disorders

Commone~ 3 ‘ Vertigo
Ca v'&“ﬂarders
Co o> | Palpitations, tachycardia
r disorders
mon: Flushing
ncommon: Hypotension, pallor
Respiratory, thoracic and mediastinal disorders
Common: Cough, epistaxis, pharyngolaryngeal pain
Uncommon: Wheezing, nasal discomfort, rhinorrhoea
Gastrointestinal disorders
Very common: Abdominal pain, abdominal pain upper, vomiting, nausea
Common: Diarrhoea, aphthous stomatitis, cheilosis, mouth ulceration, stomach

discomfort, oral pain
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Uncommon: ‘ Dyspepsia, gingivitis
Hepatobiliary disorders
Uncommon: | Hepatomegaly
Skin and subcutaneous tissue disorders
Very common: Alopecia, dry skin
Common: Pruritus, rash, rash erythematous, eczema, acne, erythema
Uncommon: Photosensitivity reaction, rash maculo-papular, skin exfoliation,
pigmentation disorder, dermatitis atopic, skin discolouration 6
Musculoskeletal and connective tissue disorders e
Very common: Myalgia, arthralgia . w
Common: Musculoskeletal pain, pain in extremity, back pain
Uncommon: Muscle contracture, muscle twitching

Renal and urinary disorders

&

Uncommon: Proteinuria
Reproductive system and breast disorders R \‘
Uncommon: Female: Dysmenorrhoea @

General disorders and administration site conditions

Very common: Injection site erythema, fatigue, pyrexia, ri &ﬂuenza-like illness,
asthenia, pain, malaise, irritability

Common: Injection site reaction, injection site
site dryness, injection site pain, f;

injection site rash injection

Uncommon: Chest pain, chest discomfortgfagia

Investigations

Very common: Growth rate decrease (heightYnd/or weight decrease for age)

Common: Blood thyroid stimulafin®\aO0rmone increased, thyroglobulin increased
Uncommon: Anti-thyroid antixdy p¥sitive

Injury and poisoning . C‘V

Uncommon: Contusj

Sclass effect of interferon-alfa containing — reported with standard interferon therapy in adult and paediatric patients;

with Peglntron reported in adult pati

()
Description of selected adyé gctions in children and adolescents
Most of the changes in A @ ry values in the Peglntron/ribavirin clinical trial were mild or
moderate. Decreas@yn haWnoglobin, white blood cells, platelets, neutrophils and increase in bilirubin
may require dose ion or permanent discontinuation from therapy (see section 4.2). While
changes in labgigt€yf values were observed in some patients treated with Peglntron used in
combinati&@ibavirin in the clinical trial, values returned to baseline levels within a few weeks

erapy.

after the 6
.
&@Of suspected adverse reactions
m g suspected adverse reactions after authorisation of the medicinal product is important. It allows

nued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are
ked to report any suspected adverse reactions via the national reporting system listed in Appendix V.

4.9 Overdose

Doses up to 10.5 times the intended dose have been reported. The maximum daily dose reported is
1,200 pg for one day. In general, the adverse events seen in overdose cases involving Peglntron are
consistent with the known safety profile for Peglntron; however, the severity of the events may be
increased. Standard methods to increase elimination of the medicinal product, e.g., dialysis, have not
been shown to be useful. No specific antidote for Peglntron is available; therefore, symptomatic
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treatment and close observation of the patient are recommended in cases of overdose. If available,
prescribers are advised to consult with a poison control centre (PCC).

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Immunostimulants, Interferons, ATC code: LO3AB10. e

Recombinant interferon alfa-2b is covalently conjugated with monomethoxy polyethylene glycol at an @
average degree of substitution of 1 mole of polymer/mole of protein. The average molecular mass is
approximately 31,300 daltons of which the protein moiety constitutes approximately 19,300. M 6

Mechanism of action K
In vitro and in vivo studies suggest that the biological activity of Peglntron is derived fr feron
alfa-2b moiety. \

Interferons exert their cellular activities by binding to specific membrane rece; the cell surface.
Studies with other interferons have demonstrated species specificity. Howeve%ain monkey
species, e.g., Rhesus monkeys are susceptible to pharmacodynamic stimugtion upon exposure to
human type 1 interferons.

Once bound to the cell membrane, interferon initiates a comple %e of intracellular events that
include the induction of certain enzymes. It is thought that thi®gr ¥ at least in part, is responsible
for the various cellular responses to interferon, including i 18n of virus replication in virus-
infected cells, suppression of cell proliferation and such 1 omodulating activities as enhancement
of the phagocytic activity of macrophages and aug tion of the specific cytotoxicity of
lymphocytes for target cells. Any or all of these @n@ may contribute to interferon’s therapeutic
effects.

Recombinant interferon alfa-2b also inhi
antiviral mode of action of recombinanf\
metabolism. This action inhibits v
unable to leave the cell.

1 replication in vitro and in vivo. Although the exact
eron alfa-2b is unknown, it appears to alter the host cell
cation or if replication occurs, the progeny virions are

Pharmacodynamic effects g
PegIntron pharmacodyn: ere assessed in a rising single-dose trial in healthy subjects by examining
changes in oral temfgratutéLoncentrations of effector proteins such as serum neopterin and 2°5’-

oligoadenylate sy ¢ (275°-0AS), as well as white cell and neutrophil counts. Subjects treated with
PeglIntron sho dose-related elevations in body temperature. Following single doses of Peglntron
between 0€ .0 micrograms/kg/week, serum neopterin concentration was increased in a dose-related

manner. B il and white cell count reductions at the end of week 4 correlated with the dose of

Peg Y\
; efficacy and safety — Adults
1lerapy with Peglntron, ribavirin and boceprevir

efer to the SmPC for boceprevir.

Monotherapy with Peglntron and bitherapy with Peglntron and ribavirin

Naive patients

Two pivotal trials have been conducted, one (C/197-010) with Peglntron monotherapy; the other
(C/198-580) with Peglntron in combination with ribavirin. Eligible patients for these trials had chronic
hepatitis C confirmed by a positive HCV-RNA polymerase chain reaction (PCR) assay (> 30 IU/ml), a
liver biopsy consistent with a histological diagnosis of chronic hepatitis with no other cause for the
chronic hepatitis, and abnormal serum ALT.
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In the Peglntron monotherapy trial, a total of 916 naive chronic hepatitis C patients were treated with
Peglntron (0.5, 1.0 or 1.5 micrograms/kg/week) for one year with a follow-up period of six months. In
addition, 303 patients received interferon alfa-2b (3 million International Units [MIU] three times a
week) as a comparator. This study showed that Peglntron was superior to interferon alfa-2b (Table 8).

In the Peglntron combination trial, 1,530 naive patients were treated for one year with one of the
following combination regimens:
- Peglntron (1.5 micrograms/kg/week) + ribavirin (800 mg/day), (n = 511).
- Peglntron (1.5 micrograms/kg/week for one month followed by 0.5 microgram/kg/week for
11 months) + ribavirin (1,000/1,200 mg/day), (n = 514). b
- Interferon alfa-2b (3 MIU three times a week) + ribavirin (1,000/1,200 mg/day) (n = 505). @

more effective than the combination of interferon alfa-2b and ribavirin (Table 8), particularl
patients infected with Genotype 1 (Table 9). Sustained response was assessed by the resp
months after the cessation of treatment.

In this trial, the combination of Peglntron (1.5 micrograms/kg/week) and ribavirin was mgmﬁ{
ate six

HCYV genotype and baseline virus load are prognostic factors which are known t@?esponse rates.
However, response rates in this trial were shown to be dependent also on the bavirin
administered in combination with Peglntron or interferon alfa-2b. In those amthat received

> 10.6 mg/kg ribavirin (800 mg dose in typical 75 kg patient), regardless{genotype or viral load,
response rates were significantly higher than in those patients that rec ¥ 10.6 mg/kg ribavirin
(Table 9), while response rates in patients that received > 13.2 m, irin were even higher.

Table 8 Sustained virological response (% patients H((\g

Peglntron mon ap PegIntron + ribavirin
Treatment regimen P15 | P1.0 | PO. | P 1.5/R P 0.5/R I/R
Number of patients 304 297 @5 303 511 514 505
Response at end of treatment | 49 % | 41 % Yo | 24 % 65 % 56 % 54 %
Sustained response 23 %* | 25 "7018 % | 12% | 54 %** 47 % 47 %
P15 Peglntron 1.5 micrograms/kg v
P1.0 Peglntron 1.0 microgram/kg
P05 Peglntron 0.5 microgram/kg
I Interferon alfa-2b 3 MIU Q
P 1.5/R Peglntron (1.5 microgra avirin (800 mg)
P 0.5/R Peglntron (1.5 t0 0.5 /kg) + ribavirin (1,000/1,200 mg)
/R Interferon alfa-2b @4— ribavirin (1,000/1,200 mg)
* p<0.001P 1.5 v

ok p=0.0143 P I/R
Table 9 res nse rates with Peglntron + ribavirin (by ribavirin dose, genotype
j oad)

HCYV Gengpt Ribavirin dose P 1.5/R P 0.5/R I/R
(mg/kg)

All pS All 54 % 47 % 47 %
\ <10.6 50 % 41 % 27 %
>10.6 61 % 48 % 47 %
type 1 All 42 % 34 % 33%
<10.6 38 % 25% 20 %
>10.6 48 % 34 % 34 %
Genotype 1 All 73 % 51 % 45 %
< 600,000 TU/ml <10.6 74 % 25% 33%
>10.6 71 % 52 % 45 %
Genotype 1 All 30 % 27 % 29 %
> 600,000 IU/ml <10.6 27 % 25% 17 %
>10.6 37 % 27 % 29 %

25



HCYV Genotype Ribavirin dose P 1.5/R P 0.5/R I/R
(mg/kg)

Genotype 2/3 All 82 % 80 % 79 %
<10.6 79 % 73 % 50 %
>10.6 88 % 80 % 80 %

P 1.5/R Peglntron (1.5 micrograms/kg) + ribavirin (800 mg)

P 0.5/R Peglntron (1.5 to 0.5 microgram/kg) + ribavirin (1,000/1,200 mg)

I/R Interferon alfa-2b (3 MIU) + ribavirin (1,000/1,200 mg)

In the Peglntron monotherapy study, the Quality of Life was generally less affected by
0.5 microgram/kg of PeglIntron than by either 1.0 microgram/kg of Peglntron once weekly or 3 MIU

of interferon alfa-2b three times a week.

In a separate trial, 224 patients with genotype 2 or 3 received Peglntron, 1.5 micrograms/kg

O

e

subcutaneously, once weekly, in combination with ribavirin 800 mg —1,400 mg p.o. for 6
(based on body weight, only three patients weighing > 105 kg, received the 1,400 mggd,
(Table 10). Twenty-four % had bridging fibrosis or cirrhosis (Knodell 3/4).

N

Table 10  Virologic response at end of treatment, Sustained Virologic R and relapse by
HCYV Genotype and viral load*
Peglntron 1.5 pg/kg once weekly plus Ribagrin §90-1,400 mg/day
End of treatment Sustained Virol ponse Relapse
response
All subjects 94 % (211/224) 24) 12 % (27/224)
HCV 2 100 % (42/42) 7 % (3/42)
< 600,000 IU/ml 100 % (20/20) Vo (19/20) 5% (1/20)
> 600,000 TU/ml 100 % (22/22) % (20/22) 9% (2/22)
HCV 3 93 % (169/182) 79 % (143/182) 14 % (24/166)
< 600,000 TU/ml 93 % (92/99) O 86 % (85/99) 8% (7/91)
> 600,000 TU/ml 93 % (77/83) 70 % (58/83) 23 % (17/75)

* Any subject with an undetectable HCV-RNA level§gthe fo;ow-up week 12 visit and missing data at the follow-up
bject with missing data in and after the follow-up week 12

week 24 visit was considered a sustained respondeyhn
ck 4 of follow-up.

window was considered to be a non-responder

The 6 month treatment duration i
pivotal combination trial; for da

In a non-comparative tri
Peglntron, 1.5 micgogra
ustaled response rate after a 24-week treatment duration was 50 %. Forty-one

ribavirin. The overa
percent of subje
therapy. II{[ '

al was better tolerated than one year of treatment in the
uation 5 % vs. 14 %, for dose modification 18 % vs. 49 %.

patients with genotype 1 and low viral load (< 600,000 IU/ml) received
subcutaneously, once weekly, in combination with weight adjusted

35) had nondetectable plasma HCV-RNA levels at week 4 and week 24 of

oup, there was a 92 % (89/97) sustained virological response rate. The high

sustained rx s¢ rate in this subgroup of patients was identified in an interim analysis (n=49) and
prospectifvely ®onfirmed (n=48).

Lim rical data indicate that treatment for 48 weeks might be associated with a higher

sus response rate (11/11) and with a lower risk of relapse (0/11 as compared to 7/96 following

ecks of treatment).

large randomized trial compared the safety and efficacy of treatment for 48 weeks with two
Peglntron/ribavirin regimens [Peglntron 1.5 pg/kg and 1 pg/kg subcutaneously once weekly both in
combination with ribavirin 800 to 1,400 mg p.o. daily (in two divided doses)] and peginterferon alfa-
2a 180 ng subcutaneously once weekly with ribavirin 1,000 to 1,200 mg p.o. daily (in two divided
doses) in 3,070 treatment-naive adults with chronic hepatitis C genotype 1. Response to the treatment
was measured by Sustained Virologic Response (SVR) which is defined as undetectable HCV-RNA at
24 weeks post-treatment (see Table 11).
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Table 11

*and Sustained Virologic Response (SVR)

Virologic response at treatment week 12, end of treatment response, relapse rate

Treatment group

% (number) of patients

PegIntron 1.5 pg/kg +

Peglntron 1 pg/kg +

peginterferon alfa-2a

ribavirin ribavirin 180 ug + ribavirin
Undetectable HCV-
RNA at treatment 40 (407/1,019) 36 (366/1,016) 45 (466/1,035)
week 12
End of treatment 53 (542/1,019) 49 (500/1,016) 64 (667/1,035)
response
Relapse 24 (123/523) 20 (95/475) 32 (193/612)
SVR 40 (406/1,019) 38 (386/1,016) 41 (423/1,Q3%
SVR in patients with \
undetectable HCV-

RNA at treatment
week 12

81 (328/407)

83 (303/366)

74 (3@)

* (HCV-RNA PCR assay, with a lower limit of quantitation of 27 IU/ml)

a criterion for discontinuation of treatment.

American origin (which is known to be a poor prognostic factor for H

In all three treatment groups, sustained virologic response rates were %

Peglntron (1.5 pg/kg)/ribavirin combination therapy resulted in a hy
rate compared to Peglntron 1 pug/kg dose. At the Pegintron 1.5
virologic response rates were lower in patients with cirrhosis, @
patients with a baseline viral load > 600,000 IU/ml, and,in

had a higher sustained virologic response rate comparedxa

with undetectable HCV-RNA at the end of treatmentfe r

Predictability of sustained virological response@
defined as at least 2-log viral load decreasem tectable levels of HCV-RNA. Virological response

by week 4 is defined as at least 1-log vir

response (Table 12).

Lack of early virologic response by Treatment week 12 (detectable HCV-RNA with a <2 log;, red@asﬂine) was
In@atients of African

dication), treatment with
stained virologic response
s ribavirin dose, sustained
with normal ALT levels, in
s > 40 years old. Caucasian patients
African Americans. Among patients
pse rate was 24 %.

ve patients: Virological response by week 12 is

ecrease or undetectable levels of HCV-RNA. These

time points (treatment week 4 and trea@@reek 12) have been shown to be predictive for sustained

Table 12 Predictive value eatment Virologic Response while on PegIntron
1.5 ug/kg/rib& 00-1,400 mg combination therapy
Negative Positive
No
\ résponse Response
® at No Negative at Positive
. treatment  sustained predictive | treatment Sustained predictive
,.\ week response value week response value
Ge M
By skskok
V-RNA negative 834 539 65 % 116 107 92 %
(539/834) (107/116)
HCV-RNA negative 220 210 95 % 730 392 54 %
or (210/220) (392/730)
> 1 log decrease
in viral load
By week 12***
(n=915)
HCV-RNA negative 508 433 85 % 407 328 81 %
(433/508) (328/407)
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Negative Positive
No
response Response
at No Negative at Positive
treatment  sustained predictive | treatment Sustained predictive
week response value week response value
HCV-RNA negative 206 205 N/AT 709 402 57 %
or (402/709)
> 2 log decrease in
viral load
Genotype 2, 3** @
By week 12 . %
(n=215)
HCV-RNA negative 2 1 50 % 213 177 %
or (1/2) 7/213)
> 2 log decrease in Q
viral load \\t

*Genotype 1 receive 48 weeks treatment

**Genotype 2, 3 receive 24 weeks treatment
***The presented results are from a single point of time. A patient may be missing or have ha

or week 12.

T These criteria were used in the protocol: If week 12 HCV-RNA is positive and < 2lo &
stop therapy. If week 12 HCV-RNA is positive and decreased > 2log;, from b

and if positive, patients to stop therapy.

The negative predictive value for sustained response in pat

was 98 %.

HCV/HIV Co-infected patients

Two trials have been conducted in patients co-i
in both of these trials is presented in Table 13.

multicentre study which enrolled 412 previdW
were co-infected with HIV. Patients werd @
plus ribavirin (800 mg/day) or intgrfego

48 weeks with a follow-up period

based on weight) plus rib

study that enrolled 95 previous
co-infected with HIV. Patie ¢
4 (300

TIW) plus ribavirin (8
a follow-up period
< 800,000 IU/ml

6 m
icor) who were treated for 24 weeks with a 6-month follow-up period.

%rent result for week 4

ase from baseline, patients to
retest HCV-RNA at week 24

asi’
6@‘[6 with Peglntron in monotherapy

Qith HIV and HCV. The response to treatment
dy’1 (RIBAVIC; P01017) was a randomized,

]y untreated adult patients with chronic hepatitis C who
i0mized to receive either Peglntron (1.5 pg/kg/week)
7-2b (3 MIU TIW) plus ribavirin (800 mg/day) for

nths. Study 2 (P02080) was a randomized, single centre
ted adult patients with chronic hepatitis C who were

randomized to receive either Peglntron (100 or 150 pg/week
-1,200 mg/day based on weight) or interferon alfa-2b (3 MIU

mg/day based on weight). The duration of therapy was 48 weeks with
hs except for patients infected with genotypes 2 or 3 and viral load
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Table 13  Sustained virological response based on genotype after Peglntron in combination
with Ribavirin in HCV/HIV Co-infected patients

MIU = million international units; TIW = three times a week.

a: p value based on Cochran-Mantel Haenszel Chi square test.
b: p value based on chi-square test. Q
c: subjects < 75 kg received 100 pg/week Peglntron and subjects > 75 kg received 150 pg/week Peglfgo

d: ribavirin dosing was 800 mg for patients < 60 kg, 1,000 mg for patients 60-75 kg, and 1,200 mg4gr ppients > 75 kg.

Study 1' Study 2°
Peglntron Interferon
Peglntron Interferon (100 or alfa-2b
(1.5 ng/kg/ alfa-2b 150° pg/week) | (3 MIU TIW)
week) + (3 MIU TIW) + + ribavirin + ribavirin
ribavirin ribavirin p (800- (800- p
(800 mg) (800 mg) value® 1,200 mg)* 1,200 mg)* value”
All 27 % (56/205) | 20 % (41/205) | 0.047 | 44 % (23/52) 21 % (9/43) 0.017
Genotype 1, | 17 % (21/125) 6 % (8/129) 0.006 | 38 % (12/32) 7 % (2/27) 0.00’@
4 V'S
Genotype 2, | 44 % (35/80) 43 % (33/76) 0.88 | 53 9% (10/19) 47 % (7/15) v@
3 $°

!Carrat F, Bani-Sadr F, Pol S et al. JAMA 2004; 292(23): 2839-2848. @
2 Laguno M, Murillas J, Blanco J.L et al. AIDS 2004; 18(13): F27-F36. K

Histological response: Liver biopsies were obtained before and afte @ent in Study 1 and were

available for 210 of the 412 subjects (51 %). Both the Metavir s¢o % \ [shak grade decreased among

subjects treated with Peglntron in combination with ribavirin. {hi&lee#ne was significant among

responders (-0.3 for Metavir and -1.2 for Ishak) and stag or Metavir and -0.2 for Ishak) among
S

non-responders. In terms of activity, about one-third of d responders showed improvement and
none showed worsening. There was no improvement jagerms of fibrosis observed in this study. Steatosis
was significantly improved in patients infected wit Genotype 3.

Peglntron/ribavirin retreatment of prior tr m&ailures

In a non-comparative trial, 2,293 patients, &loderate to severe fibrosis who failed previous
treatment with combination alpha inter colbavirin were retreated with Peglntron,

1.5 micrograms/kg subcutaneousl eYweekly, in combination with weight adjusted ribavirin.
Failure to prior therapy was defin relapse or non-response (HCV-RNA positive at the end of a
minimum of 12 weeks of trea

Patients who were HCV, egative at treatment week 12 continued treatment for 48 weeks and
were followed for % ost-treatment. Response week 12 was defined as undetectable
e

HCV-RNA after ks &f treatment. Sustained Virologic Response (SVR) is defined as
undetectable HC at 24 weeks post-treatment (Table 14).

N
D
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Table 14

Rates of response to retreatment in prior treatment failures

Patients with undetectable HCV-RNA
at treatment week 12 and SVR upon retreatment
Overall
interferon alpha/ribavirin peginterferon alpha/ribavirin population*
Response SVR % (n/N) | Response SVR % (n/N) | SVR % (n/N)
week 12 % 99% CI week 12 % 99% CI 99 % CI
@N) @N)
Overall 38.6 59.4 31.5 50.4 21.7
(549/1,423) (326/549) (272/863) (137/272) (497/2,293)
54.0,64.8 42.6,58.2 19.5,23.9 @
Prior response N
Relapse 67.7 (203/300) | 59.6 58.1 52.5 -@
(121/203) (200/344) (105/200)
50.7, 68.5 43.4,61.6
Genotype 1/4 | 59.7 (129/216) | 51.2 (66/129) | 48.6 44.3 (54/12
39.8,62.5 (122/251) 32.7,55.8 ¢
Genotype 2/3 | 88.9 (72/81) 73.6 (53/72) 83.7(77/92) | 64.9 (50/ 1.3 (106/173)
(60.2, 87.0) 50.9, 51.7,70.8
NR 28.6 (258/903) | 57.0 12.4 (59/476) | 444 2&P) | 13.6
(147/258) N, 60.7 (188/1,385)
49.0, 64.9 )] 11.2,15.9
Genotype 1/4 | 23.0 (182/790) | 51.6 (94/182) | 9.9 (44/44 .6 (17/44) | 9.9 (123/1,242)
42.1,61.2 9.7,57.5 7.7,12.1
Genotype 2/3 | 67.9 (74/109) | 70.3 (52/74) 53. 8T 1 60.0 (9/15) 46.0 (63/137)
56.6, 84.0 \N 27.4,92.6 35.0,57.0
Genotype AN
1 30.2 51.3 .0 42.6 (69/162) | 14.6
(343/1,135) (176/343 162/704) 32.6,52.6 (270/1,846)
44.4.38. 30 12.5,16.7
2/3 77.1 (185/240) 75.6 (96/127) | 63.5 (61/96) | 55.3 (203/367)
&g 50.9, 76.2 48.6, 62.0
4 42.5 (17/40) é} "6 (12/17) 44.4 (12/27) | 50.0 (6/12) 28.4 (19/67)
f\ 42.1,99.1 12.8,87.2 14.2,42.5
METAVIR

Fibrosis score

F2 46@/420) 66.8 33.6 (78/232) | 57.7 (45/78) | 29.2 (191/653)
\ (129/193) 43.3,72.1 24.7,33.8
58.1,75.6
8.0 (163/429) | 62.6 32.4(78/241) | 51.3 (40/78) | 21.9 (147/672)
(102/163) 36.7, 65.9 17.8,26.0
52.8,72.3
33.6 (192/572) | 49.5(95/192) | 29.7 44.8 (52/116) | 16.5 (159/966)
40.2, 58.8 (116/390) 32.9, 56.7 13.4,19.5
HVL 32.4 (280/864) | 56.1 26.5 41.4(63/152) | 16.6
(>600,000 TU/ml) (157/280) (152/573) 31.2,51.7 (239/1,441)
48.4, 63.7 14.1, 19.1
LVL 48.3(269/557) | 62.8 41.0 61.0 (72/118) | 30.2 (256/848)
(<600,000 TU/ml) (169/269) (118/288) 49.5,72.6 | 26.1,342
55.2,70.4

NR: Non-responder defined as serum/plasma HCV-RNA positive at the end of a minimum of 12 weeks of treatment.
Plasma HCV-RNA is measured with a research-based quantitative polymerase chain reaction assay by a central laboratory
*Intent to treat population includes 7 patients for whom at least 12 weeks of prior therapy could not be confirmed.
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Overall, approximately 36 % (821/2,286) of patients had undetectable plasma HCV-RNA levels at
week 12 of therapy measured using a research-based test (limit of detection 125 IU/ml). In this
subgroup, there was a 56 % (463/823) sustained virological response rate. For patients with prior
failure on therapy with nonpegylated interferon or pegylated interferon and negative at week 12, the
sustained response rates were 59 % and 50 %, respectively. Among 480 patients with > 2 log viral

reduction but detectable virus at week 12, altogether 188 patients continued therapy. In those patients
the SVR was 12 %.

week 12 response to retreatment than non-responders to nonpegylated interferon alpha/ribavirin
(12.4 % vs. 28.6 %). However, if a week 12 response was achieved, there was little difference in SVF@

regardless of prior treatment or prior response. . 6

Non-responders to prior therapy with pegylated interferon alpha/ribavirin were less likely to achieve a e

Long-term efficacy data-Adults

A large long-term follow-up study enrolled 567 patients after treatment in a prior study wi@g ntron
(with or without ribavirin). The purpose of the study was to evaluate the durability o

virologic response (SVR) and assess the impact of continued viral negativity on clin: utcomes.
327 patients completed at least 5 years of long-term follow-up and only 3 out of @ ained
responders relapsed during the study.

The Kaplan-Meier estimate for continued sustained response over 5 years for tients is 99 %

(95 % CI: 98-100 %). SVR after treatment of chronic HCV with Peglntrog (with or without ribavirin)
results in long-term clearance of the virus providing resolution of the @ infection and clinical
“cure” from chronic HCV. However, this does not preclude the oc of hepatic events in
patients with cirrhosis (including hepatocarcinoma). Q

Clinical efficacy and safety — paediatric population

Children and adolescents 3 to 17 years of age with comp d chronic hepatitis C and detectable
HCV-RNA were enrolled in a multicentre trial and d with ribavirin 15 mg/kg per day plus
Peglntron 60 pug/m” once weekly for 24 or 48 we, ed on HCV genotype and baseline viral load.
All patients were to be followed for 24 weeks p¥t-teatment. A total of 107 patients received
treatment of whom 52 % were female, 89 Wc sian, 67 % with HCV Genotype 1 and 63 %

< 12 years of age. The population enroll y consisted of children with mild to moderate
hepatitis C. Due to the lack of data in c with severe progression of the disease, and the potential
for undesirable effects, the benefit)y e combination of Peglntron with ribavirin needs to be
carefully considered in this popul$ @» see sections 4.1, 4.4 and 4.8). The study results are
summarized in Table 15.

Table 15  Sustained xical response rates (n*” (%)) in previously untreated children and
adolefgnts W genotype and treatment duration — All subjects n = 107

24 weeks 48 weeks
26/27 (96 %) 44/80 (55 %)

38/72 (53 %)

14/15 (93 %) -
12/12 (100 %) 2/3 (67 %)
oYpe 4 - 4/5 (80 %)
se to treatment was defined as undetectable HCV-RNA at 24 weeks post-treatment lower limit of
detection=1251U/ml
: n = number of responders/number of subjects with given genotype, and assigned treatment duration.
c: Patients with genotype 3 low viral load (< 600,000 IU/ml) were to receive 24 weeks of treatment while those with

genotype 3 and high viral load (= 600,000 IU/ml) were to receive 48 weeks of treatment.

Long-term efficacy data - paediatric population

A five-year long-term, observational, follow-up study enrolled 94 paediatric chronic hepatitis C
patients after treatment in a multicentre trial. Of these, sixty-three were sustained responders. The
purpose of the study was to annually evaluate the durability of sustained virologic response (SVR) and
assess the impact of continued viral negativity on clinical outcomes for patients who were sustained
responders 24 weeks post-treatment with 24 or 48 weeks of peginterferon alfa-2b and ribavirin
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treatment. At the end of 5 years, 85 % (80/94) of all enrolled subjects and 86 % (54/63) of sustained
responders completed the study. No paediatric subjects with SVR had relapsed during the 5 years of
follow-up.

5.2 Pharmacokinetic properties

Peglntron is a well characterized polyethylene glycol-modified (“pegylated’) derivative of interferon

alfa-2b and is predominantly composed of monopegylated species. The plasma half-life of PegIntron

is prolonged compared with nonpegylated interferon alfa-2b. Peglntron has a potential to depegylate to

free interferon alfa-2b. The biologic activity of the pegylated isomers is qualitatively similar, but 6
weaker than free interferon alfa-2b. @

Following subcutaneous administration, maximal serum concentrations occur between 15-44 h
post-dose, and are sustained for up to 48-72 hours post-dose.

Peglntron C,,,, and AUC measurements increase in a dose-related manner. Mean appar
distribution is 0.99 I/kg. \

Upon multiple dosmg, there is an accumulation of immunoreactive interferons. owever, only a
modest increase in biologic activity as measured by a bioassay.

Mean (SD) Peglntron elimination half-life is approximately 40 hours (1 \rs), with apparent
clearance of 22.0 ml/hr/kg. The mechanisms involved in clearance 0 ns in man have not yet been
fully elucidated. However, renal elimination may account for a %oprommately 30 %) of
Peglntron apparent clearance.

Renal impairment
Renal clearance appears to account for 30 % of tota rance of Peglntron. In a single dose study
(1.0 microgram/kg) in patients with impaired reb ion, C., AUC, and half-life increased in

relation to the degree of renal impairment.

Following multiple dosing of Peglntron
for four weeks) the clearance of Peglnt

wrogram/kg subcutaneously administered every week
educed by a mean of 17 % in patients with moderate
renal impairment (creatinine clear. 9 ml/minute) and by a mean of 44 % in patients with
severe renal impairment (creatini rance 15-29 ml/minute) compared to subjects with normal
renal function. Based on sin 1 ¢ data, clearance was similar in patients with severe renal
impairment not on dialysis %, atients who were receiving hemodialysis. The dose of Peglntron
for monotherapy shoul b ced in patients with moderate or severe renal impairment (see
sections 4.2 and 4. - s with creatinine clearance < 50 ml/minute must not be treated with
Peglntron in comjs n w1th ribavirin (bitherapy or tritherapy) (see section 4.3).

Because o¢ nter-subject variability in interferon pharmacokinetics, it is recommended that
patients R) ere renal impairment be closely monitored during treatment with Peglntron (see

. ®
sec r\

impairment
harmacokinetics of Peglntron have not been evaluated in patients with severe hepatic
ysfunction.

Elderly (= 65 years of age)

The pharmacokinetics of Peglntron following a single subcutaneous dose of 1.0 microgram/kg were
not affected by age. The data suggest that no alteration in PegIntron dosage is necessary based on
advancing age.

Paediatric population
Multiple-dose pharmacokinetic properties for Peglntron and ribavirin (capsules and oral solution) in
children and adolescent patients with chronic hepatitis C have been evaluated during a clinical study.
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In children and adolescent patients receiving body surface area-adjusted dosing of PegIntron at
60 pg/m*/week, the log transformed ratio estimate of exposure during the dosing interval is predicted
to be 58 % (90 % CI: 141-177 %) higher than observed in adults receiving 1.5 ug/kg/week.

Interferon neutralising factors

Interferon neutralising factor assays were performed on serum samples of patients who received Peglntron
in the clinical trial. Interferon neutralising factors are antibodies which neutralise the antiviral activity of
interferon. The clinical incidence of neutralising factors in patients who received

Peglntron 0.5 micrograms/kg is 1.1 %. t

Transfer into seminal fluid @
Seminal transfer of ribavirin has been studied. Ribavirin concentration in seminal fluid is . q;

approximately two-fold higher compared to serum. However, ribavirin systemic exposure of a
partner after sexual intercourse with a treated patient has been estimated and remains extre
limited compared to therapeutic plasma concentration of ribavirin.

5.3 Preclinical safety data

Peglntron 0

Adverse events not observed in clinical trials were not seen in toxicity studies igghonkeys. These
studies were limited to four weeks due to the appearance of anti-interferoMantibodies in most
monkeys.

Reproduction studies of Peglntron have not been performed. Intepg p-2b has been shown to be an
abortifacient in primates. Peglntron is likely to also cause this ¢fMgt. ¥ {T€cts on fertility have not been
determined. It is not known whether the components of tl @ hal product are excreted into
experimental animal or human milk (see section 4.6 for rel uman data on pregnancy and lactation).
Peglntron showed no genotoxic potential. O

Peglntron by metabolism in vivo has been onstrated in preclinical acute and subchronic toxicity
studies in rodents and monkeys, standard@ o-foetal development studies and in in vitro

mutagenicity assays. 0

Peglntron plus ribavirin
When used in combination @avirin, Peglntron did not cause any effects not previously seen with

The relative non-toxicity of monomethoxy-ﬁol yene glycol (mPEG), which is liberated from
m

either active substance alor! major treatment-related change was a reversible, mild to moderate
anaemia, the severity o was greater than that produced by either active substance alone.

No studies have nducted in juvenile animals to examine the effects of treatment with Peglntron
on growth, de @nt, sexual maturation, and behaviour. Preclinical juvenile toxicity results have
demonstrat or, dose-related decrease in overall growth in neonatal rats dosed with ribavirin
(see sgct' f Rebetol SmPC if Peglntron is to be administered in combination with ribavirin).

@é—lARMACEUTICAL PARTICULARS

.1 List of excipients

Powder

Disodium phosphate, anhydrous
Sodium dihydrogen phosphate dihydrate
Sucrose

Polysorbate 80

Solvent
Water for injections
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6.2 Incompatibilities

This medicinal product should only be reconstituted with the solvent provided (see section 6.6). In the
absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products.

6.3  Shelf life
Before reconstitution 6
3 years.

After reconstitution ’\
Chemical and physical in-use stability has been demonstrated for 24 hours at 2°C - 8°C. X,
oy, i

From a microbiological point of view, the product is to be used immediately. If not used imm
use storage times and conditions prior to use are the responsibility of the user and wouldaggf
longer than 24 hours at 2°C - 8°C.

Y not be

6.4  Special precautions for storage @0

Store in a refrigerator (2°C - 8°C). K

For storage conditions of the reconstituted medicinal product, see 3.

6.5 Nature and contents of container Q

The powder is contained in a 2 ml vial (Type I flint glass) ¥\ utyl rubber stopper in an aluminium

flip-off seal with a polypropylene bonnet. The solven@esented in a 2 ml ampoule (Type I flint glass).

Peglntron is supplied as:

- 1 vial of powder for solution for injec

- 1 vial of powder for solution for inj
syringe, 2 injection needles and 1

anQIampoule of solvent for parenteral use;

W ampoule of solvent for parenteral use, 1 injection

ng swab;

- 4 vials of powder for solutio ction and 4 ampoules of solvent for parenteral use;

- 4 vials of powder for soluti injection, 4 ampoules of solvent for parenteral use, 4 injection
syringes, 8 injection nee pnd 4 cleansing swabs;

- 6 vials of powder for sQIU™eh for injection and 6 ampoules of solvent for parenteral use.

- 12 vials of powdegtoNs®lution for injection, 12 ampoules of solvent for parenteral use, 12 injection
syringes, 24 wi eedles and 12 cleansing swabs.

Not all pack e marketed.

TS
6.6 ’SPC) ecautions for disposal and other handling
Pe 50 micrograms powder and solvent for solution for injection

is to be reconstituted with 0.7 ml of water for injections for administration of up to 0.5 ml of
ion. A small volume is lost during preparation of Peglntron for injection when the dose is measured
d injected. Therefore, each vial contains an excess amount of solvent and PegIntron powder to ensure
delivery of the labelled dose in 0.5 ml of Peglntron, solution for injection. The reconstituted solution has a
concentration of 50 micrograms/0.5 ml.

Peglntron 80 micrograms powder and solvent for solution for injection

Each vial is to be reconstituted with 0.7 ml of water for injections for administration of up to 0.5 ml of
solution. A small volume is lost during preparation of Peglntron for injection when the dose is measured
and injected. Therefore, each vial contains an excess amount of solvent and PegIntron powder to ensure
delivery of the labelled dose in 0.5 ml of Peglntron, solution for injection. The reconstituted solution has a
concentration of 80 micrograms/0.5 ml.
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Peglntron 100 micrograms powder and solvent for solution for injection

Each vial is to be reconstituted with 0.7 ml of water for injections for administration of up to 0.5 ml of
solution. A small volume is lost during preparation of PeglIntron for injection when the dose is measured
and injected. Therefore, each vial contains an excess amount of solvent and Peglntron powder to ensure
delivery of the labelled dose in 0.5 ml of Peglntron, solution for injection. The reconstituted solution has a
concentration of 100 micrograms/0.5 ml.

Each vial is to be reconstituted with 0.7 ml of water for injections for administration of up to 0.5 ml of
solution. A small volume is lost during preparation of Peglntron for injection when the dose is measured
and injected. Therefore, each vial contains an excess amount of solvent and Peglntron powder to ens
delivery of the labelled dose in 0.5 ml of PegIntron, solution for injection. The reconstituted solutig ‘%
concentration of 120 micrograms/0.5 ml. Q

Peglntron 120 micrograms powder and solvent for solution for injection e

Peglntron 150 micrograms powder and solvent for solution for injection 0
Each vial is to be reconstituted with 0.7 ml of water for injections for administration ot@oj ml of
solution. A small volume is lost during preparation of Peglntron for injection when ghe is measured
and injected. Therefore, each vial contains an excess amount of solvent and Peg wder to ensure
delivery of the labelled dose in 0.5 ml of Peglntron, solution for injection. The r%ituted solution has a
concentration of 150 micrograms/0.5 ml.

Using a sterilised injection syringe and injection needle, 0.7 ml of w. jections is injected into the
vial of Peglntron. Dissolution of powder is completed by agitatings . The appropriate dose can then
be withdrawn with a sterilised injection syringe and injected. A @e et of instructions is provided in
the Annex to the Package Leaflet.

As for all parenteral medicinal products, the reconsti solution is to be inspected visually prior to
administration. The reconstituted solution should b, nd colourless. If discolouration or particulate
matter is present, the reconstituted solution shoul®go®Ne used. Any unused material is to be discarded.

X

7. MARKETING AUTHORISA OLDER

Merck Sharp & Dohme B.V.
Waarderweg 39
2031 BN Haarlem

The Netherlands QK

8. MA AUTHORISATION NUMBERS
TS
PegIntrOIﬁN rograms powder and solvent for solution for injection

/00/131/004
U/1/00/131/005
EU/1/00/131/026

Peglntron 80 micrograms powder and solvent for solution for injection
EU/1/00/131/006
EU/1/00/131/007
EU/1/00/131/008
EU/1/00/131/009
EU/1/00/131/010
EU/1/00/131/027
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Peglntron 100 micrograms powder and solvent for solution for injection
EU/1/00/131/011
EU/1/00/131/012
EU/1/00/131/013
EU/1/00/131/014
EU/1/00/131/015
EU/1/00/131/028

Peglntron 120 micrograms powder and solvent for solution for injection 6
EU/1/00/131/016 @
EU/1/00/131/017 .
EU/1/00/131/018 \6

EU/1/00/131/019

EU/1/00/131/020 é
EU/1/00/131/029 5\\9

Peglntron 150 micrograms powder and solvent for solution for injection 0
EU/1/00/131/021

EU/1/00/131/022 @
EU/1/00/131/023

EU/1/00/131/024 é
EU/1/00/131/025

EU/1/00/131/030 Q

9. DATE OF FIRST AUTHORISATION/RENEW@' THE AUTHORISATION

Date of first authorisation: 25 May 2000 QO

Date of latest renewal: 25 May 2010

Detailed information on this med product is available on the web-site of the European Medicines
Agency http://www.ema.eurg @ .

\Q
{0
Q\Q

O
\
D

10. DATE OF REVISION OF TH

36


http://www.ema.europa.eu/

1. NAME OF THE MEDICINAL PRODUCT

Peglntron 50 micrograms powder and solvent for solution for injection in pre-filled pen
Peglntron 80 micrograms powder and solvent for solution for injection in pre-filled pen
Peglntron 100 micrograms powder and solvent for solution for injection in pre-filled pen
Peglntron 120 micrograms powder and solvent for solution for injection in pre-filled pen
Peglntron 150 micrograms powder and solvent for solution for injection in pre-filled pen

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 6

Peglntron 50 micrograms powder and solvent for solution for injection in pre-filled pen . @
Each pre-filled pen contains 50 micrograms of peginterferon alfa-2b as measured on a protein ba%

Each pre-filled pen provides 50 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted af

recommended. 0

Peglntron 80 micrograms powder and solvent for solution for injection in pre-filled pe c

Each pre-filled pen contains 80 micrograms of peginterferon alfa-2b as measured o@) in basis.
Each pre-filled pen provides 80 micrograms/0.5 ml of peginterferon alfa-2b whe tituted as
recommended.

Peglntron 100 micrograms powder and solvent for solution for injection, ¥illed pen
Each pre-filled pen contains 100 micrograms of peginterferon alfa- @ sured on a protein basis.

Each pre-filled pen provides 100 micrograms/0.5 ml of peginterfc b when reconstituted as
recommended.

Peglntron 120 micrograms powder and solvent for solutickg ection in pre-filled pen
Each pre-filled pen contains 120 micrograms of pegi ronvalfa-2b as measured on a protein basis.
Each pre-filled pen provides 120 micrograms/0.5 é interferon alfa-2b when reconstituted as

recommended.

Peglntron 150 micrograms powder and so \m solution for injection in pre-filled pen

Each pre-filled pen contains 150 micro peginterferon alfa-2b as measured on a protein basis.
Each pre-filled pen provides 150 m /0.5 ml of peginterferon alfa-2b when reconstituted as
recommended.

The active substance is a c&@conjugate of recombinant interferon alfa-2b* with monomethoxy
polyethylene glycol. Th y of this product should not be compared to that of another pegylated
or non-pegylated ptgtein Wthe same therapeutic class (see section 5.1).
*produced by rD Nnol gy in E. coli cells harbouring a genetically engineered plasmid hybrid
encompassing I?&eron alfa-2b gene from human leukocytes.

.

Excipien own effect:
Eac& pen contains 40 mg of sucrose per 0.5 ml.
@ 11 list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder and solvent for solution for injection in pre-filled pen.

White powder.
Clear and colourless solvent.
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4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Adults (tritherapy)

Peglntron in combination with ribavirin and boceprevir (tritherapy) is indicated for the treatment of
chronic hepatitis C (CHC) genotype 1 infection in adult patients (18 years of age and older) with
compensated liver disease who are previously untreated or who have failed previous therapy (see

section 5.1). t
Please refer to the ribavirin and boceprevir Summary of Product Characteristics (SmPCs) when @

Peglntron is to be used in combination with these medicines. . 6
Adults (bitherapy and monotherapy) \
Peglntron is indicated for the treatment of adult patients (18 years of age and older) with o are
positive for hepatitis C virus RNA (HCV-RNA), including patients with compensate and/or
co-infected with clinically stable HIV (see section 4.4). \'

Peglntron in combination with ribavirin (bitherapy) is indicated for the treat Q{C infection in
adult patients who are previously untreated including patients with clinically HIV co-infection
and in adult patients who have failed previous treatment with interferon afgha (pegylated or
nonpegylated) and ribavirin combination therapy or interferon alpha rapy (see section 5.1).

Interferon monotherapy, including Peglntron, is indicated main of intolerance or
contraindication to ribavirin.

Please refer to the ribavirin SmPC when Peglntron is to@ in combination with ribavirin.

Paediatric population (bitherapy)
Peglntron is indicated in a combination regimeﬂ@ ribavirin for the treatment of children 3 years of
age and older and adolescents, who have @: patitis C, previously untreated, without liver

decompensation, and who are positive fo RNA.
When deciding not to defer treatm adulthood, it is important to consider that the combination
therapy induced a growth inhibiti t may be irreversible in some patients. The decision to treat

should be made on a case by a51s (see section 4.4).

Please refer to the ribavg PC for capsules or oral solution when Peglntron is to be used in
combination with iavir

4.2 Posolo ethod of administration

.
Treatme be initiated and monitored only by a physician experienced in the management of
pati %\' epatitis C.

tron should be administered as a once weekly subcutaneous injection. The dose administered in
ults depends on whether it is used in combination therapy (bitherapy or tritherapy) or as
monotherapy.

Peglntron combination therapy (bitherapy or tritherapy)

Bitherapy (Peglntron with ribavirin): applies to all adult and paediatric patients 3 years of age and
older.

Tritherapy (Peglntron with ribavirin and boceprevir): applies to adult patients with genotype 1 CHC.

38



Adults — Dose to be administered

Peglntron 1.5 micrograms/kg/week in combination with ribavirin capsules.
The intended dose of 1.5 pg/kg of Peglntron to be used in combination with ribavirin may be
delivered in weight categories with the Peglntron strengths according to Table 1. Ribavirin capsules

are to be administered orally each day in two divided doses with food (morning and evening).

Table 1 Dosing for combination therapy*

Body weight Pegintron Ribavirin capsules éb
(kg) Peglntron strength | Administer once Total daily Number of
(ng/0.5 ml) weekly ribavirin dose
(ml) (mg)
<40 50 0.5 800
40-50 80 0.4 800
51-64 80 0.5 800
65-75 100 0.5 1,000
76-80 120 0.5 1,000 &
81-85 120 0.5 1,200@" 6°
86-105 150 0.5 1,800 6°
> 105 150 0.5 0 7!

a: 2 morning, 2 evening
b: 2 morning, 3 evening
¢: 3 morning, 3 evening
d: 3 morning, 4 evening
* Refer to the SmPC of boceprevir for details about the dose of boceprevir 0 inistered in tritherapy.

Adults - Duration of treatment — Naive patients
Tritherapy: Refer to the SmPC for boceprevir. O

who fail to achieve undetectable HCV-R emonstrate adequate virological response at week 4
or 12 are highly unlikely to become )s%e virological responders and should be evaluated for

discontinuation (see also section
o Genotype 1:
e HCV-RNA at treatment week 12, treatment should be

- Patients who have un

continued for anothe d@\on‘[h period (i.e., a total of 48 weeks).

- Patients with de % but > 2 log decrease in HCV-RNA level from baseline at treatment
week 12 shoﬁ%sessed at treatment week 24 and, if HCV-RNA is undetectable, they

Bitherapy: Predictability of sustained Virolgiica%onse - Patients infected with virus genotype 1

witiNull course of therapy (i.e. a total of 48 weeks). However, if HCV-RNA is
treatment week 24, discontinuation of therapy should be considered.
of patients with genotype 1 infection and low viral load (< 600,000 IU/ml) who
bec Xn -RNA negative at treatment week 4 and remain HCV-RNA negative at week 24,
oth{tr ent could either be stopped after this 24 week treatment course or pursued for an
@ Onal 24 weeks (i.e. overall 48 weeks treatment duration). However, an overall 24 weeks
u

atment duration may be associated with a higher risk of relapse than a 48 weeks treatment
ration (see section 5.1).
Genotypes 2 or 3:
It is recommended that all patients be treated with bitherapy for 24 weeks, except for HCV/HIV
co-infected patients who should receive 48 weeks of treatment.
. Genotype 4:
In general, patients infected with genotype 4 are considered harder to treat and limited study
data (n=66) indicate they are compatible with a duration of treatment with bitherapy as for
genotype 1.
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Adults - Duration of treatment - HCV/HIV co-infection

Bitherapy: The recommended duration of treatment for HCV/HIV co-infected patients is 48 weeks

with bitherapy, regardless of genotype.

Predictability of response and non-response in HCV/HIV co-infection - Early virological response by

week 12, defined as a 2 log viral load decrease or undetectable levels of HCV-RNA, has been shown

to be predictive for sustained response. The negative predictive value for sustained response in

HCV/HIV co-infected patients treated with Peglntron in combination with ribavirin was 99 % (67/68;

Study 1) (see section 5.1). A positive predictive value of 50 % (52/104; Study 1) was observed for

HCV/HIV co-infected patients receiving bitherapy.

Adults - Duration of treatment - Retreatment
Tritherapy: Refer to the SmPC for boceprevir.

Q)b

Bitherapy: Predictability of sustained virological response - All patients, irrespective of ge who

have demonstrated serum HCV-RNA below the limits of detection at week 12 shoul

below the limits of detection) at week 12 are unlikely to become sustained virolo,
48 weeks of therapy (see also section 5.1).

48 weeks of bitherapy. Retreated patients who fail to achieve virological respon & -RNA
iC

Retreatment duration greater than 48 weeks in non-responder patients with ge e 1 has not been

studied with pegylated interferon alfa-2b and ribavirin combination ther

Dosing for children 3 years of age and older and adolescent pat
area for Peglntron and by body weight for ribavirin. The reco ose of Peglntron is

60 pg/m*/week subcutaneously in combination with r1b kg/day orally in two divided
doses with food (morning and evening).

Paediatric population (bitherapy only) — Dose to be admtnzstered %e
d

Paediatric population (bitherapy only) - Duratio
. Genotype 1:

termined by body surface

ponders after

bitherapy is 1 year. By extrapolation from clinical

The recommended duration of treatm¥gt with bi i : i ini
data on combination therapy with gan interferon in paediatric patients (negative predictive

value 96 % for interferon alfaﬁa irin), patients who fail to achieve virological response at

12 weeks are highly unlikel
recommended that childrg
be discontinued from
pretreatment or if the
. Genotype 2 or 3:
The recommdded &ration of treatment with bitherapy is 24 weeks.
. Genotype

me sustained virological responders. Therefore, it is

y 1f their week 12 HCV-RNA dropped < 2 log;, compared to
detectable HCV-RNA at treatment week 24.

and adolescent patients receiving Peglntron/ribavirin combination be discontinued

dolescent patients receiving Peglntron/ribavirin combination

and adolescents with Genotype 4 were treated in the Peglntron/ribavirin clinical

X erapy if their week 12 HCV-RNA dropped < 2 log;o compared to pretreatment or if they
detectable HCV-RNA at treatment week 24.

ntron monotherapy — Adults
ose to be administered
As monotherapy the Peglntron regimen is 0.5 or 1.0 pg/kg/week. The lowest Peglntron strength

available is 50 pug/0.5 ml; therefore for patients prescribed 0.5 pg/kg/week, doses must be adjusted by

volume as shown in Table 2. For the 1.0 pg/kg dose, similar volume adjustments can be made or
alternate strengths can be used as shown in Table 2. PegIntron monotherapy was not studied in
HCV/HIV co-infected patients.
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Table 2 Monotherapy dosing
0.5 ng/kg 1.0 ng/kg
Body weight Peglntron Administer once PeglIntron Administer once
(kg) strength weekly strength weekly

(ng/0.5 ml) (ml) (ng/0.5 ml) (ml)
30-35 50* 0.15 80 0.2
36-45 50 0.2 50 0.4
46-56 50 0.25 50 0.5
57-72 80 0.2 80 0.4
73-88 50 0.4 80 0.5
89-106 50 0.5 100 0.5
107-120** 80 0.4 120 0.3

Minimum delivery for pen is 0.2 ml

*  Must use vial.

** For patients > 120 kg, the PegIntron dose should be calculated based on the individual patient weight. This@guire
combinations of various Peglntron dose strengths and volumes.

Duration of treatment

For patients who exhibit virological response at week 12, treatment should be
another three-month period (i.e., a total of six months). The decision to exten

treatment should be based on prognostic factors (e.g., genotype, age > 40<1rs,

fibrosis).

appropriate, until the adverse reactions abate. Dose reduc

Dose modification for all patients (monotherapy and combination t

If severe adverse reactions or laboratory abnormalities develop

N

d for at least
py to one year of
ale gender, bridging

gmment with Peglntron

oceprevir is not recommended.

%ily
monotherapy or combination therapy, the dosages of Peglp@ or ribavirin must be modified as

Boceprevir must not be administered in the absence gfPegMtron and ribavirin.
As adherence might be of importance for outcome of’ l@

be kept as close as possible to the recommended

trials for dose modification.

Combination therapy dose reduction g

Table 2a
parameters

Dose modification

py, the dose of Peglntron and ribavirin should

'd dose. Guidelines were developed in clinical

es for combination therapy based on laboratory

Laboratory values

(Qonly ribavirin
dose (see note 1)
if:

Reduce only Peglntron
dose (see note 2) if:

Discontinue
combination therapy
if:

Haemoglobin

N\

> 8.5 g/dl, and
<10 g/dl

<8.5 g/dl

Adults: HaengbgNPIn

in Patien istory > 2 g/dl decrease in haemoglobin during any <12 g/dl after four
of siadleardiac four week period during treatment weeks of dose
dis%\ (permanent dose reduction) reduction
@iren and

olescents: not
applicable
Leukocytes - >1.0x 10”/1, and <1.0x 1071

<1.5x 107

Neutrophils - >0.5x 10°/1, and <0.5x 1071

<0.75 x 10°1
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Laboratory values

Reduce only ribavirin
daily dose (see note 1)

Reduce only Peglntron
dose (see note 2) if:

Discontinue
combination therapy

if: if:

Platelets - >25x 10°/1, and <25x 10”/1 (adults)

<50 x 10°/1 (adults) <50 x 10%/1 (children

>50x 10°/1, and and adolescents)
<70 x 10%1 (children and
adolescents)

Bilirubin — direct - - 2.5x ULN'
Bilirubin — indirect > 5 mg/dl - >4 mg/dl

Serum Creatinine

Creatinine Clearance

(for > 4 weeks)
> 2.0 mg/d
Discontinue x ¢
|/Thin

if CrCL

Alanine - - 2X ligk and
aminotransferase % LN
(ALT) X

or é( aseline and
Aspartate > 10 x ULN"
aminotransferase
SAST) (

Upper limit of normal

Note 1: In adult patients 1* dose reduction of ribavirin is by 20gmg
the 1,400 mg, dose reduction should be by 400 mg/dg
ribavirin is by an additional 200 mg/day. Patie
600 mg daily receive one 200 mg capsule in the

evening.

In children and adolescent patients 1* d
reduction of ribavirin is to 8 mg/kg/day.

Note 2: In adult patients 1* dose reduction
reduction of Peglntron is to 0.5
monotherapy dose reductign gu
In children and adolescen
dose reduction of Pegl

Dose reduction of Peglnt

utilizing a lower dose s
adolescents is acco

@.

#Y) (except in patients receiving
&¥ded, 2™ dose reduction of
dose of ribavirin is reduced to

ning and two 200 mg capsules in the

tion of ribavirin is to 12 mg/kg/day, 2™ dose

eglftron is to 1 pg/kg/week. If needed, 2™ dose

eek. For patients on Peglntron monotherapy: refer to
¥ics section for dose reduction.
s 1% dose reduction of Peglntron is to 40 pg/m*/week, 2"
0 20 pg/m*/week.

\ adults may be accomplished by reducing the prescribed volume or by
h as shown in Table 2b. Dose reduction of Peglntron in children and

lishc§ by modifying the recommended dose in a two-step process from the

original starting W 60 pg/m?/week, to 40 ng/m*/week, then to 20 pg/m?*/week, if needed.



Table 2b

Two-step dose reduction of Peglntron in combination therapy in adults

First dose reduction to PegIntron 1 ng/kg Second dose reduction to Peglntron 0.5 pg/kg
Body PegIntron | Amountof | Volume of Body PegIntron | Amountof | Volume of
weight strength | Peglntron | Peglntron weight strength | Peglntron | Peglntron
(kg) (ug/0.5 ml) to to (kg) (ng/0.5 ml) to to
administer | administer administer | administer
(ug) (ml) (ug) (ml)
<40 50 35 0.35 <40 50 20 0.2
40 - 50 120 40-50 50 25 0.25
0.2
48
51-64 80 56 0.35 51-64 80 3 *
35 5
65175 100 70 035 65-175 50
76 — 85 80 80 0.5 76 — 85 120 %% 0.2
86 - 105 120 96 0.4 86 — 105 50 @‘50 0.5
> 105 150 105 0.35 > 105 64 0.4

Peglntron monotherapy dose reduction guidelines in adults

Dose modification guidelines for adult patients who us

Table 3a.

Table 3a

Dose modification guidelines for
laboratory parameters

f&@gnonotherapy are shown in

@n monotherapy in adults based on

Laboratory values

Redwleg‘[ntron
to gneghalf dose if:

Discontinue Peglntron if:

Neutrophils

/1, and < 0.75 x 10°/1

<0.5x10°/1

Platelets

<25x10°/1

For adult patients who
reducing the prescri

Table 3b
TS

@

O
@ 25 x 10%/1, and < 50 x 10°/1

oNyme by one-half as shown in Table 3b.

pg/kg Peglntron monotherapy, dose reduction may be accomplished by

Peglntron dose (0.25 ug/kg) for the 0.5 pg/kg monotherapy regimen in

Bedy{w Peglntron strength Amount of Peglntron | Volume of Peglntron to
(ng/0.5 ml) to administer administer

(ug) (ml)

g 30-35 50* 8 0.08
36-45 50* 10 0.1
46-56 50%* 13 0.13
57-72 80* 16 0.1
73-88 50 20 0.2
89-106 50 25 0.25
107-120** 80 32 0.2

Minimum delivery for pen is 0.2 ml.

*  Must use vial.

** For patients > 120 kg, the PegIntron dose should be calculated based on the individual patient weight. This may require
combinations of various Peglntron dose strengths and volumes.
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For adult patients who use 1.0 ng/kg Peglntron monotherapy, dose reduction may be accomplished by
reducing the prescribed volume by one-half or by utilizing a lower dose strength as shown in

Table 3c.
Table 3¢  Reduced Peglntron dose (0.5 ug/kg) for the 1.0 pg/kg monotherapy regimen in
adults
Body weight Peglntron Amount of Volume of
(kg) strength Peglntron to Peglntron to
(ng/0.5 ml) administer administer
(ug) (ml) b
30-35 50 15 0.15 @
36-45 50 20 0.20 . 6
46-56 50 25 0.25
57-72 80 32 0.2 K\
73-88 50 40 0.4 0
89-106 50 50 0.5 \Q
107-120%** 80 64 0.4 \
Minimum delivery for pen is 0.2 ml. 0

*  Must use vial.

** For patients > 120 kg, the PegIntron dose should be calculated based on the individual pati ght. This may require
Special populations

Renal impairment

combinations of various Peglntron dose strengths and volumes. K
Monotherapy b

Peglntron should be used with caution in patients with m&] %ere renal impairment. In patients

with moderate renal dysfunction (creatinine clearance 3 /minute), the starting dose of Peglntron
should be reduced by 25 %. Patients with severe ren sthction (creatinine clearance

15-29 ml/minute) should have the starting dose of P@ron reduced by 50 %. Data are not available
for the use of Peglntron in patients with creatin@arance < 15 ml/minute (see section 5.2). Patients
with severe renal impairment, including thdge on Memodialysis, should be closely monitored. If renal
function decreases during treatment, Pegb&herapy should be discontinued.

Combination therapy

Patients with creatinine clearance ml/minute must not be treated with Peglntron in combination
with ribavirin (see ribavirin S ¢ hen administered in combination therapy, patients with impaired
renal function should be mqfe fully monitored with respect to the development of anaemia.
Hepatic impairmen

The safety and effj of P;Intron therapy has not been evaluated in patients with severe hepatic
dysfunction, ther}@’egmtron must not be used for these patients.

.
Elderly (5 rs of age)

Theg® o¥pparent age-related effects on the pharmacokinetics of Peglntron. Data from elderly patients
trea a single dose of Peglntron suggest no alteration in Peglntron dose is necessary based on age
on 5.2).

aediatric population
Peglntron can be used in combination with ribavirin in paediatric patients 3 years of age and older.

Method of administration

Peglntron should be administered as a subcutaneous injection. For special handling information see
section 6.6. Patients may self-inject Peglntron if their physician determines that it is appropriate and with
medical follow-up as necessary.
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4.3 Contraindications

- Hypersensitivity to the active substance or to any interferon or to any of the excipients listed in
section 6.1;

- A history of severe pre-existing cardiac disease, including unstable or uncontrolled cardiac disease
in the previous six months (see section 4.4);

- Severe, debilitating medical conditions;

- Autoimmune hepatitis or a history of autoimmune disease;

- Severe hepatic dysfunction or decompensated cirrhosis of the liver;

- Pre-existing thyroid disease unless it can be controlled with conventional treatment;

- Epilepsy and/or compromised central nervous system (CNS) function; @
- HCV/HIV patients with cirrhosis and a Child-Pugh score > 6.
- Combination of PegIntron with telbivudine. ’\6

Paediatric population Q‘
- Existence of, or history of severe psychiatric condition, particularly severe deprest\gfty dal
ideation or suicidal attempt.

Combination therapy
Also see SmPCs for ribavirin and boceprevir if Peglntron is to be administere@ombmation therapy
in patients with chronic hepatitis C.

4.4 Special warnings and precautions for use ‘90
Psychiatric and Central Nervous System (CNS) \1 d
\

Severe CNS effects, particularly depression, suicidal ideago attempted suicide have been observed
in some patients during Peglntron therapy, and even after tr&¥nt discontinuation mainly during the
6-month follow-up period. Other CNS effects includi gressive behaviour (sometimes directed against

have been observed with alpha interferons. Patie uld be closely monitored for any signs or
symptoms of psychiatric disorders. If such ptomns appear, the potential seriousness of these
undesirable effects must be borne in min prescribing physician and the need for adequate
therapeutic management should be con\ . If psychiatric symptoms persist or worsen, or suicidal
or homicidal ideation is identified, J ommended that treatment with Peglntron be discontinued,
and the patient followed, with ic intervention as appropriate.

others such as homicidal ideation), bipolar disorc}‘eQ a, confusion and alterations of mental status

Patients with existence of, 0% of severe psychiatric conditions

If treatment with pegintq alfa-2b is judged necessary in adult patients with existence or history

of severe psychiatrconMgons, this should only be initiated after having ensured appropriate

individualised di \c and therapeutic management of the psychiatric condition.

- The use of P in children and adolescents with existence of or history of severe psychiatric

conditions¥ gat&mdlcated (see section 4.3). Among children and adolescents treated with interferon

alfa—2b 1 ation with ribavirin, suicidal ideation or attempts were reported more frequently

dult patients (2.4 % vs 1 %) during treatment and during the 6-month follow-up after

®As in adult patients, children and adolescents experienced other psychiatric adverse events

@ ression, emotional lability, and somnolence).

tients with substance use/abuse
HCYV infected patients having a co-occurring substance use disorder (alcohol, cannabis, etc) are at an
increased risk of developing psychiatric disorders or exacerbation of already existing psychiatric disorders
when treated with alpha interferon. If treatment with alpha interferon is judged necessary in these patients,
the presence of psychiatric co-morbidities and the potential for other substance use should be carefully
assessed and adequately managed before initiating therapy. If necessary, an inter-disciplinary approach
including a mental health care provider or addiction specialist should be considered to evaluate, treat and
follow the patient. Patients should be closely monitored during therapy and even after treatment
discontinuation. Early intervention for re-emergence or development of psychiatric disorders and
substance use is recommended.
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Growth and development (children and adolescents)

During the course of therapy lasting up to 48 weeks in patients ages 3 through 17 years, weight loss
and growth inhibition were common. Long-term data available in children treated with the
combination therapy of pegylated interferon/ribavirin are indicative of substantial growth retardation.
Thirty two percent (30/94) of subjects demonstrated > 15 percentile decrease in height-for-age
percentile 5 years after completion of therapy (see sections 4.8 and 5.1).

Case by case benefit/risk assessment in children
The expected benefit of treatment should be carefully weighed against the safety findings observed for
children and adolescents in the clinical trials (see sections 4.8 and 5.1). @
- It is important to consider that the combination therapy induced a growth inhibition, that
resulted in reduced height in some patients. 6
- This risk should be weighed against the disease characteristics of the child, such as evi
disease progression (notably fibrosis), co-morbidities that may negatively influence (
progression (such as HIV co-infection), as well as prognostic factors of responSgfF
genotype and viral load).

Whenever possible the child should be treated after the pubertal growth spurt,g Qto reduce the
risk of growth inhibition. Although data are limited, no evidence of 10ng-term%ts on sexual
maturation was noted in the 5-year observational follow-up study.

More significant obtundation and coma, including cases of encephal #have been observed in some
patients, usually elderly, treated at higher doses for oncology indj # YVhile these effects are generally
reversible, in a few patients full resolution took up to three we ’@y arely, seizures have occurred
with high doses of interferon alpha. 6

All patients in the selected chronic hepatitis C studies a liver biopsy before inclusion, but in certain
cases (i.e. patients with genotype 2 and 3), treatm ¢ possible without histological confirmation.
Current treatment guidelines should be consulted 8g toWwhether a liver biopsy is needed prior to
commencing treatment.

Acute hypersensitivity 0
Acute hypersensitivity reactions (e arla angioedema, bronchoconstriction, anaphylaxis) have
been observed rarely during 1ntel fa-2b therapy. If such a reaction develops during treatment with

Peglntron, discontinue trea | institute appropriate medical therapy immediately. Transient rashes
do not necessitate 1nterrupt1 catment.

Cardiovascular svs

As with 1nterfer0 , adult patients with a hlstory of congestive heart failure, myocardial infarction
and/or previo ent arrhythmlc disorders, receiving Peglntron therapy require close monitoring. It
is recommtg t patients who have pre-existing cardiac abnormalities have electrocardiograms taken

prior to g the course of treatment. Cardiac arrhythmias (primarily supraventricular) usually
Ventlonal therapy but may require discontinuation of PegIntron therapy. There are no data
or adolescents with a history of cardiac disease.

tic F allure
glntron increases the risk of hepatic decompensation and death in patients with cirrhosis. As with all
interferons, discontinue treatment with Peglntron in patients who develop prolongation of coagulation
markers which might indicate liver decompensation. Liver enzymes and hepatic function should be
closely monitored in cirrhotic patients.

Pyrexia
While pyrexia may be associated with the flu-like syndrome reported commonly during interferon

therapy, other causes of persistent pyrexia must be ruled out.
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Hydration
Adequate hydration must be maintained in patients undergoing Peglntron therapy since hypotension

related to fluid depletion has been seen in some patients treated with alpha interferons. Fluid
replacement may be necessary.

Pulmonary changes

Pulmonary infiltrates, pneumonitis, and pneumonia, occasionally resulting in fatality, have been observed

rarely in interferon alpha treated patients. Any patient developing pyrexia, cough, dyspnea or other

respiratory symptoms must have a chest X-ray taken. If the chest X-ray shows pulmonary infiltrates or b

there is evidence of pulmonary function impairment, the patient is to be monitored closely, and, if
appropriate, discontinue interferon alpha. Prompt discontinuation of interferon alpha administration and
treatment with corticosteroids appear to be associated with resolution of pulmonary adverse eventg. 6

Autoimmune disease &}

The development of auto-antibodies and autoimmune disorders has been reported during t t
with alpha interferons. Patients predisposed to the development of autoimmune disor@ ¥oe at
increased risk. Patients with signs or symptoms compatible with autoimmune disort& ould be
evaluated carefully, and the benefit-risk of continued interferon therapy should bg r sed (see also

section 4.4 Thyroid changes and section 4.8).
Cases of Vogt-Koyanagi-Harada (VKH) syndrome have been reported in iati@vith chronic

hepatitis C treated with interferon. This syndrome is a granulomatous in matory disorder affecting
the eyes, auditory system, meninges, and skin. If VKH syndrome is s , antiviral treatment
should be withdrawn and corticosteroid therapy discussed (see secj .

Ocular changes Q

Ophthalmologic disorders, including retinal haemorrhageg r xudates, serous retinal detachment,
and retinal artery or vein occlusion have been reported in r ances after treatment with alpha
interferons (see section 4.8). All patients should have eline eye examination. Any patient
complaining of ocular symptoms, including loss o @cuity or visual field must have a prompt and
complete eye examination. Periodic visual examiMgtions are recommended during Peglntron therapy,
particularly in patients with disorders that m3¢be asSociated with retinopathy, such as diabetes mellitus or
hypertension. Discontinuation of PegIntro@ be considered in patients who develop new or

worsening ophthalmological disordersg

Thyroid changes b

Infrequently, adult patients tr or chronic hepatitis C with interferon alpha have developed
thyroid abnormalities, eith pefthyroidism or hyperthyroidism. Approximately 21 % of children
treated with PegIntron/ghaNrh combination therapy developed increase in thyroid stimulating
hormone (TSH). ANgtherZggproximately 2 % had a transient decrease below the lower limit of normal.
Prior to initiation Intron therapy, TSH levels must be evaluated and any thyroid abnormality

detected at thagdi ust be treated with conventional therapy. Determine TSH levels if, during the
course of Na patient develops symptoms consistent with possible thyroid dysfunction. In the
presenceq) id

dysfunction, Peglntron treatment may be continued if TSH levels can be
mai fa'&‘ i) the normal range by medicine. Children and adolescents should be monitored every
3 n@ or evidence of thyroid dysfunction (e.g. TSH).

@bolic disturbances

ypertriglyceridemia and aggravation of hypertriglyceridemia, sometimes severe, have been observed.
Monitoring of lipid levels is, therefore, recommended.

HCV/HIV Co-infection

Mitochondrial toxicity and lactic acidosis

Patients co-infected with HIV and receiving Highly Active Anti-Retroviral Therapy (HAART) may be
at increased risk of developing lactic acidosis. Caution should be used when adding Peglntron and
ribavirin to HAART therapy (see ribavirin SmPC).
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Hepatic decompensation in HCV/HIV co-infected patients with advanced cirrhosis

Co-infected patients with advanced cirrhosis receiving HAART may be at increased risk of hepatic
decompensation and death. Adding treatment with alfa interferons alone or in combination with

ribavirin may increase the risk in this patient subset. Other baseline factors in co-infected patients that

may be associated with a higher risk of hepatic decompensation include treatment with didanosine and
elevated bilirubin serum concentration.

Co-infected patients receiving both antiretroviral (ARV) and anti-hepatitis treatment should be closely
monitored, assessing their Child-Pugh score during treatment. Patients progressing to hepatic

decompensation should have their anti-hepatitis treatment immediately discontinued and the ARV

treatment reassessed. 6

HCV/HIV co-infected patients receiving peginterferon alfa-2b/ribavirin treatment and HAAR

be at increased risk to develop haematological abnormalities (as neutropenia, thlrornbocytoper%7
anaemia) compared to HCV mono-infected patients. Although, the majority of them could
by dose reduction, close monitoring of haematological parameters should be underta

population of patients (see section 4.2 and below “Laboratory tests” and section 4.8
Patients treated with Peglntron and ribavirin combination therapy and zidovuding a
of developing anaemia and therefore the concomitant use of this combination ym
recommended (see section 4.5).

Haematological abnormalities in HCV/HIV co-infected patients @
T’xb
a

aged

ncreased risk
ovudine is not

Patients with low CD4 counts K
In patients co-infected with HCV/HIV, limited efficacy and safety = 25) are available in
subjects with CD4 counts less than 200 cells/ul. Caution is ther anted in the treatment of

patients with low CD4 counts.

Please refer to the respective SmPCs of the antiretroviral\@inal products that are to be taken

concurrently with HCV therapy for awareness and gement of toxicities specific for each product
and the potential for overlapping toxicities with n and ribavirin.

HCV/HBYV Coinfection

Cases of hepatitis B re-activation (some ere consequences) have been reported in patients co-
infected with hepatitis B and C viruses with interferon. The frequency of such re-activation
appears to be low.

All patients should be screened fi titis B before starting treatment with interferon for hepatitis C;

patients co-infected with he and C must then be monitored and managed according to current
clinical guidelines. {

Dental and periodowgal ditggfders

Dental and perio OXdisordelrs, which may lead to loss of teeth, have been reported in patients

receiving Pegl md ribavirin combination therapy. In addition, dry mouth could have a damaging

effect on te t@mucous membranes of the mouth during long-term treatment with the combination
ribavirin. Patients should brush their teeth thoroughly twice daily and have regular

of Pegln
den %@\ation& In addition some patients may experience vomiting. If this reaction occurs, they
sho, dvised to rinse out their mouth thoroughly afterwards.

n transplant recipients
he safety and efficacy of Peglntron alone or in combination with ribavirin for the treatment of
hepatitis C in liver or other organ transplant recipients have not been studied. Preliminary data indicate
that interferon alpha therapy may be associated with an increased rate of kidney graft rejection. Liver
graft rejection has also been reported.

Other

Due to reports of interferon alpha exacerbating pre-existing psoriatic disease and sarcoidosis, use of
Peglntron in patients with psoriasis or sarcoidosis is recommended only if the potential benefit justifies
the potential risk.
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Laboratory tests
Standard haematologic tests, blood chemistry and a test of thyroid function must be conducted in all

patients prior to initiating therapy. Acceptable baseline values that may be considered as a guideline prior
to initiation of Peglntron therapy are:

. Platelets > 100,000/mm’
o Neutrophil count > 1,500/mm’
. TSH level must be within normal limits

Laboratory evaluations are to be conducted at weeks 2 and 4 of therapy, and periodically thereafter as
clinically appropriate. HCV-RNA should be measured periodically during treatment (see section 4.2). @

) .
Long term maintenance monotherapy \6

It has been demonstrated in a clinical study that peginterferon alfa-2b at low-dose (0.5 pg/kg/weeM\is
effective in long term maintenance monotherapy (for a mean duration of 2.5 years) for the d @ on of

disease progression in non responders with compensated cirrhosis. No statistically sig cct on the
time to development of the first clinical event (liver decompensation, hepatocellular cg®& a, death
and/or liver transplantation) was observed as compared to the absence of treatment. on should
therefore not be used as long term maintenance monotherapy. @

Important information about some of the ingredients of Peglntron &
Patients with rare hereditary problems of fructose intolerance, glucose g

isomaltase insufficiency should not take this medicine.
This medicinal product contains less than 1 mmol sodium (23 @ 7 ml, i.e., essentially

malabsorption or sucrase-

"sodium-free".
4.5 Interaction with other medicinal products and ot rms of interaction
Interaction studies have only been performed in a
Telbivudine

A clinical trial investigating the combina;
alfa-2a, 180 micrograms once weekly b

o&elbivudine, 600 mg daily, with pegylated interferon

utaneous administration, indicates that this combination
is associated with an increased ris cloping peripheral neuropathy. The mechanism behind these
events is not known (see sectio 4 and 4.5 of the telbivudine SmPC). Moreover, the safety and
efficacy of telbivudine in co ion with interferons for the treatment of chronic hepatitis B has not
been demonstrated. Therg combination of Peglntron with telbivudine is contraindicated (see
section 4.3).

Methadone

c hepatltls C that were on stable methadone maintenance therapy and naive to
fa®2b, addition of 1.5 microgram/kg/week of Peglntron subcutaneously for 4 weeks
adone AUC by approximately 15 % (95 % CI for AUC ratio estimate 103 — 128 %).
ignificance of this finding is unknown; however, patients should be monitored for signs
oms of increased sedative effect, as well as respiratory depression. Especially in patients on
ose of methadone, the risk for QTc prolongation should be considered.

ffect of Peginterferon alfa-2b on Co-administered Medicines

The potential interaction of peginterferon alfa-2b (Peglntron) on substrates of metabolic enzymes was
evaluated in 3 multiple-dose clinical pharmacology studies. In these studies, the effects of
multiple-dose regimens of peginterferon alfa-2b (Peglntron) were investigated in Hepatitis C subjects
(1.5 mcg/week) or healthy subjects (1 mcg/week or 3 mcg/week) (Table 4). A clinically significant
pharmacokinetic interaction was not observed between peginterferon alfa-2b (Peglntron) and
tolbutamide, midazolam or dapsone; therefore, no dosing adjustment is necessary when peginterferon
alfa-2b (Peglntron) is administered with medicines metabolized by CYP2C9, CYP3A4 and
N-acetyltransferase. Concomitant administration of peginterferon alfa-2b (Peglntron) with caffeine or
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desipramine modestly increased the exposure of caffeine and desipramine. When patients are
administered Peglntron with medications metabolized by CYP1A2 or CYP2D6, the extent of the
decrease in cytochrome P 450 activity is unlikely to have a clinical impact, except with medicines
which have a narrow therapeutic margin (Table 5).

Table 4Effect of Peginterferon alfa-2b on Co-administered Medicines

Geometric Mean Ratio (Ratio
with/without peginterferon
Co-administered Dose of Study Population | alfa-2b)
Medicine peginterferon AUC max
alfa-2b (90% C)) 90% CI)
Caffeine 1.5 meg/kg/week Chronic Hepatitis | 1.39 1.02 .
(CYPI1A2 substrate) (4 weeks) C Subjects (N=22) | (1.27, 1.51) (0.95, 44 %
1 mcg/kg/week Healthy Subjects 1.18 . { >
(4 weeks) (N=24) (1.07, 1.31) 19)
3 meg/kg/week Healthy Subjects 1.36 )
(2 weeks) (N=13) (1.25,1.49) .10, 1.24)
Tolbutamide 1.5 mcg/kg/week Chronic Hepatitis | 1.1# 0 A
(CYP2C9 substrate) (4 weeks) C Subjects (N=22) | (0.94, @
1 mcg/kg/week Healthy Subjects . " NA
(4 weeks) (N=24) A, 1.00)
3 mcg/kg/week Healthy Subjects 0.99
(2 weeks) (N=13) -39, 1.01) (0.92,1.07)
Dextromethorphan 1.5 meg/kg/week Chronic Hepj ).06## NA
hydrobromide (4 weeks) C Subjectsl N (0.73, 1.26)
(CYP2D6 and 1 meg/kg/week Healtity § 2.03# NA
CYP3A substrate) (4 weeks) (N=24) (1.55,2.67)
Desipramine 3 meg/kg/week H Subjects 1.30 1.08
(CYP2D6 substrate) (2 weeks) (1.18,1.43) (1.00, 1.16)
Midazolam 1.5 mcg/kg/week hronic Hepatitis | 1.07 1.12
(CYP3A4 substrate) (4 weeks) Py C Subjects (N=24) | (0.91, 1.25) (0.94,1.33)
Healthy Subjects 1.07 1.33
(N=24) (0.99, 1.16) (1.15, 1.53)
Healthy Subjects 1.18 1.24
(N=13) (1.06, 1.32) (1.07, 1.43)
Dapsone Chronic Hepatitis | 1.05 1.03
(N-acetyltransferase C Subjects (N=24) | (1.02, 1.08) (1.00, 1.06)
substrate) o

# Calculated from urinex
## Calculated from L%

collected over an interval of 24-hours
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Table 5 Precautions for co-administration (Peglntron should be administered with care
when co-administered with the following medicines)

Medicines Signs, Symptoms, and Treatment | Mechanism and Risk Factors
Theophylline Co-administration of theophylline Metabolism of theophylline is
with the product (Peglntron) may suppressed by inhibitory action of
increase the blood concentrations of | the product (PegIntron) on
theophylline. Careful CYP1A2.
co-administration of theophylline
with the product (Peglntron) is
recommended. Package inserts of
theophylline should be referred to @
when co-administering with the
product (Peglntron)
Thioridazine Co-administration of thioridazine Metabolism of thioridazig
with the product (Peglntron) may suppressed by inhibito
increase the blood concentrations of | the product (Peg W
thioridazine. Careful CYP2De6. K
co-administration of thioridazine
with the product (Peglntron) is
recommended. Package inserts of @
thioridazine should be referred to K
when co-administering with the @
product (Peglntron)
Theophylline, Elevation of blood concentrations bolism of other medicines in
Antipyrine, of these medicines has been Q\h 1ver may be suppressed.
Warfarin reported when administere
combination with other inter
preparations and theref re
should be taken.
Zidovudine When administere c¥mbination | Mechanism of action is unknown,

with other inteldggon preparations,

suppressive dfeqf ¥n bone marrow

functign % strengthened and

aggrayMy blood cell reduction

suc ite blood cells decreased
cur.

but it is considered that both
medicines have bone marrow
depressive effects.

Immuno-suppressive

therapy \
O

heh administered in combination

th other interferon preparations,
effect of immunosuppressive
therapy may be weakened in
transplant (kidney, bone marrow,

etc.) patients.

It is considered that graft rejection
reactions may be induced.

.
No é&kinetic interactions were noted between Peglntron and ribavirin in a multiple-dose
ph inetic study.

/HIV Co-infection

Nucleoside analogues

Use of nucleoside analogs, alone or in combination with other nucleosides, has resulted in lactic
acidosis. Pharmacologically, ribavirin increases phosphorylated metabolites of purine nucleosides in
vitro. This activity could potentiate the risk of lactic acidosis induced by purine nucleoside analogs
(e.g. didanosine or abacavir). Co-administration of ribavirin and didanosine is not recommended.
Reports of mitochondrial toxicity, in particular lactic acidosis and pancreatitis, of which some fatal,
have been reported (see ribavirin SmPC).
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Exacerbation of anaemia due to ribavirin has been reported when zidovudine is part of the regimen
used to treat HIV, although the exact mechanism remains to be elucidated. The concomitant use of
ribavirin with zidovudine is not recommended due to an increased risk of anaemia (see section 4.4).
Consideration should be given to replacing zidovudine in a combination anti-retroviral treatment
(ART) regimen if this is already established. This would be particularly important in patients with a
known history of zidovudine-induced anaemia.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential/contraception in males and females 6
PeglIntron is recommended for use in fertile women only when they are using effective contraception @

during the treatment. 6
n

.
Combination therapy with ribavirin &
Extreme care must be taken to avoid pregnancy in female patients or in partners of male patie
Peglntron in combination with ribavirin. Females of childbearing potential must use an '
contraceptive during treatment and for 4 months after treatment has been concluded.

g

tients or their

female partners must use an effective contraceptive during treatment and for 7 montgs treatment has
been concluded (see ribavirin SmPC). @

Pregnancy

There are no adequate data from the use of interferon alfa-2b in pregnan n. Studies in animals have
shown reproductive toxicity (see section 5.3). Interferon alfa-2b ha own to be abortifacient in

primates. Peglntron is likely to also cause this effect.
The potential risk in humans is unknown. Peglntron is to be use@ regnancy only if the potential
benefit justifies the potential risk to the foetus.

Combination therapy with ribavirin
Ribavirin causes serious birth defects when admijgg @ during pregnancy, therefore ribavirin therapy
is contraindicated in women who are pregnant. 6

Breast-feeding
It is not known whether the componen s medicinal product are excreted in human milk.

Because of the potential for advers) ns in breast-fed infants, breast-feeding should be
discontinued prior to initiation of @ pent.

Fertility
There are no data avail@ rding potential effects of PegIntron treatment on male or female

fertility. \

4.7 EffectsQ to drive and use machines
.
Patients @ lop fatigue, somnolence or confusion during treatment with Peglntron are cautioned to

avoi or operating machines.
@ ndesirable effects

ults
Tritherapy

Refer to the SmPC for boceprevir.

Bitherapy and monotherapy

Summary of the safety profile

The most common treatment-related adverse reactions reported during clinical trials with Peglntron in
combination with ribavirin in adults, seen in more than half of the study subjects, were fatigue,
headache, and injection site reaction. Additional adverse reactions reported in more than 25 % of
subjects included nausea, chills, insomnia, anaemia, pyrexia, myalgia, asthenia, pain, alopecia,
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anorexia, weight decreased, depression, rash and irritability. The most frequently reported adverse
reactions were mostly mild to moderate in severity and were manageable without the need for
modification of doses or discontinuation of therapy. Fatigue, alopecia, pruritus, nausea, anorexia,
weight decreased, irritability and insomnia occur at a notably lower rate in patients treated with
Peglntron monotherapy compared to those treated with combination therapy (see Table 6).

Tabulated summary of adverse reactions

The following treatment-related adverse reactions were reported in adults in clinical trials or through
post-marketing surveillance in patients treated with peginterferon alfa-2b, including Peglntron
monotherapy or Peglntron/ribavirin. These reactions are listed in table 6 by system organ class and

O

frequency (very common (> 1/10), common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100),

rare (> 1/10,000 to < 1/1,000), very rare (< 1/10,000) or not known (cannot be estimated from the

available data).

Within each frequency grouping, undesirable effects are presented in order of decreasing sen@

Table 6

S

Adverse reactions reported in adults in clinical trials or through po
surveillance in patients treated with peginterferon alfa-2b, includi

Intron

monotherapy or Peglntron + ribavirin ‘

Infections and infestations

Very common:

Viral infection’, pharyngitis”

Common: Bacterial infection (including sepsis), funga ction, mﬂuenza upper
respiratory tract infection, bronchitis, he lex, sinusitis, otitis media,
rhinitis

Uncommon: Injection site infection, lower respir; infection

Not known:

Hepatitis B reactivation in HCVH co-infected patients

Blood and lymphatic system disorders

Very common:

Anaemia, neutropenia

Haemolytic anaemia@Qnia, thrombocytopenia, lymphadenopathy

Common:
Very rare: Aplastic anaemi
Not known: Aplasia pure rge
Immune system disorders 4
Uncommon: Drug ht @itivity
Rare: SarcQi&gsi
N
Not known: e J persensitivity reactions including angioedema, anaphylaxis and

hylactic reactions including anaphylactic shock, idiopathic
tPrombocytopenic purpura, thrombotic thrombocytopenic purpura, systemic
pus erythematosus

K2
.

| Hypothyroidism, hyperthyroidism

Metapo(f§thMad nutrition disorders

n:

Anorexia

Hypocalcemia, hyperuricemia, dehydration, increased appetite

Diabetes mellitus, hypertriglyceridaemia

Rare:

Diabetic ketoacidosis

Psychiatric disorders

Very common:

. . * . aqe * . . . . .
Depression, anxiety , emotional lability , concentration impaired, insomnia

Common:

Aggression, agitation, anger, mood altered, abnormal behaviour,
nervousness, sleep disorder, libido decreased, apathy, abnormal dreams,

crying
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Uncommon: Suicide, suicide attempt, suicidal ideation, psychosis, hallucination, panic
attack

Rare: Bipolar disorders

Not known: Homicidal ideation, mania

Nervous system disorders

Very common:

Headache, dizziness

Common: Amnesia, memory impairment, syncope, migraine, ataxia, confusion,
neuralgia, paraesthesia, hypoaesthesia, hyperaesthesia, hypertonia,
somnolence, disturbance in attention, tremor, dysgeusia

Uncommon: Neuropathy, neuropathy peripheral

Rare: Convulsion PR @

Very rare: Cerebrovascular haemorrhage, cerebrovascular ischaemia, encephale

Not known: Facial palsy, mononeuropathies 0

Eye disorders

Common: Visual disturbance, vision blurred, photophobia, conjun Xﬂ, eye
irritation, lacrimal disorder, eye pain, dry eye

Uncommon: Retinal exudates

Rare: Loss of visual acuity or visual fields, retinal hﬁorrhage, retinopathy,
retinal artery occlusion, retinal vein occlusj ic neuritis, papilloedema,
macular oedema

Not known: Serous retinal detachment

Ear and labyrinth disorders Q’ -

Common: Hearing impaired/loss, tinni@go

Uncommon Ear pain

Cardiac disorders

Common: Palpitations, tachyc 1

Uncommon: Myocardial infa

Rare: Congestive hegf® re, cardiomyopathy, arrhythmia, pericarditis

Very rare: Cardiac isc w

Not known: i

Vascular disorders

Perlcarx
~\)

Common:

Rare:

Respiratory, thoracic

ediastinal disorders

Very common:

yspnoea , cough’

Common: (b‘

Dysphonia, epistaxis, respiratory disorder, respiratory tract congestion,
sinus congestion, nasal congestion, rhinorrhea, increased upper airway
secretion, pharyngolaryngeal pain

Interstitial lung disease

Pulmonary fibrosis, pulmonary arterial hypertension”

testinal disorde

rs

common: Vomiting*, nausea, abdominal pain, diarrhoea, dry mouth*
ommon: Dyspepsia, gastroesophageal reflux disease, stomatitis, mouth ulceration,

glossodynia, gingival bleeding, constipation, flatulence, haemorrhoids,
cheilitis, abdominal distension, gingivitis, glossitis, tooth disorder

Uncommon: Pancreatitis, oral pain

Rare: Colitis ischaemic

Very rare: Colitis ulcerative

Not known Tongue pigmentation
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Hepatobiliary disorders

Common: | Hyperbilirubinemia, hepatomegaly

Skin and subcutaneous tissue disorders

Very common: Alopecia, pruritus , dry skin’, rash”

Common: Psoriasis, photosensitivity reaction, rash maculo-papular, dermatitis,

erythematous rash, eczema, night sweats, hyperhidrosis, acne, furuncle,
erythema, urticaria, abnormal hair texture, nail disorder

Rare: Cutaneous sarcoidosis
Very rare: Stevens-Johnson syndrome, toxic epidermal necrolysis, erythema multiforme 6
QD

Musculoskeletal and connective tissue disorders ~

<
Very common: Myalgia, arthralgia, musculoskeletal pain ’ ‘07
Common: Arthritis, back pain, muscle spasms, pain in extremity ;§ ;
Uncommon: Bone pain, muscle weakness
Rare: Rhabdomyolysis, myositis, rheumatoid arthritis

Renal and urinary disorders

Common: Micturition frequency, polyuria, urine abnormality

Rare: Renal failure, renal insufficiency ¢

Reproductive system and breast disorders

Common: Amenorrhoea, breast pain, menorrhagia, 1 disorder, ovarian

disorder, vaginal disorder, sexual dysfup8y rostatitis, erectile

dysfunction
General disorders and administration site conditions ( N,

Very common: Injection site reaction’, injecNQisit inflammation, fatigue, asthenia,
irritability, chills, pyrexia, infliégza like illness, pain

Common: Chest pain, chest disco@injection site pain, malaise, face oedema,
oedema peripheral, normal, thirst

Rare: Injection site nec@

Investigations f o\

Very common: | Weight decr
“These adverse reactions were common (>l < 1/10) in clinical trials in patients treated with PegIntron monotherapy.

#Class label for interferon products, see b Pulmonary arterial hypertension.

Description of selected adv chtions in adults

Most cases of neutropen] rombocytopenia were mild (WHO grades 1 or 2). There were some cases

of more severe neutggpen patients treated with the recommended doses of Peglntron in combination
l&de -39 of 186 [21 %]; and WHO grade 4: 13 of 186 [7 %]).

with ribavirin (W
In a clinical taal, Npproximately 1.2 % of patients treated with Peglntron or interferon alfa-2b in
combinat'@ W ribavirin reported life-threatening psychiatric events during treatment. These events

incl (YPK igdal ideation and attempted suicide (see section 4.4).
scular (CVS) adverse events, particularly arrhythmia, appeared to be correlated mostly with
xisting CVS disease and prior therapy with cardiotoxic agents (see section 4.4). Cardiomyopathy,

at may be reversible upon discontinuation of interferon alpha, has been reported rarely in patients
without prior evidence of cardiac disease.

Cases of pulmonary arterial hypertension (PAH) have been reported with interferon alfa products,
notably in patients with risk factors for PAH (such as portal hypertension, HIV-infection, cirrhosis).
Events were reported at various time points typically several months after starting treatment with
interferon alfa.
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Ophthalmological disorders that have been reported rarely with alpha interferons include retinopathies
(including macular oedema), retinal haemorrhages, retinal artery or vein occlusion, retinal exudates,
loss of visual acuity or visual field, optic neuritis, and papilloedema (see section 4.4).

A wide variety of autoimmune and immune-mediated disorders have been reported with alpha interferons
including thyroid disorders, systemic lupus erythematosus, rheumatoid arthritis (new or aggravated),
idiopathic and thrombotic thrombocytopenic purpura, vasculitis, neuropathies including
mononeuropathies and Vogt-Koyanagi-Harada syndrome (see also section 4.4).

HCV/HIV co-infected patients

Summary of the safety profile @
For HCV/HIV co-infected patients receiving Peglntron in combination with ribavirin, other S
0,

undesirable effects (that were not reported in mono-infected patients) which have been reporte
larger studies with a frequency > 5 % were: oral candidiasis (14 %), lipodystrophy acquired

(9 %), back pain (5 %), blood amylase increased (6 %), blood lactic acid increased (IRf; ytic
hepatitis (6 %), lipase increased (6 %) and pain in limb (6 %).

Description of selected adverse reactions 0
Mitochondrial toxicity

Mitochondrial toxicity and lactic acidosis have been reported in HIV-per patients receiving NRTI
regimen and associated ribavirin for co-HCV infection (see section 4. 4)

Laboratory values for HCV/HIV co-infected patients

Although haematological toxicities of neutropenia, thromboc d anaemia occurred more
frequently in HCV/HIV co-infected patients, the maj or e managed by dose modification and
rarely required premature discontinuation of treatment (s ion 4.4). Haematological abnormalities
were more frequently reported in patients receiving ntron in combination with ribavirin when

section 5.1), decrease in absolute neutrophil co els below 500 cells/mm’ was observed in 4 %
(8/194) of patients and decrease in platelets¥elow50,000/mm’ was observed in 4 % (8/194) of
patients receiving Peglntron in combinatin ribavirin. Anaemia (hemoglobin < 9.4 g/dl) was

reported in 12 % (23/194) of patients 6 ith PegIntron in combination with ribavirin.

compared to patients receiving interferon alfa-% ination with ribavirin. In Study 1 (see
1

CD4 Iymphocytes decrease
Treatment with Peglntron in c@nation with ribavirin was associated with decreases in absolute

CD4+ cell counts within th weeks without a reduction in CD4+ cell percentage. The decrease
in CD4+ cell counts wagq ible upon dose reduction or cessation of therapy. The use of Peglntron
in combination witl\gibay&n had no observable negative impact on the control of HIV viraemia

-up. Limited safety data (N= 25) are available in co-infected patients with
CD4+ cell co 0/ul (see section 4.4).

Please re respective SmPCs of the antiretroviral medicinal products that are to be taken
ith HCV therapy for awareness and management of toxicities specific for each product and
the @ 1 for overlapping toxicities with Peglntron in combination with ribavirin.

Q&lamc population

mmary of the safety profile
In a clinical trial with 107 children and adolescent patients (3 to 17 years of age) treated with combination
therapy of Peglntron and ribavirin, dose modifications were required in 25 % of patients, most commonly
for anaemia, neutropenia and weight loss. In general, the adverse reactions profile in children and
adolescents was similar to that observed in adults, although there is a paediatric-specific concern
regarding growth inhibition. During combination therapy for up to 48 weeks with PegIntron and ribavirin,
growth inhibition was observed that resulted in reduced height in some patients (see section 4.4). Weight
loss and growth inhibition were very common during the treatment (at the end of treatment, mean
decrease from baseline in weight and height percentile were of 15 percentiles and 8 percentiles,
respectively) and growth velocity was inhibited (< 3™ percentile in 70 % of the patients).
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At the end of 24 weeks post-treatment follow-up, mean decrease from baseline in weight and height
percentiles were still of 3 percentiles and 7 percentiles respectively, and 20 % of the children

continued to have inhibited growth (growth velocity < 3™ percentile). Ninety-four of 107 subjects
enrolled in the 5 year long-term follow-up trial. The effects on growth were less in those subjects

treated for 24 weeks than those treated for 48 weeks. From pre-treatment to end of long-term follow-

up among subjects treated for 24 or 48 weeks, height-for-age percentiles decreased 1.3 and

9.0 percentiles, respectively. Twenty-four percent of subjects (11/46) treated for 24 weeks and 40 % of
subjects (19/48) treated for 48 weeks had a > 15 percentile height-for-age decrease from pre-treatment

to the end of the 5 year long-term follow-up compared to pre-treatment baseline percentile. Eleven 6
percent of subjects (5/46) treated for 24 weeks and 13 % of subjects (6/48) treated for 48 weeks WCI‘C@
observed to have a decrease from pre-treatment baseline of > 30 height-for-age percentiles to the

of the 5 year long-term follow-up. For weight, pre-treatment to end of long-term follow-up, w

for-age percentiles decreased 1.3 and 5.5 percentiles among subjects treated for 24 weeks or 4@
respectively. For BMI, pre-treatment to end of long-term follow-up, BMI-for-age percentl

decreased 1.8 and 7.5 percentiles among subjects treated for 24 weeks or 48 weeks, m@

Decrease in mean height percentile at year 1 of long-term follow-up was most prom in

prepubertal age children. The decline of height, weight and BMI Z scores observgd g the

treatment phase in comparison to a normative population did not fully recove nd of long-term
follow-up period for children treated with 48 weeks of therapy (see section 4.@

In the treatment phase of this study, the most prevalent adverse reactlon
(80 %), headache (62 %), neutropenia (33 %), fatigue (30 %), anore
(29 %). Only 1 subject discontinued therapy as the result of an ad
majority of adverse reactions reported in the study were mild or
reactions were reported in 7 % (8/107) of all subjects andg jection site pain (1 %), pain in
extremity (1 %), headache (1 %), neutropenia (1 %), and p (4 %). Important treatment-emergent
adverse reactions that occurred in this patient populati ere nervousness (8 %), aggression (3 %), anger
(2 %), depression/depressed mood (4 %) and hypo sm (3 %) and 5 subjects received levothyroxine
treatment for hypothyroidism/elevated TSH.

ubjects were pyrexia

0) and injection-site erythema
tion (thrombocytopenia). The
1n severity. Severe adverse

Tabulated summary of adverse reactionsg}
The following treatment-related advers 1ons were reported in the study in children and
adolescent patients treated with P¢ in combination with ribavirin. These reactions are listed in
Table 7 by system organ class anl uency (very common (> 1/10), common (> 1/100 to < 1/10),
uncommon (> 1/1,000 to < 1/ rare (> 1/10,000 to < 1/1,000), very rare (< 1/10,000) or not known
(cannot be estimated from lable data).

Within each frequency g @w g, adverse reactions are presented in order of decreasing seriousness.

Table 7 Adv \actlons very commonly, commonly and uncommonly reported in the

clj ial in children and adolescent patients treated with Peglntron in
. nation with ribavirin
Infectlomm nfestations
Co \V Fungal infection, influenza, oral herpes, otitis media, pharyngitis
streptococcal, nasopharyngitis, sinusitis
on: Pneumonia, ascariasis, enterobiasis, herpes zoster, cellulitis, urinary tract

infection, gastroenteritis

lood and lymphatic system disorders

Very common: Anaemia, leucopenia, neutropenia

Common: Thrombocytopenia, lymphadenopathy

Endocrine disorders

Common: | Hypothyroidism

Metabolism and nutrition disorders

Very common: Anorexia, decreased appetite
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Psychiatric disorders

Common:

Suicidal ideation®, suicide attempt®, depression, aggression, affect lability,
anger, agitation, anxiety, mood altered, restlessness, nervousness, insomnia

Uncommon:

Abnormal behaviour, depressed mood, emotional disorder, fear, nightmare

Nervous system disorders

Very common:

Headache, dizziness

Common: Dysgeusia, syncope, disturbance in attention, somnolence, poor quality

sleep
Uncommon: Neuralgia, lethargy, paraesthesia, hypoaesthesia, psychomotor

hyperactivity, tremor C?J
Eye disorders . %
Common: Eye pain
Uncommon: Conjunctival haemorrhage, eye pruritus, keratitis, vision blurred, p bia

Ear and labyrinth disorders

A

Common: |

&

Vertigo

Cardiac disorders

)

Common: |

Palpitations, tachycardia N

Vascular disorders

Common:

\Y

Flushing

Uncommon:

v

Hypotension, pallor

Respiratory, thoracic and mediastinal disorders

Common:

Cough, epistaxis, pharyngolaryngecakal, o

Uncommon:

rr}a

Wheezing, nasal discomfort, Qi

Gastrointestinal disorders

Very common:

Abdominal pain, abdomin@in upper, vomiting, nausea

Common: Diarrhoea, aphthous st , cheilosis, mouth ulceration, stomach
discomfort, oral laii
Uncommon: Dyspepsia, gin@
4«

Hepatobiliary disorders

Y

Uncommon: |

Hepato

Skin and subcutaneous tissu

€rs

Very common: A& i, dry skin
Common: éus, rash, rash erythematous, eczema, acne, erythema
)

Uncommon: \ PRotosensitivity reaction, rash maculo-papular, skin exfoliation,
pigmentation disorder, dermatitis atopic, skin discolouration

MusculoskeltaNgnd connective tissue disorders

Very A(:Olpﬁ% Myalgia, arthralgia

Co Musculoskeletal pain, pain in extremity, back pain
Muscle contracture, muscle twitching

and urinary disorders

Lb. ommon: |

Proteinuria

Reproductive system an

d breast disorders

Uncommon:

Female: Dysmenorrhoea

General disorders and

administration site conditions

Very common:

Injection site erythema, fatigue, pyrexia, rigors, influenza-like illness,
asthenia, pain, malaise, irritability

Common: Injection site reaction, injection site pruritus, injection site rash injection
site dryness, injection site pain, feeling cold
Uncommon: Chest pain, chest discomfort, facial pain
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Investigations

Very common: Growth rate decrease (height and/or weight decrease for age)
Common: Blood thyroid stimulating hormone increased, thyroglobulin increased
Uncommon: Anti-thyroid antibody positive

Injury and poisoning

Uncommon: | Contusion

Sclass effect of interferon-alfa containing products — reported with standard interferon therapy in adult and paediatric

patients; with Peglntron reported in adult patients. 6
Description of selected adverse reactions in children and adolescents @
Most of the changes in laboratory values in the Peglntron/ribavirin clinical trial were mild or

moderate. Decreases in haemoglobin, white blood cells, platelets, neutrophils and increase in bl

may require dose reduction or permanent discontinuation from therapy (see section 4.2). Whi

changes in laboratory values were observed in some patients treated with PegIntron used i

combination with ribavirin in the clinical trial, values returned to baseline levels wit eeks

after the end of therapy.

Reporting of suspected adverse reactions 0
Reporting suspected adverse reactions after authorisation of the medicinal produ@mportant. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Kgalthcare professionals are
asked to report any suspected adverse reactions via the national reportin@ listed in Appendix V.

4.9 Overdose QQ

Doses up to 10.5 times the intended dose have been re rt@ maximum daily dose reported is
1,200 pg for one day. In general, the adverse events seen rdose cases involving Peglntron are
consistent with the known safety profile for Peglntr owever, the severity of the events may be
increased. Standard methods to increase eliminatj @ne medicinal product, e.g., dialysis, have not
been shown to be useful. No specific antidote fd%lntron is available; therefore, symptomatic
treatment and close observation of the pati%re commended in cases of overdose. If available,
prescribers are advised to consult with a @ ontrol centre (PCC).

5. PHARMACOLOGICAL @ERTIES

5.1 Pharmacodynamic ies

Pharmacotherapeu%o ZImmunostimulants, Interferons, ATC code: LO3AB10.

Recombinant { alfa-2b is covalently conjugated with monomethoxy polyethylene glycol at an
average d 0 stitution of 1 mole of polymer/mole of protein. The average molecular mass is
approxi ,300 daltons of which the protein moiety constitutes approximately 19,300.

.
Me Xn of action

nd in vivo studies suggest that the biological activity of Peglntron is derived from its interferon
b moiety.

Interferons exert their cellular activities by binding to specific membrane receptors on the cell surface.
Studies with other interferons have demonstrated species specificity. However, certain monkey
species, e.g., Rhesus monkeys are susceptible to pharmacodynamic stimulation upon exposure to
human type 1 interferons.

Once bound to the cell membrane, interferon initiates a complex sequence of intracellular events that
include the induction of certain enzymes. It is thought that this process, at least in part, is responsible
for the various cellular responses to interferon, including inhibition of virus replication in virus-
infected cells, suppression of cell proliferation and such immunomodulating activities as enhancement
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of the phagocytic activity of macrophages and augmentation of the specific cytotoxicity of
lymphocytes for target cells. Any or all of these activities may contribute to interferon’s therapeutic
effects.

Recombinant interferon alfa-2b also inhibits viral replication in vitro and in vivo. Although the exact
antiviral mode of action of recombinant interferon alfa-2b is unknown, it appears to alter the host cell
metabolism. This action inhibits viral replication or if replication occurs, the progeny virions are
unable to leave the cell.

Pharmacodynamic effects 6
PeglIntron pharmacodynamics were assessed in a rising single-dose trial in healthy subjects by examinin@
changes in oral temperature, concentrations of effector proteins such as serum neopterin and 2°5’-

oligoadenylate synthetase (2°5’-OAS), as well as white cell and neutrophil counts. Subjects treate %
PegIntron showed mild dose-related elevations in body temperature. Following single doses of P X)

between 0.25 and 2.0 micrograms/kg/week, serum neopterin concentration was increased in a c -Pelated
manner. Neutrophil and white cell count reductions at the end of week 4 correlated wit % Of

Peglntron. \

Clinical efficacy and safety — Adults 0
Tritherapy with Peglntron, ribavirin and boceprevir
Refer to the SmPC for boceprevir.

Naive patients

Monotherapy with Peglntron and bitherapy with Pegintron and Vl%
Two pivotal trials have been conducted, one (C/197-010) w1th monotherapy; the other

(C/198-580) with Peglntron in combination with ribavirg patlents for these trials had chronic
hepatitis C confirmed by a positive HCV-RNA polymera n reactlon (PCR) assay (> 30 IU/ml), a
liver biopsy consistent with a histological diagnosis ronic hepatitis with no other cause for the

chronic hepatitis, and abnormal serum ALT.

In the Peglntron monotherapy trial, a total 9 6 Maive chronic hepatitis C patients were treated with

Peglntron (0.5, 1.0 or 1.5 mlcrograms/k for one year with a follow-up period of six months. In

addition, 303 patients received 1nterfer 2b (3 million International Units [MIU] three times a

week) as a comparator. This study E that PegIntron was superior to interferon alfa-2b (Table 8).
3

In the Peglntron comblnatlon

following combination regi

- Peglntron (1.5 my s/kg/week) + ribavirin (800 mg/day), (n =511).

- Peglntron (1 micNgrams/kg/week for one month followed by 0.5 microgram/kg/week for
11 months V1ri (1,000/1,200 mg/day), (n = 514).

- Interfe@ b (3 MIU three times a week) + ribavirin (1,000/1,200 mg/day) (n = 505).

0 naive patients were treated for one year with one of the

In this tr mbination of Peglntron (1.5 micrograms/kg/week) and ribavirin was significantly

MOTK ’a@e than the combination of interferon alfa-2b and ribavirin (Table 8), particularly in

patj fected with Genotype 1 (Table 9). Sustained response was assessed by the response rate six
after the cessation of treatment.

CV genotype and baseline virus load are prognostic factors which are known to affect response rates.
However, response rates in this trial were shown to be dependent also on the dose of ribavirin
administered in combination with Peglntron or interferon alfa-2b. In those patients that received
> 10.6 mg/kg ribavirin (800 mg dose in typical 75 kg patient), regardless of genotype or viral load,
response rates were significantly higher than in those patients that received < 10.6 mg/kg ribavirin
(Table 9), while response rates in patients that received > 13.2 mg/kg ribavirin were even higher.
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Table 8 Sustained virological response (% patients HCV negative)

PegIntron monotherapy PeglIntron + ribavirin
Treatment regimen P15 | P1.0 P 0.5 | P15/R [P O0.5S/R /R
Number of patients 304 297 315 303 511 514 505
Response at end of treatment | 49% | 41 % 33% 24 % 65 % 56% | 54 %
Sustained response 23 %* | 25 % 18 % 12 % |54 %** |47 % 47 %
P15 PeglIntron 1.5 micrograms/kg
P1.0 PeglIntron 1.0 microgram/kg
P 0.5 Peglntron 0.5 microgram/kg
I Interferon alfa-2b 3 MIU
P 1.5/R Peglntron (1.5 micrograms/kg) + ribavirin (800 mg) b
P 0.5/R Peglntron (1.5 to 0.5 microgram/kg) + ribavirin (1,000/1,200 mg) @
I/R Interferon alfa-2b (3 MIU) + ribavirin (1,000/1,200 mg)
* p<0.001P1.5vs.I ¢ 6
ok p=0.0143 P 1.5/R vs. /R K
Table 9 Sustained response rates with Peglntron + ribavirin (by ribavirin d Q'pe
and viral load)
HCYV Genotype Ribavirin dose P 1.5/R P 0.5/R & I/R
(mg/kg) @

All Genotypes All 54 % % 47 %
<10.6 50 % 27 %
>10.6 61 % h% 47 %

Genotype 1 All 42 % 4% 33%
<10.6 38 % Q 25 % 20 %
>10.6 48 % 34 % 34 %

Genotype 1 All 73@ 51 % 45 %
<600,000 IU/ml <10.6 X 25 % 33%
>10.6 52 % 45 %
Genotype 1 All 0% 27 % 29 %
> 600,000 IU/ml <10.6 <\ 27 % 25 % 17 %
> 10.\ 37 % 27 % 29 %
Genotype 2/3 A 82 % 80 % 79 %
79 % 73 % 50 %
O 88 % 80 % 80 %

P 1.5/R Peglntron (1.5 microgranf/kQ+ ribavirin (800 mg)
P 0.5/R Peglntron (1.5 to 0.5 g wfn/kg) + ribavirin (1,000/1,200 mg)
/R Interferon alfa-2b + ribavirin (1,000/1,200 mg)

In the Peglntron monot @ study, the Quality of Life was generally less affected by
0.5 microgram/kg oNPeglion than by either 1.0 microgram/kg of Peglntron once weekly or 3 MIU

of interferon alfa e times a week.

Ina separa 24 patients with genotype 2 or 3 received Peglntron, 1.5 micrograms/kg

subcm a , once weekly, in combination with ribavirin 800 mg —1,400 mg p.o. for 6 months
dy welght only three patients weighing > 105 kg, received the 1,400 mg dose)

. Twenty-four % had bridging fibrosis or cirrhosis (Knodell 3/4).
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Table 10

HCYV Genotype and viral load*

Virologic response at end of treatment, Sustained Virologic Response and relapse by

PeglIntron 1.5 pg/kg once weekly plus Ribavirin 800-1,400 mg/day
End of treatment Sustained Virologic Response Relapse
response
All subjects 94 % (211/224) 81 % (182/224) 12 % (27/224)
HCV 2 100 % (42/42) 93 % (39/42) 7 % (3/42)
< 600,000 TU/ml 100 % (20/20) 95 % (19/20) 5% (1/20)
> 600,000 TU/ml 100 % (22/22) 91 % (20/22) 9 % (2/22)
HCV 3 93 % (169/182) 79 % (143/182) 14 % (24/166)
< 600,000 TU/ml 93 % (92/99) 86 % (85/99)
> 600,000 TU/ml 93 % (77/83) 70 % (58/83)

8 % (7/91)
23 % (17
* Any subject with an undetectable HCV-RNA level at the follow-up week 12 visit and missing data at the follow- \

week 24 visit was considered a sustained responder. Any subject with missing data in and after the follow-up Wee&
window was considered to be a non-responder at week 24 of follow-up.

The 6 month treatment duration in this trial was better tolerated than one year of tre@
pivotal combination trial; for discontinuation 5 % vs. 14 %, for dose modification

In a non-comparative trial, 235 patients with genotype 1 and low viral load (
Peglntron, 1.5 micrograms/kg subcutaneously, once weekly, in combinatj@n witht weight adjusted
ribavirin. The overall sustained response rate after a 24-week treatmerny=d

percent of subjects (97/235) had nondetectable plasma HCV-RNA g
therapy. In this subgroup, there was a 92 % (89/97) sustained viro @ N
sustained response rate in this subgroup of patients was identi g

prospectively confirmed (n=48).

Limited historical data indicate that treatment for 48 we

the
.49 %.

00 IU/ml) received

ion was 50 %. Forty-one
week 4 and week 24 of
response rate. The high
p/interim analysis (n=49) and

t be associated with a higher

sustained response rate (11/11) and with a lower ris reldse (0/11 as compared to 7/96 following

24 weeks of treatment).

A large randomized trial compared the saft a&cacy of treatment for 48 weeks with two
Peglntron/ribavirin regimens [Peglntron g and 1 pg/kg subcutaneously once weekly both in
combination with ribavirin 800 to 1,40 0. daily (in two divided doses)] and

peginterferon alfa-2a 180 ug subc @ly once weekly with ribavirin 1,000 to 1,200 mg p.o. daily
(in two divided doses) in 3,070 tr -naive adults with chronic hepatitis C genotype 1. Response
to the treatment was measure ained Virologic Response (SVR) which is defined as

undetectable HCV-RNA at{ s post-treatment (see Table 11).

Table 11 ic

Qnse at treatment week 12, end of treatment response, relapse rate
ain™ Virologic Response (SVR)

% (number) of patients
PegIntron 1.5 pg/kg + PegIntron 1 pg/kg + | peginterferon alfa-2a
o f"\ ribavirin ribavirin 180 pg + ribavirin
le HCV-
t treatment 40 (407/1,019) 36 (366/1,016) 45 (466/1,035)
week 12
nd of treatment 53 (542/1,019) 49 (500/1,016) 64 (667/1,035)
response
Relapse 24 (123/523) 20 (95/475) 32 (193/612)
SVR 40 (406/1,019) 38 (386/1,016) 41 (423/1,035)
SVR in patients with
undetectable HCV-
RNA af treatment 81 (328/407) 83 (303/366) 74 (344/466)
week 12

* (HCV-RNA PCR assay, with a lower limit of quantitation of 27 IU/ml)
Lack of early virologic response by Treatment week 12 (detectable HCV-RNA with a <2 log;, reduction from baseline) was
a criterion for discontinuation of treatment.
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In all three treatment groups, sustained virologic response rates were similar. In patients of African

American origin (which is known to be a poor prognostic factor for HCV eradication), treatment with
Peglntron (1.5 pg/kg)/ribavirin combination therapy resulted in a higher sustained virologic response

rate compared to Peglntron 1 pg/kg dose. At the Peglntron 1.5 pg/kg plus ribavirin dose, sustained
virologic response rates were lower in patients with cirrhosis, in patients with normal ALT levels, in

patients with a baseline viral load > 600,000 IU/ml, and in patients > 40 years old. Caucasian patients

had a higher sustained virologic response rate compared to the African Americans. Among patients
with undetectable HCV-RNA at the end of treatment, the relapse rate was 24 %.

Predictability of sustained virological response — Naive patients: Virological response by week 12 is

defined as at least 2-log viral load decrease or undetectable levels of HCV-RNA.Virological resp

time points (treatment week 4 and treatment week 12) have been shown to be predictive for s

response (Table 12).

RS

O

&)

by week 4 is defined as at least 1-log viral load decrease or undetectable levels of HCV-RNA. %
ﬂaal d

Table 12 Predictive value of in-treatment Virologic Response while on Pegl
1.5 pg/kg/ribavirin 800-1,400 mg combination therapy o
Negative h
No v
response Respons&
at No Negative at@ Positive
treatment  sustained predictive | tr Sustained  predictive
week response value | response value
Genotype 1* \\
By week 4*** 0 v
(n=950) \
HCV-RNA negative 834 539 () 116 107 92 %
34) (107/116)
HCV-RNA negative 220 2 95 % 730 392 54 %
or ]K (210/220) (392/730)
> 1 log 0
decrease in 0
viral load é
By week 12%**
(n=915)
HCV-RNA negative 433 85 % 407 328 81 %
o (433/508) (328/407)
HCV-RNA negatj B\ 06 205 N/AT 709 402 57 %
or éb (402/709)
> 2 log dgcigs
vira
Gen ty{ D ki
%\2
%—RNA negative 2 1 50 % 213 177 83 %
or (1/2) (177/213)
> 2 log decrease in
viral load

*Genotype 1 receive 48 weeks treatment
**Genotype 2, 3 receive 24 weeks treatment

***The presented results are from a single point of time. A patient may be missing or have had a different result for week 4

or week 12.

T These criteria were used in the protocol: If week 12 HCV-RNA is positive and < 2log;, decrease from baseline, patients to

stop therapy. If week 12 HCV-RNA is positive and decreased > 2log;, from baseline, then retest HCV-RNA at week 24

and if positive, patients to stop therapy.
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The negative predictive value for sustained response in patients treated with Peglntron in monotherapy
was 98 %.

HCV/HIV Co-infected patients

Two trials have been conducted in patients co-infected with HIV and HCV. The response to treatment
in both of these trials is presented in Table 13. Study 1 (RIBAVIC; P01017) was a randomized,
multicentre study which enrolled 412 previously untreated adult patients with chronic hepatitis C who
were co-infected with HIV. Patients were randomized to receive either Peglntron (1.5 pg/kg/week)

plus ribavirin (800 mg/day) or interferon alfa-2b (3 MIU TIW) plus ribavirin (800 mg/day) for

48 weeks with a follow-up period of 6 months. Study 2 (P02080) was a randomized, single centre 6
study that enrolled 95 previously untreated adult patients with chronic hepatitis C who were @
co-infected with HIV. Patients were randomized to receive either Peglntron (100 or 150 pg/week

based on weight) plus ribavirin (800-1,200 mg/day based on weight) or interferon alfa-2b (3 x

TIW) plus ribavirin (800-1,200 mg/day based on weight). The duration of therapy was 48 we vth

a follow-up period of 6 months except for patients infected with genotypes 2 or 3 and vira @
\ OCT,

< 800,000 IU/ml (Amplicor) who were treated for 24 weeks with a 6-month follow-u\gf®
Table 13  Sustained virological response based on genotype after PegIntr(@xﬂbination
with Ribavirin in HCV/HIV Co-infected patients

Study 1' S@ 2’

2

Peglntron & Interferon

Peglntron Interferon (100 » alfa-2b
(1.5 ng/kg/ alfa-2b 150¢ (3 MIU TIW)
week) + (3 MIU TIW) + 14 + ribavirin
ribavirin ribavirin p % . (800- p
(800 mg) (800 mg) valug® 0 mg)’ 1,200 mg)* value”
All 27 % (56/205) | 20 % (41/205) | 0.04 % (23/52) | 21 % (9/43) 0.017

Genotype 1, | 17 % (21/125) | 6 % (8/129) @6 38% (12/32) | 7% (2/27) | 0.007

4
Genotype 2, | 44 % (35/80) 43%(33/76){“&.88 539% (10/19) | 47 % (7/15) | 0.730
3

MIU = million international units; TIW = three tinfes k.
a: p value based on Cochran-Mantel Haensze% e test.

b: p value based on chi-square test.
c: subjects < 75 kg received 100 pg/wee

d: ribavirin dosing was 800 mg for paj

n and subjects > 75 kg received 150 pg/week Peglntron.
kg, 1,000 mg for patients 60-75 kg, and 1,200 mg for patients > 75 kg.

!Carrat F, Bani-Sadr F, Pol S et aN{J 2004; 292(23): 2839-2848.

available for 210 412 subjects (51 %). Both the Metavir score and Ishak grade decreased among
subjects trga 1T Peglntron in combination with ribavirin. This decline was significant among
responde N for Metavir and -1.2 for Ishak) and stable (-0.1 for Metavir and -0.2 for Ishak) among
nong® dprs. In terms of activity, about one-third of sustained responders showed improvement and
ed worsening. There was no improvement in terms of fibrosis observed in this study. Steatosis
ificantly improved in patients infected with HCV Genotype 3.

% Laguno M, Murillas J, Blan al. AIDS 2004; 18(13): F27-F36.
Histological resp0%\iver iopsies were obtained before and after treatment in Study 1 and were

3 olntron/ribavirin retreatment of prior treatment failures

In a non-comparative trial, 2,293 patients with moderate to severe fibrosis who failed previous
treatment with combination alpha interferon/ribavirin were retreated with Peglntron,

1.5 micrograms/kg subcutaneously, once weekly, in combination with weight adjusted ribavirin.
Failure to prior therapy was defined as relapse or non-response (HCV-RNA positive at the end of a
minimum of 12 weeks of treatment).
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Patients who were HCV-RNA negative at treatment week 12 continued treatment for 48 weeks and
were followed for 24 weeks post-treatment. Response week 12 was defined as undetectable
HCV-RNA after 12 weeks of treatment. Sustained Virologic Response (SVR) is defined as
undetectable HCV-RNA at 24 weeks post-treatment (Table 14).

Table 14  Rates of response to retreatment in prior treatment failures
Patients with undetectable HCV-RNA
at treatment week 12 and SVR upon retreatment
Overall
interferon alpha/ribavirin peginterferon alpha/ribavirin population*
Response SVR % (n/N) | Response SVR % (n/N) | SVR % (n/N)
week 12 % 99% CI week 12 % 99% CI 99 % Cl 6
(/N) (0/N) §
Overall 38.6 59.4 315 50.4 21.7
(549/1,423) (326/549) (272/863) (137/272) (49 '@
54.0,64.8 42.6,582  NIOR'Z3.9
Prior response R
Relapse 67.7 (203/300) | 59.6 58.1 52.5 7.7 (243/645)
(121/203) (200/344) (105/%% 32.8,42.6
50.7, 68.5 434,61
Genotype 1/4 | 59.7 (129/216) | 51.2 (66/129) | 48.6 &54/122) 28.6 (134/468)
39.8,62.5 (122/251) ,95.8 23.3,34.0
Genotype 2/3 | 88.9 (72/81) 73.6 (53/72) 83.7 (7@ 9 (50/77) | 61.3 (106/173)
(60.2, 87.0) 150.9, 78.9 51.7,70.8
NR 28.6 (258/903) | 57.0 59476) | 44.1 (26/59) | 13.6
(147/258) \ 27.4,60.7 (188/1,385)
49.0,649 N\ 11.2,15.9
Genotype 1/4 | 23.0 (182/790) | 51.6 (94/13PNNF.9 (44/446) | 38.6 (17/44) | 9.9 (123/1,242)
42.1, 1.2% 19.7,57.5 7.7,12.1
Genotype 2/3 | 67.9 (74/109) | 70.3 74) | 53.6 (15/28) | 60.0 (9/15) 46.0 (63/137)
5.8 27.4,92.6 35.0,57.0
Genotype
1 30.2 . 23.0 42.6 (69/162) | 14.6
(343/1,135 76/343) (162/704) 32.6,52.6 (270/1,846)
444,583 12.5,16.7
2/3 77.1 40) | 73.0 75.6 (96/127) | 63.5(61/96) | 55.3 (203/367)
(135/185) 50.9,76.2 48.6, 62.0
\ 64.6, 81.4
4 (17/40) 70.6 (12/17) 44.4 (12/27) | 50.0 (6/12) 28.4 (19/67)
QL 42.1,99.1 12.8,87.2 14.2,42.5
METAVI
F1brosls C(}
46.0 (193/420) | 66.8 33.6 (78/232) | 57.7 (45/78) | 29.2 (191/653)
(129/193) 43.3,72.1 24.7,33.8
58.1,75.6
3 38.0 (163/429) | 62.6 32.4 (78/241) | 51.3 (40/78) | 21.9(147/672)
(102/163) 36.7,65.9 17.8,26.0
52.8,72.3
F4 33.6 (192/572) | 49.5(95/192) |29.7 44.8 (52/116) | 16.5 (159/966)
40.2, 58.8 (116/390) 32.9,56.7 13.4,19.5
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Patients with undetectable HCV-RNA
at treatment week 12 and SVR upon retreatment

Overall
interferon alpha/ribavirin peginterferon alpha/ribavirin population*
Response SVR % (n/N) | Response SVR % (n/N) | SVR % (n/N)
week 12 % 99% CI week 12 % 99% CI 99 % CI
@N) (/N)
Baseline Viral
Load
HVL (>600,000 | 32.4 (280/864) | 56.1 26.5 41.4 (63/152) | 16.6
[U/ml) (157/280) (152/573) 31.2,51.7 (239/1,441) @
48.4, 63.7 14.1, 1.1
LVL (600,000 | 48.3 (269/557) | 62.8 41.0 61.0 (72/118) | 30.2 (23
[U/ml) (169/269) (118/288) 49.5,72.6 26.
55.2,70.4

NR: Non-responder defined as serum/plasma HCV-RNA positive at the end of a minimum of 12 wee

Plasma HCV-RNA is measured with a research-based quantitative polymerase chain reaction assay by #ge

laboratory

*Intent to treat population includes 7 patients for whom at least 12 weeks of prior therapy could 2

Overall, approximately 36 % (821/2,286) of patients had undetectable plagma
week 12 of therapy measured using a research-based test (limit of detcgdi
subgroup, there was a 56 % (463/823) sustained virological respo
failure on therapy with nonpegylated interferon or pegylated interfg
sustained response rates were 59 % and 50 %, respectively. A

the SVR was 12 %.

NnSg

S patients with > 2 log viral

S re nt.
al

firmed.

-RNA levels at
125 [U/ml). In this
or patients with prior

and negative at week 12, the

<o§
reduction but detectable virus at week 12, altogether 188 p@ continued therapy. In those patients

Non-responders to prior therapy with pegylated int

week 12 response to retreatment than non-resp
(12.4 % vs. 28.6 %). However, if a week 13gesp

regardless of prior treatment or prior resp

Long-term efficacy data-Adults

A large long-term follow-up stud
(with or without ribavirin). Th
virologic response (SVR) a
327 patients completed
responders relapse
The Kaplan-Meier
(95 % CI: 98-10

results in lon

&9

n alpha/ribavirin were less likely to achieve a
B nonpegylated interferon alpha/ribavirin
e was achieved, there was little difference in SVR

Qi 567 patients after treatment in a prior study with Peglntron

e of the study was to evaluate the durability of sustained

s the impact of continued viral negativity on clinical outcomes.
years of long-term follow-up and only 3 out of 366 sustained
e study.

dur§ ?
%ﬂ\iﬁ or continued sustained response over 5 years for all patients is 99 %

R after treatment of chronic HCV with Peglntron (with or without ribavirin)
earance of the virus providing resolution of the hepatic infection and clinical

@ NIficacy and safety — paediatric population

“cure” fronx nic HCV. However, this does not preclude the occurrence of hepatic events in
patiegts @ brrhosis (including hepatocarcinoma).

(ren and adolescents 3 to 17 years of age with compensated chronic hepatitis C and detectable
W#/-RNA were enrolled in a multicentre trial and treated with ribavirin 15 mg/kg per day plus
eglntron 60 pg/m” once weekly for 24 or 48 weeks, based on HCV genotype and baseline viral load.

All patients were to be followed for 24 weeks post-treatment. A total of 107 patients received
treatment of whom 52 % were female, 89 % Caucasian, 67 % with HCV Genotype 1 and 63 %

< 12 years of age. The population enrolled mainly consisted of children with mild to moderate
hepatitis C. Due to the lack of data in children with severe progression of the disease, and the potential
for undesirable effects, the benefit/risk of the combination of Peglntron with ribavirin needs to be
carefully considered in this population (see sections 4.1, 4.4 and 4.8). The study results are
summarized in Table 15.
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Table 15  Sustained virological response rates (n*” (%)) in previously untreated children and
adolescents by genotype and treatment duration — All subjects n = 107

24 weeks 48 weeks
All Genotypes 26127 (96 %) 44/80 (55 %)
Genotype 1 - 38/72 (53 %)
Genotype 2 14/15 (93 %) -
Genotype 3° 12/12 (100 %) 2/3 (67 %)
Genotype 4 - 4/5 (80 %)
a: Response to treatment was defined as undetectable HCV-RNA at 24 weeks post-treatment lower limit of t
detection=1251U/ml
b: n = number of responders/number of subjects with given genotype, and assigned treatment duration.
c: Patients with genotype 3 low viral load (< 600,000 IU/ml) were to receive 24 weeks of treatment while those with @
genotype 3 and high viral load (= 600,000 IU/ml) were to receive 48 weeks of treatment. * \6
Long-term efficacy data - paediatric population
A five-year long-term, observational, follow-up study enrolled 94 paediatric chronic pe Q
patients after treatment in a multicentre trial. Of these, sixty-three were sustained re e™. The
purpose of the study was to annually evaluate the durability of sustained virologic e (SVR) and

responders 24 weeks post-treatment with 24 or 48 weeks of peginterferon alf: d ribavirin
treatment. At the end of 5 years, 85 % (80/94) of all enrolled subjects andg6 4/63) of sustained
responders completed the study. No paediatric subjects with SVR had @ ed during the 5 years of

follow-up.
5.2 Pharmacokinetic properties Q

Peglntron is a well characterized polyethylene glycol- \, (“pegylated”) derivative of interferon
alfa-2b and is predominantly composed of monopegylated Wecies. The plasma half-life of Peglntron
is prolonged compared with nonpegylated interfero @ -2b. Peglntron has a potential to depegylate to
free interferon alfa-2b. The biologic activity of feWe®Ylated isomers is qualitatively similar, but
weaker than free interferon alfa-2b.

assess the impact of continued viral negativity on clinical outcomes for patienti o J¥ere sustained
y/ 0

Following subcutaneous administrationg axmal serum concentrations occur between 15-44 hours
post-dose, and are sustained for ugg ours post-dose.

Peglntron C,,,x and AUC meas increase in a dose-related manner. Mean apparent volume of
distribution is 0.99 I/kg. K

Upon multiple dosigg, th an accumulation of immunoreactive interferons. There is, however, only a
modest increase in biNogic ¥etivity as measured by a bioassay.

Mean (SD) P elimination half-life is approximately 40 hours (13.3 hours), with apparent
clearance ox ml/hr/kg. The mechanisms involved in clearance of interferons in man have not yet been
fully elugidag® However, renal elimination may account for a minority (approximately 30 %) of

Peg \ arent clearance.

impairment

al clearance appears to account for 30 % of total clearance of Peglntron. In a single dose study
.0 microgram/kg) in patients with impaired renal function, C,,,x, AUC, and half-life increased in
relation to the degree of renal impairment.

Following multiple dosing of Peglntron (1.0 microgram/kg subcutaneously administered every week
for four weeks) the clearance of Peglntron is reduced by a mean of 17 % in patients with moderate
renal impairment (creatinine clearance 30-49 ml/minute) and by a mean of 44 % in patients with
severe renal impairment (creatinine clearance 15-29 ml/minute) compared to subjects with normal
renal function. Based on single dose data, clearance was similar in patients with severe renal
impairment not on dialysis and in patients who were receiving hemodialysis. The dose of Peglntron
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for monotherapy should be reduced in patients with moderate or severe renal impairment (see
sections 4.2 and 4.4). Patients with creatinine clearance < 50 ml/minute must not be treated with
Peglntron in combination with ribavirin (bitherapy or tritherapy) (see section 4.3).

Because of marked inter-subject variability in interferon pharmacokinetics, it is recommended that
patients with severe renal impairment be closely monitored during treatment with Peglntron (see
section 4.2)

Hepatic impairment
The pharmacokinetics of Peglntron have not been evaluated in patients with severe hepatic
dysfunction.

Elderly (> 65 years of age)

not affected by age. The data suggest that no alteration in Peglntron dosage is necessary b

advancing age. ®

Paediatric population Q
Multiple-dose pharmacokinetic properties for Peglntron and ribavirin (capsul al solution) in
children and adolescent patients with chronic hepatitis C have been evaluated@g a clinical study.
In children and adolescent patients receiving body surface area-adjusted d@sing of Peglntron at

60 pg/m?*/week, the log transformed ratio estimate of exposure during ing interval is predicted
to be 58 % (90 % CI: 141-177 %) higher than observed in adults rge® 1.5 png/kg/week.

Interferon neutralising factors 9

Interferon neutralising factor assays were performed on s les of patients who received Peglntron
in the clinical trial. Interferon neutralising factors are antibogSwhich neutralise the antiviral activity of
interferon. The clinical incidence of neutralising facto@patlents who received

Peglntron 0.5 micrograms/kg is 1.1 %. Q

Transfer into seminal fluid x

Seminal transfer of ribavirin has been stu@ ibavirin concentration in seminal fluid is
approximately two-fold higher compg erum. However, ribavirin systemic exposure of a female
partner after sexual intercourse wi ed patient has been estimated and remains extremely
limited compared to therapeuticd concentration of ribavirin.

5.3 Preclinical safety da

Peglntron
Adverse events rved in clinical trials were not seen in toxicity studies in monkeys. These

studies were@ four weeks due to the appearance of anti-interferon antibodies in most

monkeys. ¢
O

Re (Xn studies of Peglntron have not been performed. Interferon alfa-2b has been shown to be an
ab% t in primates. Peglntron is likely to also cause this effect. Effects on fertility have not been
ed. It is not known whether the components of this medicinal product are excreted into
@rimemtal animal or human milk (see section 4.6 for relevant human data on pregnancy and lactation).

glntron showed no genotoxic potential.

The relative non-toxicity of monomethoxy-polyethylene glycol (mPEG), which is liberated from
Peglntron by metabolism in vivo has been demonstrated in preclinical acute and subchronic toxicity
studies in rodents and monkeys, standard embryo-foetal development studies and in in vitro
mutagenicity assays.
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Peglntron plus ribavirin

When used in combination with ribavirin, Peglntron did not cause any effects not previously seen with
either active substance alone. The major treatment-related change was a reversible, mild to moderate
anaemia, the severity of which was greater than that produced by either active substance alone.

No studies have been conducted in juvenile animals to examine the effects of treatment with Peglntron
on growth, development, sexual maturation, and behaviour. Preclinical juvenile toxicity results have
demonstrated a minor, dose-related decrease in overall growth in neonatal rats dosed with ribavirin
(see section 5.3 of Rebetol SmPC if Peglntron is to be administered in combination with ribavirin).

6. PHARMACEUTICAL PARTICULARS 6@

6.1 List of excipients K\
Powder 0
Disodium phosphate, anhydrous \

Sodium dihydrogen phosphate dihydrate 0
Sucrose

Polysorbate 80 @
Solvent é

Water for injections Q

6.2 Incompatibilities Q

In the absence of compatibility studies, this medicinal p@nus‘[ not be mixed with other medicinal

products. O

6.3  Shelflife Q
Before reconstitution 0\

3 years. 0

After reconstitution

Chemical and physical in-use s@ as been demonstrated for 24 hours at 2°C - 8°C.

From a microbiological poiroT™#w, the product is to be used immediately. If not used immediately, in-
use storage times and ¢ prior to use are the responsibility of the user and would normally not be

longer than 24 hou:&%@?@.
6.4 Special @ions for storage
.
Store ’in Gf&tor (2°C - 8°C). Do not freeze.

For&e conditions of the reconstituted medicinal product, see section 6.3.

Nature and contents of container

The powder and solvent are both contained in a two-chamber cartridge (Type I flint glass) separated by a
bromobutyl rubber plunger. The cartridge is sealed at one end with a polypropylene cap containing a
bromobutyl rubber liner and at the other end by a bromobutyl rubber plunger.

PeglIntron is supplied as:

- 1 pre-filled pen (CLEARCLICK) containing powder and solvent for solution for injection,
1 needle ("Push-On Needle"),
2 cleansing swabs;

- 4 pre-filled pens (CLEARCLICK) containing powder and solvent for solution for injection,
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4 needles ("Push-On Needle"),
8 cleansing swabs;
- 12 pre-filled pens (CLEARCLICK) containing powder and solvent for solution for injection,
12 needles ("Push-On Needle"),
24 cleansing swabs.

Not all pack sizes may be marketed.
6.6  Special precautions for disposal and other handling e

Peglntron pre-filled pen is to be removed from the refrigerator before administration to allow the solvent@
to reach room temperature (not more than 25°C). 6

Each pre-filled pen (CLEARCLICK) is reconstituted with the solvent provided in the two-
cartridge (water for injections) for administration of up to 0.5 ml of solution. A smallagm™
during preparation of Peglntron for injection when the dose is measured and injecte refore, each
pre-filled pen contains an excess amount of solvent and PegIntron powder to ensyre ery of the
labelled dose in 0.5 ml of Peglntron, solution for injection. The reconstituted asa
concentration of 50 micrograms in 0.5 ml. %

Peglntron 50 micrograms powder and solvent for solution for injection in pre-filled pen g
O

PeglIntron 80 micrograms powder and solvent for solution for injection igfPPa-Mlled pen

Each pre-filled pen (CLEARCLICK) is reconstituted with the solve ifcd in the two-chamber
cartridge (water for injections) for administration of up to 0.5 ml . A small volume is lost
during preparation of Peglntron for injection when the dose is d injected. Therefore, each
pre-filled pen contains an excess amount of solvent and P. I@ owder to ensure delivery of the
labelled dose in 0.5 ml of Peglntron, solution for injection. constituted solution has a concentration

of 80 micrograms in 0.5 ml. O

Peglntron 100 micrograms powder and solvent f@tion for injection in pre-filled pen

Each pre-filled pen (CLEARCLICK) is recowe with the solvent provided in the two-chamber
cartridge (water for injections) for adminis@‘ fup to 0.5 ml of solution. A small volume is lost
during preparation of Peglntron for injec en the dose is measured and injected. Therefore, each
pre-filled pen contains an excess a solvent and Peglntron powder to ensure delivery of the
labelled dose in 0.5 ml of Peglntro tion for injection. The reconstituted solution has a concentration
of 100 micrograms in 0.5 ml. O

Peglntron 120 microgras &der and solvent for solution for injection in pre-filled pen

Each pre-filled pen §¢LE LICK) is reconstituted with the solvent provided in the two-chamber
cartridge (water fopaaNgtions) for administration of up to 0.5 ml of solution. A small volume is lost
during preparag' eglntron for injection when the dose is measured and injected. Therefore, each

pre-filled pegonWins an excess amount of solvent and Peglntron powder to ensure delivery of the
labelled 5 ml of PeglIntron, solution for injection. The reconstituted solution has a concentration
of 18 rams in 0.5 ml.

\

n 150 micrograms powder and solvent for solution for injection in pre-filled pen
c)l pre-filled pen (CLEARCLICK) is reconstituted with the solvent provided in the two-chamber
rtridge (water for injections) for administration of up to 0.5 ml of solution. A small volume is lost
during preparation of Peglntron for injection when the dose is measured and injected. Therefore, each
pre-filled pen contains an excess amount of solvent and Peglntron powder to ensure delivery of the
labelled dose in 0.5 ml of Peglntron, solution for injection. The reconstituted solution has a concentration
of 150 micrograms in 0.5 ml.

PeglIntron is injected subcutaneously after reconstituting the powder as instructed, attaching a needle and
setting the prescribed dose. A complete and illustrated set of instructions is provided in the Annex to the
Package Leaflet.
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As for all parenteral medicinal products, the reconstituted solution is to be inspected visually prior to
administration. The reconstituted solution should be clear and colourless. If discolouration or particulate
matter is present, the reconstituted solution should not be used. After administering the dose, the
Peglntron pre-filled pen and any unused solution contained in it is to be disposed of in accordance with
local requirements.

7.  MARKETING AUTHORISATION HOLDER
Merck Sharp & Dohme B.V.

Waarderweg 39 @
2031 BN Haarlem

The Netherlands {\6
8. MARKETING AUTHORISATION NUMBERS \?0

Peglntron 50 micrograms powder and solvent for solution for injection in pre—ﬁlled@

EU/1/00/131/031

EU/1/00/131/032 @
EU/1/00/131/034 K
Peglntron 80 micrograms powder and solvent for solution for injectig -filled pen
EU/1/00/131/035

EU/1/00/131/036 Q

EU/1/00/131/038 0

Peglntron 100 micrograms powder and solvent for solemgn for injection in pre-filled pen
EU/1/00/131/039

EU/1/00/131/040 Q

EU/1/00/131/042 \

Peglntron 120 micrograms powder and for solution for injection in pre-filled pen

EU/1/00/131/043
EU/1/00/131/044

EU/1/00/131/046 Ob

Peglntron 150 micrograi &der and solvent for solution for injection in pre-filled pen
EU/1/00/131/047
EU/1/00/131/048 \

EU/1/00/13 1/06
.

9. E’\Gﬂ OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

irst authorisation: 25 May 2000
tJ of latest renewal: 25 May 2010

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the web-site of the European Medicines
Agency http://www.ema.europa.eu.

71



ANNEX I1 %@
MANUFACTURER OF THE BIOLOGKA TIVE

SUBSTANCE AND MANUFACT SPONSIBLE FOR
BATCH RELEASE

CONDITIONS OR RESTI@S REGARDING SUPPLY

AND USE

OTHER CONDITT D REQUIREMENTS OF THE

MARKETING A ISATION

CONDITIO RESTRICTIONS WITH REGARD TO

THE SAF EFFECTIVE USE OF THE MEDICINAL
PROD
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A.  MANUFACTURER OF THE BIOLOGICAL ACTIVE SUBSTANCE AND
MANUFACTURER RESPONSIBLE FOR BATCH RELEASE

Name and address of the manufacturer of the biological active substance

MSD International GmbH T/A MSD Ireland (Brinny)
Brinny

Innishannon

Co. Cork

Ireland

Name and address of the manufacturer responsible for batch release 66

SP Labo N.V.

Industriepark 30 é

B-2220 Heist-op-den-Berg
Belgium 0\'

Medicinal product subject to restricted medical prescription (see Anngk P Swmmary of Product

Characteristics, 4.2). Q
NN

C. OTHER CONDITIONS AND REQUIREME E MARKETING
AUTHORISATION

. Periodic Safety Update Reports

The requirements for submission of perio sa&pdate reports for this medicinal product are set
out in the list of Union reference dates ( st) provided for under Article 107¢(7) of Directive
2001/83/EC and any subsequent updat 1shed on the European medicines web-portal.

B. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AN

D. CONDITIONS OR CTIONS WITH REGARD TO THE SAFE AND
EFFECTIVE USE MEDICINAL PRODUCT

. Risk Managwn an (RMP)

the required pharmacovigilance activities and interventions detailed in the
ted in Module 1.8.2 of the Marketing Authorisation and any agreed subsequent
updates gfh P.
.
An RMP should be submitted
t the request of the European Medicines Agency;
Whenever the risk management system is modified, especially as the result of new information
being received that may lead to a significant change to the benefit/risk profile or as the result of

an important (pharmacovigilance or risk minimisation) milestone being reached.

73



O

O
\
D

Q

ANNEX III
LABELLING AND PACKAG

X
>
\O
9

<
Q
.






PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 50 micrograms

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 50 micrograms powder and solvent for solution for injection

peginterferon alfa-2b 6

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5
\"
One vial of powder contains 50 micrograms of peginterferon alfa-2b and Q&
provides 50 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recom%
3.  LIST OF EXCIPIENTS 0 ‘
’

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phosphaﬁiihydrate, sucrose and
polysorbate 80. One ampoule of solvent contains 0.7 ml of water for i@ S.

4. PHARMACEUTICAL FORM AND CONTENTS _S L

g
1 vial of powder, 1 ampoule of solvent \()

1 vial of powder, 1 ampoule of solvent, 1 injection We, 2 injection needles and 1 cleansing swab
4 vials of powder, 4 ampoules of solvent Q

4 vials of powder, 4 ampoules of solvent, 4 injeonSsyringes, 8 injection needles and 4 cleansing
swabs

6 vials of powder, 6 ampoules of solvent

12 vials of powder, 12 ampoules of splWa®™12 injection syringes, 24 injection needles

and 12 cleansing swabs
50 micrograms/0.5 ml

5. METHOD AN \"E(S) OF ADMINISTRATION

Subcutaneous us
Read the p’ac et before use.

D

6. AL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
THE SIGHT AND REACH OF CHILDREN

N4

p out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP
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After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).

9. SPECIAL STORAGE CONDITIONS ‘

Store in a refrigerator.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR 6
WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

0\
After withdrawal of the dose, any remaining solution must be discarded. é

QO

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION 8 YR ‘

Merck Sharp & Dohme B.V. @
Waarderweg 39

2031 BN Haarlem K
The Netherlands :@

12. MARKETING AUTHORISATION NUMBE (Sr\Q
N

EU/1/00/131/001 (1 vial of powder, 1 ampoule of sojmegt)

EU/1/00/131/002 (1 vial of powder, 1 ampoule o t, 1 injection syringe, 2 injection needles

and 1 cleansing swab) Q

EU/1/00/131/003 (4 vials of powder, 4 ampygules X solvent)

EU/1/00/131/004 (4 vials of powder, 4 agffffo of solvent, 4 injection syringes, 8 injection needles

and 4 cleansing swabs)

EU/1/00/131/005 (6 vials of powd® @poules of solvent)

EU/1/00/131/026 (12 vials of pow f@ 12 ampoules of solvent, 12 injection syringes, 24 injection

needles and 12 cleansing swa

13. BATCH N%Q
Lot %
. \Q

4

14. RAL CLASSIFICATION FOR SUPPLY ‘

4
INSTRUCTIONS ON USE |

16. INFORMATION IN BRAILLE ‘

Peglntron 50 mcg

17. UNIQUE IDENTIFIER - 2D BARCODE
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2D barcode carrying the unique identifier included.

18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:



MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron 50 micrograms — vial of powder

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Peglntron 50 micrograms powder for injection
peginterferon alfa-2b
SC

. %
2. METHOD OF ADMINISTRATION Q

Read the package leaflet before use.

3. EXPIRY DATE

EXP K
4. BATCH NUMBER Q

QO
Lot \0

5. CONTENTS BY WEIGHT, BY VOLU@d BY UNIT

A J
50 mcg/0.5 ml O\'

6. OTHER

Q)
N
O

O
\
D

79



PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 80 micrograms

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 80 micrograms powder and solvent for solution for injection

peginterferon alfa-2b 6

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5
\"
One vial of powder contains 80 micrograms of peginterferon alfa-2b and Q&
provides 80 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recom%
3.  LIST OF EXCIPIENTS 0 ‘
’

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phosphaﬁiihydrate, sucrose and
polysorbate 80. One ampoule of solvent contains 0.7 ml of water for i@ S.

4. PHARMACEUTICAL FORM AND CONTENTS _S L

g
1 vial of powder, 1 ampoule of solvent \()

1 vial of powder, 1 ampoule of solvent, 1 injection We, 2 injection needles and 1 cleansing swab
4 vials of powder, 4 ampoules of solvent Q

4 vials of powder, 4 ampoules of solvent, 4 injeonSsyringes, 8 injection needles and 4 cleansing
swabs

6 vials of powder, 6 ampoules of solvent

12 vials of powder, 12 ampoules of splWa®™2 injection syringes, 24 injection needles

and 12 cleansing swabs
80 micrograms/0.5 ml

5. METHOD AN \"E(S) OF ADMINISTRATION

Subcutaneous us
Read the p’ac et before use.

D

6. AL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
THE SIGHT AND REACH OF CHILDREN

N4

p out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP
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After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).

9. SPECIAL STORAGE CONDITIONS ‘

Store in a refrigerator.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR 6
WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

0\
After withdrawal of the dose, any remaining solution must be discarded. é

QO

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION 8 YR ‘

Merck Sharp & Dohme B.V. @
Waarderweg 39

2031 BN Haarlem K
The Netherlands :@

12. MARKETING AUTHORISATION NUMBE (Sr\Q
N

EU/1/00/131/006 (1 vial of powder, 1 ampoule of sojmegt)

EU/1/00/131/007 (1 vial of powder, 1 ampoule o t, 1 injection syringe, 2 injection needles

and 1 cleansing swab) Q

EU/1/00/131/008 (4 vials of powder, 4 ampygules X solvent)

EU/1/00/131/009 (4 vials of powder, 4 agffffo of solvent, 4 injection syringes, 8 injection needles

and 4 cleansing swabs)

EU/1/00/131/010 (6 vials of powd® @poules of solvent)

EU/1/00/131/027 (12 vials of pow f@ 12 ampoules of solvent, 12 injection syringes, 24 injection

needles and 12 cleansing swal

13. BATCH N%Q
Lot %
. \Q

4

14. RAL CLASSIFICATION FOR SUPPLY ‘

4
INSTRUCTIONS ON USE |

16. INFORMATION IN BRAILLE ‘

Peglntron 80 mcg

17. UNIQUE IDENTIFIER - 2D BARCODE
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2D barcode carrying the unique identifier included.

18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:



MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron 80 micrograms - vial of powder

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Peglntron 80 micrograms powder for injection
peginterferon alfa-2b
SC

. %
2. METHOD OF ADMINISTRATION Q

Read the package leaflet before use.

3. EXPIRY DATE

EXP K
4. BATCH NUMBER Q

QO
Lot \0

5. CONTENTS BY WEIGHT, BY VOLU@d BY UNIT

A J
80 mcg/0.5 ml é\

6. OTHER

Q)
N
O

O
\
D
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 100 micrograms

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 100 micrograms powder and solvent for solution for injection

peginterferon alfa-2b 6

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

\"
One vial of powder contains 100 micrograms of peginterferon alfa-2b and Q&
provides 100 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recox%

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phospha%ihydrate, sucrose and
polysorbate 80. One ampoule of solvent contains 0.7 ml of water for i@ S.

3. LIST OF EXCIPIENTS 00 ‘

4. PHARMACEUTICAL FORM AND CONTENTS _S L

g
1 vial of powder, 1 ampoule of solvent \()

1 vial of powder, 1 ampoule of solvent, 1 injection We, 2 injection needles and 1 cleansing swab
4 vials of powder, 4 ampoules of solvent Q

4 vials of powder, 4 ampoules of solvent, 4 injeonSsyringes, 8 injection needles and 4 cleansing
swabs

6 vials of powder, 6 ampoules of solvent

12 vials of powder, 12 ampoules of splWa®™12 injection syringes, 24 injection needles

and 12 cleansing swabs
100 micrograms/0.5 ml

5. METHOD AN \"E(S) OF ADMINISTRATION

Subcutaneous us
Read the p’ac et before use.

D

6. AL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
THE SIGHT AND REACH OF CHILDREN

N4

p out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP
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After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).

9. SPECIAL STORAGE CONDITIONS ‘

Store in a refrigerator.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR 6
WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

0\
After withdrawal of the dose, any remaining solution must be discarded. é

QO

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION 8 YR ‘

Merck Sharp & Dohme B.V. @
Waarderweg 39

2031 BN Haarlem K
The Netherlands :@

12. MARKETING AUTHORISATION NUMBE (Sr\Q
N

EU/1/00/131/011 (1 vial of powder, 1 ampoule of sojmegt)

EU/1/00/131/012 (1 vial of powder, 1 ampoule o t, 1 injection syringe, 2 injection needles

and 1 cleansing swab) Q

EU/1/00/131/013 (4 vials of powder, 4 ampygules X solvent)

EU/1/00/131/014 (4 vials of powder, 4 agfffo of solvent, 4 injection syringes, 8 injection needles

and 4 cleansing swabs)

EU/1/00/131/015 (6 vials of powd® @poules of solvent)

EU/1/00/131/028 (12 vials of pow f@ 12 ampoules of solvent, 12 injection syringes, 24 injection

needles and 12 cleansing swa

13. BATCH N%Q
Lot %
. \Q

4

14. RAL CLASSIFICATION FOR SUPPLY ‘

4
INSTRUCTIONS ON USE \

16. INFORMATION IN BRAILLE ‘

Peglntron 100 mcg

17. UNIQUE IDENTIFIER - 2D BARCODE
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2D barcode carrying the unique identifier included.

18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:



MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron 100 micrograms - vial of powder

1. NAME OF THE MEDICINAL PRODUCT AND IF NECESSARY ROUTE(S) OF
ADMINISTRATION

Peglntron 100 micrograms powder for injection
peginterferon alfa-2b

SC @

*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY VQ\I@\)R BY UNIT

100 mcg/0.5 ml

>

6. OTHER P\

K\J
Q
Qo)
o
RS
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 120 micrograms

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 120 micrograms powder and solvent for solution for injection

peginterferon alfa-2b 6

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

\"
One vial of powder contains 120 micrograms of peginterferon alfa-2b and Q&
provides 120 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recox%

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phospha%ihydrate, sucrose and
polysorbate 80. One ampoule of solvent contains 0.7 ml of water for i@ S.

3. LIST OF EXCIPIENTS 00 ‘

4. PHARMACEUTICAL FORM AND CONTENTS _S L

g
1 vial of powder, 1 ampoule of solvent \()

1 vial of powder, 1 ampoule of solvent, 1 injection We, 2 injection needles and 1 cleansing swab
4 vials of powder, 4 ampoules of solvent Q

4 vials of powder, 4 ampoules of solvent, 4 injeonSsyringes, 8 injection needles and 4 cleansing
swabs

6 vials of powder, 6 ampoules of solvent

12 vials of powder, 12 ampoules of splWa®™12 injection syringes, 24 injection needles

and 12 cleansing swabs
120 micrograms/0.5 ml

5. METHOD AN \"E(S) OF ADMINISTRATION

Subcutaneous us
Read the p’ac et before use.

D

6. AL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
THE SIGHT AND REACH OF CHILDREN

N4

p out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP
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After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).

9. SPECIAL STORAGE CONDITIONS ‘

Store in a refrigerator.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR 6
WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

0\
After withdrawal of the dose, any remaining solution must be discarded. é

QO

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION 8 YR ‘

Merck Sharp & Dohme B.V. @
Waarderweg 39

2031 BN Haarlem K
The Netherlands :@

12. MARKETING AUTHORISATION NUMBE (Sr\Q
N

EU/1/00/131/016 (1 vial of powder, 1 ampoule of somegt)

EU/1/00/131/017 (1 vial of powder, 1 ampoule o t, 1 injection syringe, 2 injection needles

and 1 cleansing swab) Q

EU/1/00/131/018 (4 vials of powder, 4 ampygules X solvent)

EU/1/00/131/019 (4 vials of powder, 4 agfffo of solvent, 4 injection syringes, 8 injection needles

and 4 cleansing swabs)

EU/1/00/131/020 (6 vials of powd® @poules of solvent)

EU/1/00/131/029 (12 vials of pow f@ 12 ampoules of solvent, 12 injection syringes, 24 injection

needles and 12 cleansing swa

13. BATCH N%Q
Lot %
. \Q

4

14. RAL CLASSIFICATION FOR SUPPLY ‘

4
INSTRUCTIONS ON USE |

16. INFORMATION IN BRAILLE ‘

Peglntron 120 mcg

17. UNIQUE IDENTIFIER - 2D BARCODE
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2D barcode carrying the unique identifier included.

18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:



MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron 120 micrograms - vial of powder

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Peglntron 120 micrograms powder for injection
peginterferon alfa-2b
SC

. %
2. METHOD OF ADMINISTRATION Q

3. EXPIRY DATE

Read the package leaflet before use. Q
o

EXP

2

4. BATCH NUMBER

Lot \0

o

5. CONTENTS BY WEIGHT, BY VOLU@I( BY UNIT

g
120 meg/0.5 ml 0\

6. OTHER

Q)
N
O

O
\
D
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 150 micrograms

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 150 micrograms powder and solvent for solution for injection

peginterferon alfa-2b 6

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

\"
One vial of powder contains 150 micrograms of peginterferon alfa-2b and Q&
provides 150 micrograms/0.5 ml of peginterferon alfa-2b when reconstituted as recox%

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phosphaﬁiihydrate, sucrose and
polysorbate 80. One ampoule of solvent contains 0.7 ml of water for i@ S.

3. LIST OF EXCIPIENTS 00 ‘

4. PHARMACEUTICAL FORM AND CONTENTS _ S L

g
1 vial of powder, 1 ampoule of solvent \()

1 vial of powder, 1 ampoule of solvent, 1 injection We, 2 injection needles and 1 cleansing swab
4 vials of powder, 4 ampoules of solvent Q

4 vials of powder, 4 ampoules of solvent, 4 injeonSsyringes, 8 injection needles and 4 cleansing
swabs

6 vials of powder, 6 ampoules of solvent

12 vials of powder, 12 ampoules of splWa®™12 injection syringes, 24 injection needles

and 12 cleansing swabs
150 micrograms/0.5 ml

5. METHOD AN \"E(S) OF ADMINISTRATION

Subcutaneous us
Read the p’ac et before use.

D

6. AL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
THE SIGHT AND REACH OF CHILDREN

N4

p out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP
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After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).

9. SPECIAL STORAGE CONDITIONS ‘

Store in a refrigerator.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR 6
WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

0\
After withdrawal of the dose, any remaining solution must be discarded. é

QO

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION 8 YR ‘

Merck Sharp & Dohme B.V. @
Waarderweg 39

2031 BN Haarlem K
The Netherlands :@

12. MARKETING AUTHORISATION NUMBE (Sr\Q
N

EU/1/00/131/021 (1 vial of powder, 1 ampoule of sojmegt)

EU/1/00/131/022 (1 vial of powder, 1 ampoule o t, 1 injection syringe, 2 injection needles

and 1 cleansing swab) Q

EU/1/00/131/023 (4 vials of powder, 4 ampygules X solvent)

EU/1/00/131/024 (4 vials of powder, 4 agfff¥o of solvent, 4 injection syringes, 8 injection needles

and 4 cleansing swabs)

EU/1/00/131/025 (6 vials of powd® @poules of solvent)

EU/1/00/131/030 (12 vials of pow f@ 12 ampoules of solvent, 12 injection syringes, 24 injection

needles and 12 cleansing swa

13. BATCH N%Q
Lot %
. \Q

4

14. RAL CLASSIFICATION FOR SUPPLY ‘

4
INSTRUCTIONS ON USE |

16. INFORMATION IN BRAILLE ‘

Peglntron 150 mcg
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17. UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron 150 micrograms - vial of powder

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Peglntron 150 micrograms powder for injection
peginterferon alfa-2b
SC

. %
2. METHOD OF ADMINISTRATION Q

Read the package leaflet before use.

3. EXPIRY DATE

EXP K
4. BATCH NUMBER Q

QO
Lot \0

5. CONTENTS BY WEIGHT, BY VOLU@d BY UNIT

A J
150 mcg/0.5 ml O\'

6. OTHER

Q)
N
O

O
\
D
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

PegIntron - ampoule of solvent

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Solvent for Peglntron

Water for injections t

| 2. METHOD OF ADMINISTRATION « CA

O\
| 3. EXPIRY DATE Q\J |
A J
EXP 0’\'

4. BATCH NUMBER

Lot <)
O

5. CONTENTS BY WEIGHT, BY VOLUME O NIT

0.7 ml 0O

v

6. OTHER 0’.
@b
\Q
. Q‘b
. O
N
Qb
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 50 micrograms powder and solvent for solution for injection in pre-filled pen

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 50 micrograms powder and solvent for solution for injection in pre-filled pen

peginterferon alfa-2b b

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

\"
One pre-filled pen contains a sufficient amount of peginterferon alfa-2b to provide 50 micro &
0.5 ml of peginterferon alfa-2b when reconstituted as recommended. Q

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phosphﬁlhydrate sucrose and
polysorbate 80. Solvent: water for injections.

3. LIST OF EXCIPIENTS 00 ‘

‘ 4. PHARMACEUTICAL FORM AND CONTENTS _S L

Powder and solvent for solution for injection in pre-fille 9

1 pen (CLEARCLICK), 1 injection needle and 2 cl@g swabs

4 pens (CLEARCLICK), 4 injection needles an sing swabs

12 pens (CLEARCLICK), 12 injection needles % cleansing swabs

50 micrograms/0.5 ml

‘ 5. METHOD AND ROUTE DMINISTRATION

Subcutaneous use
Read the package leaflet € use.

\

6. SPECIA ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF T T AND REACH OF CHILDREN

Keeg@f}n\ sight and reach of children.

') OTHER SPECIAL WARNING(S), IF NECESSARY |

| 8. EXPIRY DATE |

EXP

After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).
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9. SPECIAL STORAGE CONDITIONS

Store in a refrigerator. Do not freeze.

APPROPRIATE

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF

After injection of the dose, discard the pen in an appropriate container.

)

. %
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER \

Merck Sharp & Dohme B.V.
Waarderweg 39

2031 BN Haarlem

The Netherlands

N
00}

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/00/131/031 (1 pen, 1 injection needle and 2 cleansing s

w.
EU/1/00/131/032 (4 pens, 4 injection needles and 8 cleansin ame)
EU/1/00/131/034 (12 pens, 12 injection needles and 24 le@ swabs)

£\
13. BATCH NUMBER \U
N
Lot \
| 14.  GENERAL CLASSIFIC OR SUPPLY
| 15. INSTRUCTION JSE

\

| 16.  INFORMAZMON IN BRAILLE

.
Peglntro g
.

!—)a,éVIQUE IDENTIFIER — 2D BARCODE

barcode carrying the unique identifier included.

‘ 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

Pen label - PegIntron 50 micrograms powder and solvent for solution for injection in pre-filled
pen

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Peglntron 50 micrograms powder and solvent for injection
peginterferon alfa-2b

sC %)
*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY VQ\I@\)R BY UNIT

O
6. OTHER 60

U
Pen (CLEARCLICK)

50 mcg/0.5 ml

6\0
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 80 micrograms powder and solvent for solution for injection in pre-filled pen

1. NAME OF THE MEDICINAL PRODUCT ‘

Peglntron 80 micrograms powder and solvent for solution for injection in pre-filled pen

peginterferon alfa-2b b

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

\"
One pre-filled pen contains a sufficient amount of peginterferon alfa-2b to provide 80 micro &

0.5 ml of peginterferon alfa-2b when reconstituted as recommended. Q

3. LIST OF EXCIPIENTS

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phospha¢€ dihydrate, sucrose and
polysorbate 80. Solvent: water for injections.

‘ 4. PHARMACEUTICAL FORM AND CONTENTS _S L

Powder and solvent for solution for injection in pre-fille 9

1 pen (CLEARCLICK), 1 injection needle and 2 cl@g swabs

4 pens (CLEARCLICK), 4 injection needles an sing swabs

12 pens (CLEARCLICK), 12 injection needles % cleansing swabs

80 micrograms/0.5 ml

‘ 5. METHOD AND ROUTE DMINISTRATION

Subcutaneous use
Read the package leaflet € use.

\

6. SPECIA ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF T T AND REACH OF CHILDREN

Keeg@\ sight and reach of children.

') OTHER SPECIAL WARNING(S), IF NECESSARY |

| 8. EXPIRY DATE |

EXP

After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).
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9. SPECIAL STORAGE CONDITIONS

Store in a refrigerator. Do not freeze.

APPROPRIATE

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF

After injection of the dose, discard the pen in an appropriate container.

)

. %
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER \

Merck Sharp & Dohme B.V.
Waarderweg 39

2031 BN Haarlem

The Netherlands

N
00}

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/00/131/035 (1 pen, 1 injection needle and 2 cleansing s

w.
EU/1/00/131/036 (4 pens, 4 injection needles and 8 cleansin ame)
EU/1/00/131/038 (12 pens, 12 injection needles and 24 le@ swabs)

£\
13. BATCH NUMBER \U
N
Lot \
| 14.  GENERAL CLASSIFIC OR SUPPLY
| 15. INSTRUCTION JSE

\

| 16.  INFORMAZMON IN BRAILLE

.
Peglntro g
.

!—)a,éVIQUE IDENTIFIER — 2D BARCODE

barcode carrying the unique identifier included.

‘ 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

Pen label - PegIntron 80 micrograms powder and solvent for solution for injection in pre-filled
pen

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Peglntron 80 micrograms powder and solvent for injection
peginterferon alfa-2b

sC %)
*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY VQ\I@\)R BY UNIT

O
6. OTHER 60

U
Pen (CLEARCLICK)

80 mcg/0.5 ml

6\0

102



PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 100 micrograms powder and solvent for solution for injection in pre-filled pen

1. NAME OF THE MEDICINAL PRODUCT

Peglntron 100 micrograms powder and solvent for solution for injection in pre-filled pen
peginterferon alfa-2b

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

One pre-filled pen contains a sufficient amount of peginterferon alfa-2b to provide 100 micr

3. LIST OF EXCIPIENTS

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phospha¢€ dihydrate, sucrose and
polysorbate 80. Solvent: water for injections.

0.5 ml of peginterferon alfa-2b when reconstituted as recommended. Q

‘ 4. PHARMACEUTICAL FORM AND CONTENTS _S L

Powder and solvent for solution for injection in pre-fille 9

1 pen (CLEARCLICK), 1 injection needle and 2 cl@ng swabs

4 pens (CLEARCLICK), 4 injection needles an sing swabs

12 pens (CLEARCLICK), 12 injection needles%4 cleansing swabs

100 micrograms/0.5 ml \

5. METHOD AND ROUTE DMINISTRATION

Subcutaneous use
Read the package leaflet € use.

\

6. SPECIA ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF T T AND REACH OF CHILDREN

Keeg@\ sight and reach of children.

,v()THER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).
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9. SPECIAL STORAGE CONDITIONS

Store in a refrigerator. Do not freeze.

APPROPRIATE

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF

After injection of the dose, discard the pen in an appropriate container.

)

. %
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER \

Merck Sharp & Dohme B.V.
Waarderweg 39

2031 BN Haarlem

The Netherlands

N
00}

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/00/131/039 (1 pen, 1 injection needle and 2 cleansing s

w.
EU/1/00/131/040 (4 pens, 4 injection needles and 8 cleansin ame)
EU/1/00/131/042 (12 pens, 12 injection needles and 24 le@ swabs)

£\
13. BATCH NUMBER \U
N
Lot \
| 14.  GENERAL CLASSIFIC OR SUPPLY
| 15. INSTRUCTION JSE

\

| 16.  INFORMAZMON IN BRAILLE

.
Peglntro C
KA

!—)a,éVIQUE IDENTIFIER — 2D BARCODE

barcode carrying the unique identifier included.

‘ 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

Pen label - PegIntron 100 micrograms powder and solvent for solution for injection in pre-filled
pen

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Peglntron 100 micrograms powder and solvent for injection
peginterferon alfa-2b

sC %)
*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY V%@\)R BY UNIT

O
6. OTHER 60

U
Pen (CLEARCLICK)

100 mcg/0.5 ml

6\0
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 120 micrograms powder and solvent for solution for injection in pre-filled pen

1. NAME OF THE MEDICINAL PRODUCT

Peglntron 120 micrograms powder and solvent for solution for injection in pre-filled pen
peginterferon alfa-2b

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

One pre-filled pen contains a sufficient amount of peginterferon alfa-2b to provide 120 micr

3. LIST OF EXCIPIENTS

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phospha¢€ dihydrate, sucrose and
polysorbate 80. Solvent: water for injections.

0.5 ml of peginterferon alfa-2b when reconstituted as recommended. Q

‘ 4. PHARMACEUTICAL FORM AND CONTENTS _S L

Powder and solvent for solution for injection in pre-fille 9

1 pen (CLEARCLICK), 1 injection needle and 2 cl@g swabs

4 pens (CLEARCLICK), 4 injection needles an sing swabs

12 pens (CLEARCLICK), 12 injection needles % cleansing swabs

120 micrograms/0.5 ml

‘ 5. METHOD AND ROUTE DMINISTRATION

Subcutaneous use
Read the package leaflet € use.

\

6. SPECIA ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF T T AND REACH OF CHILDREN

Keeg@:\ sight and reach of children.

,v()THER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).
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9. SPECIAL STORAGE CONDITIONS

Store in a refrigerator. Do not freeze.

APPROPRIATE

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF

After injection of the dose, discard the pen in an appropriate container.

)

. %
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER \

Merck Sharp & Dohme B.V.
Waarderweg 39

2031 BN Haarlem

The Netherlands

N
00}

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/00/131/043 (1 pen, 1 injection needle and 2 cleansing s

w.
EU/1/00/131/044 (4 pens, 4 injection needles and 8 cleansin ame)
EU/1/00/131/046 (12 pens, 12 injection needles and 24 le@ swabs)

£\
13. BATCH NUMBER \U
N
Lot \
| 14.  GENERAL CLASSIFIC OR SUPPLY
| 15. INSTRUCTION JSE

\

| 16.  INFORMAZMON IN BRAILLE

.
Peglntro C
RO

!—)a,éVIQUE IDENTIFIER — 2D BARCODE

barcode carrying the unique identifier included.

‘ 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

Pen label - PegIntron 120 micrograms powder and solvent for solution for injection in pre-filled
pen

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Peglntron 120 micrograms powder and solvent for injection
peginterferon alfa-2b

sC %)
*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY VQ\I@\)R BY UNIT

O
6. OTHER 60

U
Pen (CLEARCLICK)

120 mcg/0.5 ml

6\0
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

Carton 150 micrograms powder and solvent for solution for injection in pre-filled pen

1. NAME OF THE MEDICINAL PRODUCT

Peglntron 150 micrograms powder and solvent for solution for injection in pre-filled pen
peginterferon alfa-2b

2. STATEMENT OF ACTIVE SUBSTANCE(S) N5

One pre-filled pen contains a sufficient amount of peginterferon alfa-2b to provide 150 micr

0.5 ml of peginterferon alfa-2b when reconstituted as recommended. Q

Excipients: disodium phosphate, anhydrous; sodium dihydrogen phosphﬁlhydrate sucrose and
polysorbate 80. Solvent: water for injections.

3. LIST OF EXCIPIENTS 00

‘ 4. PHARMACEUTICAL FORM AND CONTENTS _S L

Powder and solvent for solution for injection in pre-fille 9

1 pen (CLEARCLICK), 1 injection needle and 2 cl@g swabs

4 pens (CLEARCLICK), 4 injection needles an sing swabs

12 pens (CLEARCLICK), 12 injection needles % cleansing swabs

150 micrograms/0.5 ml

‘ 5. METHOD AND ROUTE DMINISTRATION

Subcutaneous use
Read the package leaflet € use.

\

6. SPECIA ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF T T AND REACH OF CHILDREN

Keeg@n\ sight and reach of children.

,v()THER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

After reconstitution, use the reconstituted solution immediately or within 24 hours when stored in a
refrigerator (2°C - 8°C).
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9. SPECIAL STORAGE CONDITIONS

Store in a refrigerator. Do not freeze.

APPROPRIATE

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF

After injection of the dose, discard the pen in an appropriate container.

)

. %
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER \

Merck Sharp & Dohme B.V.
Waarderweg 39

2031 BN Haarlem

The Netherlands

N
00}

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/00/131/047 (1 pen, 1 injection needle and 2 cleansing s

w.
EU/1/00/131/048 (4 pens, 4 injection needles and 8 cleansin ame)
EU/1/00/131/050 (12 pens, 12 injection needles and 24 le@ swabs)

£\
13. BATCH NUMBER \U
N
Lot \
| 14.  GENERAL CLASSIFIC OR SUPPLY
| 15. INSTRUCTION JSE

\

| 16.  INFORMAZMON IN BRAILLE

.
Peglntro C
RO

!—)a,éVIQUE IDENTIFIER — 2D BARCODE

barcode carrying the unique identifier included.

‘ 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

Pen label - PegIntron 150 micrograms powder and solvent for solution for injection in pre-filled
pen

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION ‘

Peglntron 150 micrograms powder and solvent for injection
peginterferon alfa-2b

sC %)
*QQ
2. METHOD OF ADMINISTRATION f\

\J
Read the package leaflet before use. ®

3. EXPIRY DATE 4 |

EXP

4. BATCH NUMBER < S

\0'

5. CONTENTS BY WEIGHT, BY VQ\I@\)R BY UNIT

O
6. OTHER 60

U
Pen (CLEARCLICK)

150 mcg/0.5 ml

6\0
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B. PACKAGE LEAFLET



Package leaflet: Information for the user

PeglIntron S0 micrograms powder and solvent for solution for injection

PeglIntron 80 micrograms powder and solvent for solution for injection

PeglIntron 100 micrograms powder and solvent for solution for injection

PeglIntron 120 micrograms powder and solvent for solution for injection

PeglIntron 150 micrograms powder and solvent for solution for injection
peginterferon alfa-2b

Read all of this leaflet carefully before you start using this medicine because it contains 6
important information for you. @
- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may han%&l,

even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes an U side
effects not listed in this leaflet. See section 4. 0\'

What is in this leaflet
. What Peglntron is and what it is used for @

What you need to know before you use Peglntron K
How to use Peglntron @
Possible side effects

How to store PegIntron Q
Contents of the pack and other information OQ

The active substance in this medicine is a prote@ed peginterferon alfa-2b, which belongs to the
class of medicines called interferons. Interf§ons aPe made by your body’s immune system to help
fight infections and severe diseases. This e is injected into your body to work with your
immune system. This medicine is used treatment of chronic hepatitis C, a viral infection of the
liver.

R

1. What Peglntron is and what it is used for

Adults

The combination of this me%}Q,ibaVirin and boceprevir is recommended for use for some types of
chronic hepatitis C viru n (also called HCV infection) in adults 18 years of age and older. It may
be used in adults witg haviagbt been previously treated for HCV infection or who have previously used
medicines called i ons and pegylated interferons.

The combmy,

have not \
sta
alr

this medicine and ribavirin is recommended for adults 18 years of age and older who
ly been treated with these medicines. This includes adults also infected with clinically
uman Immunodeficiency Virus). The combination can also be used to treat adults who have
bled treatment with an interferon alpha or peginterferon alpha in combination with ribavirin or

n alpha alone.

you have a medical condition making use of ribavirin dangerous or if you already have had a problem
taking it, your doctor will likely prescribe this medicine alone.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.
Children and adolescents

This medicine is used in combination with ribavirin in children 3 years of age and older and
adolescents who have not been treated previously for chronic hepatitis C.
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2. What you need to know before you use Peglntron

Do not use Peglntron

You should tell your doctor before starting treatment if you, or the child you are caring for:

- are allergic to peginterferon alfa-2b or any of the other ingredients of this medicine (listed in
section 6).

- are allergic to any interferon.

- have had severe heart problems.

- have heart disease that has not been well controlled during the past 6 months.

- have severe medical conditions that leave you very weak. 6

- have autoimmune hepatitis or any other problem with your immune system. @

- are taking medicine that suppresses (weakens) your immune system.

- have advanced, uncontrolled liver disease (other than hepatitis C). M 6

- have thyroid disease that is not well controlled with medicines. K\

- have epilepsy, a condition that causes convulsions (seizures, or “fits”). 0

- are being treated with telbivudine (see section “Other medicines and Peglntron

You must not use Peglntron if any of the conditions above should apply to you, or xﬁld you are

caring for. @

In addition, children and adolescents must not use this medicine if they haQad serious nervous or
mental problems, such as severe depression or thoughts of suicide. @

Reminder: Please also read the “Do not take” section of the Pa flet for ribavirin and
boceprevir before using them in combination withi icine.

Warnings and precautions
Seek medical help immediately in case of a severe a@ic reaction (such as difficulty in breathing,

wheezing, or hives).

Talk to your doctor before taking this m icineQ you, or the child you are caring for:

- have had a severe nervous or me rder or have a history of substance abuse (e.g.
alcohol or drugs).

The use of this medicine in 0§ @and adolescents with existence of or history of severe
psychiatric conditions is no pwed (see section “Do not use Peglntron” above).

- are being treated for a @ Iness or had treatment in the past for any other nervous or mental
disorder, including d 0N (such as feelings of sadness, dejection) or suicidal or homicidal
behaviour (see s “Possible side effects”).

- have ever ha\a hezgattack or a heart problem.

- have kidne se, your doctor may prescribe a lower than usual dose and monitor your kidney
blood v larly during treatment. If this medicine is used in combination with ribavirin,
yous &% ould monitor you, or the child you are caring for more carefully for a decrease in
rets’r el

I count.

- E’K rhosis or other liver problems (other than hepatitis C).

lop symptoms associated with a cold or other respiratory infection, such as fever, cough, or

y difficulty in breathing.

@ are diabetic or have high blood pressure, your doctor may ask you, or the child you are caring for
to have an eye examination.

- have had any serious illness affecting breathing or blood.

- have the skin disorders, psoriasis or sarcoidosis, which may become worse while you are using
this medicine.

- are planning to become pregnant, discuss this with your doctor before starting to use this
medicine.

- have received an organ transplant, either kidney or liver, interferon treatment may increase the
risk of rejection. Be sure to discuss this with your doctor.

- If you are also being treated for HIV (see section “Other medicines and Peglntron”).
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- have a current or previous infection with the hepatitis B virus, since your doctor may want to
monitor you more closely.
Reminder: Please read the “Warnings and precautions” section of the Package Leaflet for ribavirin
before using it in combination with this medicine.

Teeth and mouth problems have been reported in patients receiving this medicine in combination with

ribavirin. You may develop gum disease, which could lead to loss of teeth. You may develop a dry

mouth or vomiting, both of which can damage your teeth. It is important to brush your teeth thoroughly

twice a day, rinse your mouth out if you vomit, and have regular dental check-ups. b

During treatment, some patients may experience eye problems, or loss of vision in rare instances. @
Your doctor should carry out an eye examination before starting your treatment. In case of any

changes in vision, you must tell your doctor and have a prompt and complete eye examination.

have a medical condition that may lead to future eye problems (e.g. diabetes or high blood pr

you should receive regular eye exams during therapy. If your eye disorder becomes more

you develop new eye disorders, your treatment will be discontinued.

While being treated with Peglntron, your doctor may advise to drink extra fluids ¢o revent low

blood pressure. @

Your doctor will test your blood before you begin therapy and througho he treatment to make sure
that the therapy you are getting is safe and effective.

Children and adolescents %
This medicine is not recommended for use in patients under tlQ years.

Other medicines and PegIntron
Please tell your doctor or pharmacist if you, or the cmou are caring for:

- are taking or have recently taken any othe es or vitamins/nutritional supplements,
including medicines obtained without a pt%ption.
d

- are infected with both Human Imm®godetRiency Virus (HIV-positive) and Hepatitis C
Virus (HCV) and are being treate anti-HIV medicine(s) — [nucleoside reverse
transcriptase inhibitor (NRTI), a ighly active anti-retroviral therapy (HAART)]. Your
doctor will monitor you for § d symptoms of these conditions.

o Taking this medicin mbination with ribavirin and an anti-HIV medicine(s) may
increase the I'lSk 1 acidosis, liver failure, and blood abnormalities: reduction in
number of red 0 ells white blood cells and blood clotting cells called platelets.
Patlents w nced liver disease receiving HAART may be at increased risk of
worse! function, therefore adding treatment with this medicine alone or in
com n with ribavirin may increase their risk.

o Vudlne or stavudine, it is not certain if ribavirin will change the way these

mes work. Therefore, your blood will be checked regularly to be sure that the HIV
\ ction is not getting worse. If it gets worse, your doctor will decide whether or not
b\ our ribavirin treatment needs to be changed. Additionally, patients treated with this

medicine and ribavirin combination therapy and zidovudine could be at increased risk of

developing anaemia (low number of red blood cells). Therefore the use of zidovudine

with this medicine and ribavirin combination therapy is not recommended.
Remlnder. Please read the “Other medicines” section of the Package Leaflet for ribavirin
before using it in combination with this medicine.

- are taking telbivudine. If you take telbivudine with this medicine or any type of injectable
interferon product, your risk of developing peripheral neuropathy (numbness, tingling and/or
burning sensations in the arms and/or legs) is higher. These events may also be more severe.
Therefore, you must not take this medicine at the same time as telbivudine.
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Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

Pregnancy
In studies in pregnant animals, interferons have sometimes caused miscarriage. The effect of this

medicine on human pregnancy is not known. Girls or women of childbearing potential need to use
effective birth control during the treatment with this medicine.

Ribavirin can be very damaging to an unborn baby. Therefore, you and your partner must take special 6
precautions in sexual activity if there is any chance for pregnancy to occur: @

- if you are a girl or a woman of childbearing age who is taking ribavirin:

you must have a negative pregnancy test before treatment, each month during treatment, and o

4 months after treatment is stopped. You must use an effective birth control during the time a
taking ribavirin and for 4 months after stopping treatment. This should be discussed with y@ ctor.
- if you are a man who is taking ribavirin:

do not have sex with a pregnant woman unless you use a condom. If your female p@not
pregnant but is of childbearing age, she must be tested for pregnancy each month diNn¥treatment and
for the 7 months after treatment has stopped. You or your partner must use ala@ ¢ birth control

during the time you are taking ribavirin and for 7 months after stopping treat his should be
discussed with your doctor. K

Breast-feeding

It is not known whether this medicine is present in human milk %re, you should not breast-feed
an infant if you are taking this medicine. Ask your doctor for &1

Reminder: Please read the “Pregnancy and breast-feedin 1on of the Package Leaflet for
ribavirin before using it in combination @ this medicine.

Driving and using machines
Do not drive or operate any tools or machif§ if ydu feel tired, sleepy or confused while taking this

medicine. 0

PegIntron contains sucrose

This medicine contains sucrose. If ave an intolerance to some sugars, contact your doctor before
taking this medicine.

This medicine contains les& mmol sodium (23 mg) per 0.7 ml, i.e., essentially "sodium-free".

3. How to us xntro!n

Always uge s icine exactly as your doctor or pharmacist has told you. Check with your doctor
or pha \ ou are not sure.
.

@%\formation about taking this medicine

@ doctor has determined the correct dose of this medicine based on how much you, or the child
u are caring for weighs. If necessary, the dose may be changed during treatment.

This medicine is intended for subcutaneous use. This means that it is injected through a short injection
needle into the fatty tissue just under the skin. If you are injecting this medicine yourself, you will be
instructed how to prepare and give the injection. Detailed instructions for subcutaneous
administration are provided at the end of this leaflet (see section “How to self-inject
PegIntron”).

Water for injection and Peglntron powder are provided in separate ampoules. Prepare the dose by
adding water for injection to Peglntron powder just before you intend to inject it and use it
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immediately. Look carefully at the solution you prepared before you use it. The solution should be
clear and colourless. Do not use the solution if it is discoloured (changed its colour from the original)
or if there are bits of particles in the solution. Discard any solution that is left in the vial after you give
yourself the injection. For disposal instructions, see section 5 “How to store PegIntron”.

Inject this medicine once each week on the same day. Injecting it at the same time of day each week
will help you not to forget to take it.

Always use this medicine exactly as your doctor has told you. Do not exceed the recommended
dosage, and take it for as long as prescribed.

If your doctor prescribes this medicine with ribavirin or with ribavirin and boceprevir, please rea @
Package Leaflets of ribavirin and boceprevir before you begin combination treatment.

Use in adults — Peglntron in combination treatment K
This medicine, when given with ribavirin capsules, is usually given at a dose of 1.5 per
kilogram of body weight once a week. If you have kidney disease, your dose may b& r, depending

upon your kidney function. 0

Use in adults — Peglntron alone

This medicine, when given alone, is usually given at a dose of 0.5 or 1.0 sgicrogram per kilogram of
body weight once a week, for 6 months to 1 year. If you have kidney , your dose may be lower,
depending upon your kidney function. Your doctor will determineQ ect dose for you.

Use in children 3 years of age and older and adolescents Q
Peglntron will be given in combination with ribavirin. Rhefloy 8f Peglntron is determined by a

calculation accounting for both height and weight. Your N will determine the correct dose for
you, or the child you are caring for. The duration of; Gment is up to 1 year based on the doctor’s

judgement for you, or the child you are caring foQ

All patients \'
If you are injecting this medicine yoursel@ e be sure that the dose that has been prescribed is

clearly provided on the package of me ou receive.

If you use more PegIntron than hould
Tell your doctor or healthcare ssional or the doctor or healthcare professional of the child you are
caring for as soon as possitig.

If you forget to talkg Pe ron

Take/administer e of this medicine as soon as you remember, but only if within 1-2 days after
the forgotten is very close to your next injection, do not double the dose to make up for the
forgotten b¥ continue your treatment as usual.

If you ar x in, contact your doctor or pharmacist or the doctor or pharmacist of the child you are

carizﬁ

Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them. Although
not all of these side effects may occur, they may need medical attention if they do. When this medicine
is used alone, some of these effects are less likely to occur, and some have not occurred at all.

Psychiatric and central nervous system:

Some people get depressed when taking this medicine alone or in combination treatment with
ribavirin, and in some cases people have had thoughts about threatening the life of others, suicidal
thoughts or aggressive behaviour (sometimes directed against others). Some patients have actually
committed suicide. Seek emergency care if you notice that you are becoming depressed or have
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suicidal thoughts or change in your behaviour. Ask a family member or close friend to help you stay
alert to signs of depression or changes in your behaviour.

Children and adolescents are particularly prone to develop depression when being treated with this
medicine and ribavirin. Immediately contact the doctor or seek emergency treatment if they display
any unusual behavioural symptoms, feel depressed, or feel they want to harm themselves or others.

Growth and development (children and adolescents):

With up to one year of treatment with this medicine in combination with ribavirin, some children and
adolescents did not grow or gain weight as much as expected. Some children did not reach their projected
height within 1-5.5 years after completing treatment.

.
Contact your doctor immediately if you notice any of the following serious side effects occurri \6
during treatment: {

- feeling depressed,

- trouble sleeping, thinking or concentrating, dizziness,

- severe stomach pain or cramps,

- fever or chills beginning after a few weeks of treatment,

Very common side effects (may affect more than 1 in 10 people): Q
- breathing problems (including shortness of breath), 0\'

- painful or inflamed muscles (sometimes severe), é

Common side effects (may affect up to 1 in 10 people): Q

- chest pain, changes in the way your heart beats,

- confusion,

- difficulty remaining alert, numbness or tingling feel@

- pain in your lower back or side, difficulty or i to pass urine,

- problems with your eyes or your eyesight g ,

- severe or painful reddening of your skin or Mgcbus membrane,

- severe bleeding from your nose, gu %y other part of your body.

Uncommon side effects (may aff ct® in 100 people):
- wanting to harm yourself, 6

- hallucinations, O
Rare side effects (may a &m to 1in 1,000 people):
- convulsion (““fit”

- blood or clotsNg stodNor black, tarry stool),

Unknown fr @side effects (frequency cannot be estimated from the available data):
- Waﬁ@‘arm others.

.
Oth x ects that have been reported in_adults include:

mmon side effects (may affect more than 1 in 10 people):
feeling depressed, irritability, trouble falling asleep or staying asleep, feeling anxious or
nervous, difficulty concentrating, mood swings,

- headache, dizziness, tired feeling, shaking chills, fever, flu-like symptoms, virus infection,
weakness,

- difficult breathing, pharyngitis (sore throat), coughing,

- stomach pain, vomiting, nausea, diarrhoea, loss of appetite, loss of weight, dry mouth,

- hair loss, itching, dry skin, rash, irritation or redness (and rarely, skin damage) at the site of
injection,

- decreases in the number of red blood cells (that may cause fatigue, shortness of breath,
dizziness), decrease in certain white blood cells (that makes you more susceptible to different
infections),
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- pain in joints and muscles, muscle and bone pain.

Common side effects (may affect up to 1 in 10 people):

- decrease in blood clotting cells called platelets, that may result in easy bruising and spontaneous
bleeding, excess of uric acid (as in gout) in the blood, low calcium level in the blood,

- decrease in thyroid gland activity (which may make you feel tired, depressed, increase your
sensitivity to cold and other symptoms), increase in thyroid gland activity (which may cause
nervousness, heat intolerance and excessive sweating, weight loss, palpitation, tremors), swollen
glands (swollen lymph nodes), thirst,

- changed behaviour or aggressive behaviour (sometimes directed against others), agitation, 6
nervousness, feeling sleepy, trouble sleeping, unusual dreams, lack of interest in activities, 1acl®
of interest in sex, erectile problem, increased appetite, confusion, shaky hands, poor
coordination, vertigo (spinning feeling), numbness, pain or tingling feeling, increased or 6
decreased sensitivity to touch, tense muscles, limb pain, arthritis, migraine, increased s at

- eye pain or infection, blurred vision, dry or teary eyes, changes in hearing/loss of he@
ringing in ears,

- sinusitis, respiratory infections, stuffy or runny nose, difficulty in speaking, n & ed, cold
sores (herpes simplex), fungal or bacterial infections, ear infection/earach

- indigestion (stomach upset), heartburn, redness or sores in mouth, burn ation on tongue,
red or bleeding gums, constipation, intestinal gas (flatus), bloating, hen@lds, sore tongue,
change in taste, tooth problem, excessive loss of body water, enlarggd liver,

- psoriasis, sensitivity to sunlight, rash with raised spotted lesion: ss of skin or skin
disorders, puffy face, puffy hands or feet, eczema (inflamed, y and dryness of the skin
with possible oozing lesions), acne, hives, abnormal hair ail disorder, pain at the site of
injection,

- difficult, irregular or no menstrual period abno al@
problem affecting ovary or vagina, pain in breast, p
increased need to pass urine,

- chest pain, pain on the right side around y feeling unwell, low or high blood pressure,
feeling faint, flushing, palpitations (poun%eart beat), rapid heart rate.

and prolonged menstrual period,
roblem, irritation of prostate gland,

Uncommon side effects (may affect up 00 people):

- suicide, attempted suicide, thou ut threatening the life of yourself, panic attack,
delusions, hallucination,

- hypersensitivity reaction to @ edication, heart attack, inflammation of the pancreas, pain in
bone and diabetes mell

- cotton wool spots ( sits on the retina).

Rare side effects (fay al¥g€t up to 1 in 1,000 people):
- diabetic ke sis (medical emergency due to build-up of ketone bodies in the blood as a

result o ontrol diabetes),

- seize @nvulsmns) and bipolar disorders (mood disorders characterized by alternating
epj f sadness and excitement),

- ’@blems including changes in vision, damage to the retina, obstruction of the retinal artery,

a mmation of the optic nerve, swelling of the eye,
ngestive heart failure, abnormal heart rhythm, pericarditis (inflammation of the lining of the

heart), inflammation and degeneration of muscle tissue and peripheral nerves, kidney problems,
sarcoidosis (a disease characterized by persistent fever, weight loss, joint pain and swelling,
skin lesions and swollen glands).

Very rare side effects (may affect up to 1 in 10,000 people):

- aplastic anaemia, stroke (cerebrovascular events), toxic epidermal necrolysis/Stevens Johnson
Syndrome/erythema multiforme (a spectrum of rashes with varying degree of severity including
death which may be associated with blisters in the mouth, nose, eyes and other mucosal
membranes and sloughing of the affected area of the skin).

- loss of consciousness has occurred very rarely with alpha interferons, mostly in elderly patients
treated at high doses.
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Side effects of unknown frequency (frequency cannot be estimated from the available data):
- pure red cell aplasia (a condition where the body stopped or reduced the production of red blood
cells). This causes severe anaemia, symptoms of which would include unusual tiredness and a
lack of energy.
- facial palsy (weakness and slumping on one side to the face), severe allergic reactions such as
angioedema (an allergic skin disease characterized by patches of swelling involving the skin and
its subcutaneous layers, the mucous membranes, and sometimes the internal organs), mania
(excessive or unreasonable enthusiasm), pericardial effusion (a fluid collection that develops
between the pericardium (the lining of the heart) and the heart itself), Vogt-Koyanagi-Harada 6
syndrome (an autoimmune inflammatory disorder affecting the eyes, skin and the membranes @

the ears, brain and spinal cord), change in colour of the tongue.
- thoughts about threatening the life of others. ’\6
- pulmonary fibrosis (scarring of the lungs). g
- pulmonary arterial hypertension — a disease of severe narrowing of the blood vessel

lungs resulting in high blood pressure in the blood vessels that carry blood fro to the

lungs. This may occur in particular in patients with risk factors such as HIV i% n or severe
liver problems (cirrhosis). The side effect may develop at various time poi@ g treatment,
typically several months after starting treatment with Peglntron.

- hepatitis B reactivation in HCV/HBV co-infected patients (recurrence @atitis B disease).

If you are an HCV/HIV co-infected adult patient receiving HAAR'@,&ddition of this medicine
and ribavirin may increase your risk of lactic acidosis, liver failur elopment of blood
abnormalities (reduction in number of red blood cells which ca Qn, certain white blood cells
that fight infection, and blood clotting cells called platelets).

The following other side effects (not listed above) have& d with the combination of this
medicine and ribavirin capsules (adults) in HCV/HIb-in ected patients receiving HAART:

- oral candidiasis (oral thrush),

- defective metabolism of fat, Q

- CD4 lymphocytes decreased, \

- appetite decreased, 0

- back pain,

- hepatitis, 0

- limb pain, .

- and various laboratory | @ values abnormalities.

Side effects in childre gdolescents
The following effe&ha ccurred in children and adolescents:

- los ite, dizziness, headache, vomiting, nausea, stomach pain,

Very comm(‘%}@’ects (may affect more than 1 in 10 people):

- ha ry skin, pain in joints and muscles, redness at the site of injection,
- ’@ irritable, tired feeling, feeling unwell, pain, chills, fever, flu-like symptoms, weakness,
& ease in rate of growth (height and weight for age),
@ creases in red blood cells that may cause fatigue, shortness of breath, dizziness.
ommon side effects (may affect up to 1 in 10 people):

- fungal infection, common cold, cold sores, pharyngitis (sore throat), sinusitis, ear infection,
coughing, throat pain, feeling cold, eye pain,

- decrease in blood clotting cells called platelets, that may result in easy bruising and spontaneous
bleeding, swollen glands (swollen lymph nodes), blood thyroid tests abnormalities, decrease in
thyroid gland activity, which may make you feel tired, depressed, increase your sensitivity to
cold and other symptoms,

- wanting or attempting to harm yourself aggressive behaviour, agitation, anger, mood changes,

nervousness or restlessness, depression, feeling anxious, trouble falling asleep or staying asleep,
emotional instability, poor quality sleep, feeling sleepy, disturbance in attention.
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- changes in taste, diarrhoea, stomach upset, oral pain,

- fainting, palpitations (pounding heart beat), rapid heart rate, flushing, nosebleed,

- sores in mouth, scaling lips and clefts in the corners of the mouth, rash, redness of skin, itching,
eczema (inflamed, red, itchy and dryness of the skin with possible oozing lesions), acne,

- back pain, muscle and bone pain, limb pain, dryness, pain, rash, irritation or itching at the site of
Injection.

Uncommon side effects (may affect up to 1 in 100 people):

- painful or difficult urination, urinary frequency, the presence of excess protein in the urine,
painful menstruation,

- itchy anal area (pinworms or ascarids), inflammation of the lining membrane of the stomach ar@
the intestines, inflamed gums, enlarged liver,

- abnormal behaviour, emotional disorder, fear, nightmare, tremor, decreased sensitivity X
numbness or tingling feeling, pain radiating along the course of one or more nerves, dr(& sS,

- bleeding of the mucous membrane that lines the inner surface of the eyelids, itchy ey
pain, blurred vision, intolerance to light,

- low blood pressure, paleness, nasal discomfort, runny nose, wheezing, difﬁcu& thing, chest
pain or discomfort,

- redness, swelling, pain of skin, shingles, skin sensitive to sunlight, rashm sed spotted
lesions, skin discolouration, peeling of skin, shortening of muscle tissu scle twitching,
facial pain, bruising.

Reporting of side effects @Q

If you get any side effects, talk to your doctor or pharmacist. Th es any possible side effects
Mc™ational reporting system listed
¢ more information on the safety of this

in Appendix V. By reporting side effects, you can also he{p § @
medicine.

Reminder to adult patients prescribed combinat%ﬁ@ny of this medicine, boceprevir and ribavirin:

Please read the “Possible side effects” section o Package Leaflets.
5. How to store PegIntron 0
Keep this medicine out of the si reach of children.

Do not use this medicine a& expiry date which is stated on the carton, after EXP.
Store in a refrlgera 2 8°C).
Use the recon lutlon (solution you prepared by adding water for injection to the Peglntron

powder) i or within 24 hours when stored in a refrigerator (2°C - 8°C).

tituted solution should be clear and colourless. Do not use if it is discoloured or if bits of

Do 0O is medicine if you notice discolouration of the powder, which should be white.
@are present. Peglntron vials are for single use only. Discard any unused material.

0 not throw away medicines via wastewater or household waste. Ask your pharmacist how to throw
away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information
What Peglntron contains

- The active substance is peginterferon alfa-2b.
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http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc

Peglntron 50 micrograms powder and solvent for solution for injection
Each vial contains 50 micrograms of peginterferon alfa-2b measured on a protein basis.
Each vial provides 50 micrograms/0.5 ml of solution when reconstituted as recommended.

Peglntron 80 micrograms powder and solvent for solution for injection
Each vial contains 80 micrograms of peginterferon alfa-2b measured on a protein basis.
Each vial provides 80 micrograms/0.5 ml of solution when reconstituted as recommended.

Peglntron 100 micrograms powder and solvent for solution for injection

Each vial contains 100 micrograms of peginterferon alfa-2b measured on a protein basis.

Each vial provides 100 micrograms/0.5 ml of solution when reconstituted as recommended. @
Peglntron 120 micrograms powder and solvent for solution for injection ’\6
Each vial contains 120 micrograms of peginterferon alfa-2b measured on a protein basis.

Each vial provides 120 micrograms/0.5 ml of solution when reconstituted as recommende

Peglntron 150 micrograms powder and solvent for solution for injection Xg
Each vial contains 150 micrograms of peginterferon alfa-2b measured on a protej
Each vial provides 150 micrograms/0.5 ml of solution when reconstituted as 1, nded

- The other ingredients are: \!
Powder: disodium phosphate; anhydrous, sodium dihydrogen p@n e dihydrate; sucrose and
polysorbate 80.

Solvent: water for injections. Q
What Peglntron looks like and contents of the pack 0
This medicine is a powder and solvent (liquid) for s 'o§or injection.

The white powder is contained in a 2 ml glass vi e clear and colourless solvent is presented in
a 2 ml glass ampoule.

Peglntron is available in different pack Si@;\

- 1 vial of powder for solution for ify¢®&#m and 1 ampoule of solvent for injection;

- 1 vial of powder for solution Ygr¥&gjgttion, 1 ampoule of solvent for injection, 1 injection syringe,
2 injection needles and 1 cl swab;

- 4 vials of powder for som or injection and 4 ampoules of solvent for injection;

- 4 vials of powder for QI for injection, 4 ampoules of solvent for injection, 4 injection

syringes, 8 injecti les and 4 cleansing swabs;
- 6 vials of poxder olution for injection and 6 ampoules of solvent for injection;

r for solution for injection, 12 ampoules of solvent for injection, 12 injection
ction needles and 12 cleansing swabs.
Not all pa eNmnay be marketed.

Ma Q)uthorisation Holder
Me rp & Dohme B.V.
eg 39
BN Haarlem
he Netherlands

Manufacturer

SP Labo N.V.
Industriepark, 30

B-2220 Heist-op-den-Berg
Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:
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Belgié/Belgique/Belgien

MSD Belgium BVBA/SPRL

Tel: 0800 38 693 (+32(0)27766211)
dpoc_belux@merck.com

Bbarapus

Mepk lapn u loym bearapus EOO/]
Ten.: +359 2 819 3737
info-msdbg@merck.com

Ceska republika
Merck Sharp & Dohme s.r.o.
Tel: +420 233 010 111

dpoc_czechslovak@merck.com

Danmark
MSD Danmark ApS
TIf: + 45 4482 4000

dkmail@merck.com

Deutschland

MSD SHARP & DOHME GMBH

Tel: 0800 673 673 673 (+49 (0) 89 4561 2612)
e-mail@msd.de

Eesti

Merck Sharp & Dohme OU
Tel.: +372 6144 200
msdeesti@merck.com

EALada

MSD A.®.B.E.E.

TnA: +30 210 98 97 300
dpoc_greece(@merck.com

X
>
Espaiia O

Merck Sharp & Dohme. Saﬁa, S.A.
Tel: +34 91 321 0680
msd_info@mercl?b

France ¢ Q

MSD Fragmed\)

Tél-{?@) 80 46 40 40

tska
erck Sharp & Dohme d.o.o.
Tel: + 3851 6611 333
croatia_info@merck.com

Ireland

Merck Sharp & Dohme Ireland (Human Health)
Limited

Tel: +353 (0)1 2998700
medinfo_ireland@merck.com

Lietuva
UAB Merck Sharp & Dohme
Tel. +370 5278 02 47

msd_lietuva@merck.com

Luxembourg/Luxemburg
MSD Belgium BVBA/SPRL
Tel: +32(0)27766211
dpoc_belux@merck.com

Magyarorszag

MSD Pharma Hungary Kft.
Tel.: +36 1 888 5300
hungary msd@merck.com

Malta x
Merck Sharp & Dohme Cyp@l ited

Tel: 8007 4433 (+356 99,
malta_info@merck.com

Nederland

Merck Sharp e BV

Tel: 0800 (+31 23 5153153)
medicalifQ.n erck.com

@D orge) AS

+47 322073 00

Qnsdnorge@msd.no

Osterreich

Merck Sharp & Dohme Ges.m.b.H.
Tel: +43 (0) 1 26 044
msd-medizin@merck.com

Polska

MSD Polska Sp. z o.0.
Tel: +48 22 549 51 00
msdpolska@merck.com

Portugal
Merck Sharp & Dohme, Lda
Tel: +351 21 4465700

clic@merck.com

Romaénia

Merck Sharp & Dohme Romania S.R.L.
Tel: +40 21 529 2900
msdromania@merck.com

Slovenija

Merck Sharp & Dohme, inovativna zdravila d.o.o.
Tel: +386 1 5204 201

msd.slovenia@merck.com
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sland
Vistor hf.
Simi: + 354 535 7000

Italia

MSD Italia S.r.l.

Tel: +39 06 361911
medicalinformation.it@merck.com

Kvzpog
Merck Sharp & Dohme Cyprus Limited
TnA.: 800 00 673 (+357 22866700)

cyprus_info@merck.com

Latvija

SIA Merck Sharp & Dohme Latvija
Tel: +371 67364224
msd_lv@merck.com

This leaflet was last revised in MM/YYYY

Slovenska republika
Merck Sharp & Dohme, s. 1. 0.
Tel: +421 2 58282010

dpoc_czechslovak@merck.com

Suomi/Finland
MSD Finland Oy
Puh/Tel: +358 (0)9 804 650

info@msd.fi e
Sverige @
Merck Sharp & Dohme (Sweden) AB 6

Tel: +46 77 5700488 *

medicinskinfo@merck.com K
United Kingdom 3
Merck Sharp & Dohme Limite\

Tel: +44 (0) 1992 467272 Q
medicalinformationuk@ m

os

Detailed information on this medicine is available on the Euro@icines Agency website:

http://www.ema.europa.eu.

Q)
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How to self-inject PegIntron?

Your healthcare provider will instruct you how to self-inject this medicine. Do not attempt to
inject yourself unless you are sure you understand the procedure and requirements of self-
injection. The following instructions explain how to inject this medicine yourself. Please read the
instructions carefully and follow them step by step.

Preparation

Collect the necessary items before you begin:
- a vial of PegIntron powder for injection;
- an ampoule of water for injections solvent to prepare Peglntron injection; @

- a 1 ml syringe;

- a long needle (for example 0.8 x 40 mm [21 gauge 1.5 inch]) to be used to add water for‘\%
injections to the Peglntron powder vial;

- a short needle (for example 0.3 x 13 mm [30 gauge 0.5 inch]) for the subcutaneous i n;

- a cleansing swab. Q

Wash your hands carefully. \
Reconstituting PegIntron powder for injection 0

Before reconstitution, this medicine may appear either as a white tablet-shaped s at is whole or in
pieces, or as a white powder. &

When the total amount of solvent is combined with the full amount off ron powder, the solution
will be at the correct concentration to measure your dose (i.e., the amount is contained in

0.5 ml).

d when the dose is measured
cnt and PegIntron powder to ensure
jection.

A small volume is lost during preparation of this medicine for j
and injected. Therefore, each vial contains an extra amousg o @
delivery of the labeled dose in 0.5 ml of Peglntron, soluti&

- Clean the rubber top of the vial with a cleaMgn@swab. You can save the swab to clean the skin area
where you will inject the dose.
- Remove the syringe from the wrappfng do not touch the tip of the syringe.

- Remove the protective cap from the PegInQSQ

- Take the long needle and place jt on to the tip of the syringe.

- Remove the needle guard wi ching the needle and keep the syringe with the needle in your
hand.

- Tap the top of the amp solvent gently to make sure that all the liquid is at the bottom of the
ampoule. g“

- Break off the top poule of solvent.

- Insert the ne&i} ampoule of solvent and withdraw the total amount of solvent.
- Then inse dle through the rubber top of the Peglntron vial. Gently place the needle tip

i ﬂ@wall of the vial without touching the cleaned top of the vial with your hands.
sQ¥vent SLOWLY, aiming the stream of liquid at the glass wall of the vial. Do not aim
directly at the white solid or powder, or inject the liquid quickly, as this causes a greater
of bubbles. The solution may appear cloudy or bubbly for a few minutes. This is to be
cted and is not a cause for concern.
1ssolve the entire contents by swirling the PegIntron vial with a gentle rotary motion leaving the

@ needle and attached syringe in the vial.
Do not shake, but gently turn the vial upside down until any powder at the top of the vial is

dissolved.

- The contents should now be completely dissolved.

- Stand the vial upright and let any bubbles present in the solution rise to the top of the solution.
Once all bubbles have risen to the top of the solution, you should have a clear solution with a small
ring of tiny bubbles around the top. Use this solution immediately. If it cannot be used immediately,
the solution may be refrigerated for up to 24 hours.
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Measuring the dose of Peglntron from the reconstituted powder for injection

Turn the vial and the syringe upside down in one hand. Be sure the tip of needle is in the Peglntron
reconstituted solution. Your other hand will be free to move the plunger. Pull back on the plunger

slowly to draw just more than the dose prescribed by your doctor into the syringe.

Hold the syringe with the needle in the vial pointing up. Remove the syringe from the long needle

leaving the needle in the vial and without touching the tip of the syringe. Take the short needle and

place it firmly on to the tip of the syringe. Remove the needle guard from the syringe needle and check

for air bubbles in the syringe. If you see any bubbles, pull the plunger slightly back; tap the syringe

gently, with the needle pointing upwards, until the bubbles disappear. Push up the plunger slowly back b

to the correct dose. Replace the needle guard and place the syringe with the needle on a flat surface.

between your palms. Inspect visually the reconstituted solution prior to administration: do not 3
discolouration (change in the original colour of the solution) or particulate matter is present.

now ready to inject the dose. 0

Be sure the solution is at room temperature up to 25°C. If the solution is cold, warm the syringe E @

Injecting the solution X
Select the injection site. The best sites for injection are tissues with a layer of fat betge in and muscle.

These are thigh, outer surface of the upper arm (you may need the assistance of erson to use this
site) and abdomen (except the navel or waistline). If you are exceptionally thin, ly the thigh or outer
surface of the arm for injection.

Change your injection site each time. @

the area to dry. Remove the
h&@hand, hold the syringe as you
would a pencil. Insert the needle into the pinched skin at 3 @ oY approximately 45°. After the needle
is inserted, remove the hand used to pinch the skin and use W¥#old the syringe barrel. Pull back the
plunger very slightly with one hand. If blood comes i e syringe, the needle has entered a blood
vessel. Do not inject into this site; withdraw the ne @ repeat the procedure. Inject the solution by
pushing the plunger all the way down gently. ¢
Pull the needle straight out of the skin. Presy¢he itfection site with a small bandage or sterile gauze if
necessary for several seconds. Do not ma@ e injection site. If there is bleeding, cover with an
adhesive bandage.
The vial, ampoule and injection mate& tgitded for single use must be discarded. Dispose of the syringe and
needles safely in a closed container.
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Package leaflet: Information for the user

PeglIntron 50 micrograms powder and solvent for solution for injection in pre-filled pen

PeglIntron 80 micrograms powder and solvent for solution for injection in pre-filled pen

PegIntron 100 micrograms powder and solvent for solution for injection in pre-filled pen

PegIntron 120 micrograms powder and solvent for solution for injection in pre-filled pen

PegIntron 150 micrograms powder and solvent for solution for injection in pre-filled pen
peginterferon alfa-2b

Read all of this leaflet carefully before you start using this medicine because it contains 6
important information for you. @
- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may han%&,

even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes an U side
effects not listed in this leaflet. See section 4. 0\'

What is in this leaflet
. What Peglntron is and what it is used for @

What you need to know before you use Peglntron K
How to use Peglntron @
Possible side effects

How to store PegIntron Q
Contents of the pack and other information OQ

N

The active substance in this medicine is a prote@ed peginterferon alfa-2b, which belongs to the
class of medicines called interferons. Intergns a¥e made by your body’s immune system to help

R

1. What Peglntron is and what it is used for

fight infections and severe diseases. This ene is injected into your body to work with your
immune system. This medicine is used eatment of chronic hepatitis C, a viral infection of the
liver. 66
Adults
The combination of this me& ibavirin and boceprevir is recommended for use for some types of

n (also called HCV infection) in adults 18 years of age and older. It may

chronic hepatitis C virusg
be used in adults wleg ha t been previously treated for HCV infection or who have previously used
medicines called { ns and pegylated interferons.

The combmaton is medicine and ribavirin is recommended for adults 18 years of age and older who

have not ly been treated with these medicines. This includes adults also infected with clinically

e‘& uman Immunodeficiency Virus). The combination can also be used to treat adults who have
sled treatment with an interferon alpha or peginterferon alpha in combination with ribavirin or
alpha alone.

you have a medical condition making use of ribavirin dangerous or if you already have had a problem
taking it, your doctor will likely prescribe this medicine alone.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.
Children and adolescents

This medicine is used in combination with ribavirin in children 3 years of age and older and
adolescents who have not been treated previously for chronic hepatitis C.
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2. What you need to know before you use Peglntron

Do not use Peglntron

You should tell your doctor before starting treatment if you, or the child you are caring for:

- are allergic to peginterferon alfa-2b or any of the other ingredients of this medicine (listed in
section 6).

- are allergic to any interferon.

- have had severe heart problems.

- have heart disease that has not been well controlled during the past 6 months.

- have severe medical conditions that leave you very weak. 6

- have autoimmune hepatitis or any other problem with your immune system. @

- are taking medicine that suppresses (weakens) your immune system.

- have advanced, uncontrolled liver disease (other than hepatitis C). M 6

- have thyroid disease that is not well controlled with medicines. K\

- have epilepsy, a condition that causes convulsions (seizures, or “fits”). 0

- are being treated with telbivudine (see section “Other medicines and Peglntron

You must not use Peglntron if any of the conditions above should apply to you, or xﬁld you are

caring for. @

In addition, children and adolescents must not use this medicine if they haQad serious nervous or
mental problems, such as severe depression or thoughts of suicide. @

Reminder: Please also read the “Do not take” section of the Pa flet for ribavirin and
boceprevir before using them in combination withi icine.

Warnings and precautions
Seek medical help immediately in case of a severe a@ic reaction (such as difficulty in breathing,

wheezing, or hives).

Talk to your doctor before taking this m icineQ you, or the child you are caring for:

- have had a severe nervous or me rder or have a history of substance abuse (e.g.
alcohol or drugs).

The use of this medicine in 0§ @and adolescents with existence of or history of severe
psychiatric conditions is no @ pwed (see section “Do not use Peglntron” above).

- are being treated for a @ Iness or had treatment in the past for any other nervous or mental
disorder, including d 0N (such as feelings of sadness, dejection) or suicidal or homicidal
behaviour (see s “Possible side effects”).

- have ever ha\a hezgattack or a heart problem.

- have kidne se, your doctor may prescribe a lower than usual dose and monitor your kidney
blood v larly during treatment. If this medicine is used in combination with ribavirin,
yous &% ould monitor you, or the child you are caring for more carefully for a decrease in
rets’r el

I count.

- E’K rhosis or other liver problems (other than hepatitis C).

lop symptoms associated with a cold or other respiratory infection, such as fever, cough, or

y difficulty in breathing.

@ are diabetic or have high blood pressure, your doctor may ask you, or the child you are caring for
to have an eye examination.

- have had any serious illness affecting breathing or blood.

- have the skin disorders, psoriasis or sarcoidosis, which may become worse while you are using
this medicine.

- are planning to become pregnant, discuss this with your doctor before starting to use this
medicine.

- have received an organ transplant, either kidney or liver, interferon treatment may increase the
risk of rejection. Be sure to discuss this with your doctor.

- If you are also being treated for HIV (see section “Other medicines and Peglntron”).
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- have a current or previous infection with the hepatitis B virus, since your doctor may want to
monitor you more closely.
Reminder: Please read the “Warnings and precautions” section of the Package Leaflet for ribavirin
before using it in combination with this medicine.

Teeth and mouth problems have been reported in patients receiving this medicine in combination with

ribavirin. You may develop gum disease, which could lead to loss of teeth. You may develop a dry

mouth or vomiting, both of which can damage your teeth. It is important to brush your teeth thoroughly

twice a day, rinse your mouth out if you vomit, and have regular dental check-ups. b

During treatment, some patients may experience eye problems, or loss of vision in rare instances. @
Your doctor should carry out an eye examination before starting your treatment. In case of any

changes in vision, you must tell your doctor and have a prompt and complete eye examination.
have a medical condition that may lead to future eye problems (e.g. diabetes or high blood pr
you should receive regular eye exams during therapy. If your eye disorder becomes more
you develop new eye disorders, your treatment will be discontinued.

While being treated with Peglntron, your doctor may advise to drink extra fluids ¢o revent low
blood pressure.

Your doctor will test your blood before you begin therapy and througho he treatment to make sure
that the therapy you are getting is safe and effective.

Children and adolescents %
This medicine is not recommended for use in patients under tl@ years.

Other medicines and PegIntron
Please tell your doctor or pharmacist if you, or the cmou are caring for:

- are taking or have recently taken any othe es or vitamins/nutritional supplements,
including medicines obtained without a pt%ption.
d

- are infected with both Human Imm®godetRiency Virus (HIV-positive) and Hepatitis C
Virus (HCV) and are being treate anti-HIV medicine(s) — [nucleoside reverse
transcriptase inhibitor (NRTI), a ighly active anti-retroviral therapy (HAART)]. Your
doctor will monitor you for § d symptoms of these conditions.

o Taking this medicin mbination with ribavirin and an anti-HIV medicine(s) may
increase the rlsk ic acidosis, liver failure, and blood abnormalities: reduction in
number of red 0 ells white blood cells and blood clotting cells called platelets.
Patlents w nced liver disease receiving HAART may be at increased risk of
worse! function, therefore adding treatment with this medicine alone or in
com n with ribavirin may increase their risk.

o Vudlne or stavudine, it is not certain if ribavirin will change the way these

mes work. Therefore, your blood will be checked regularly to be sure that the HIV
\ ction is not getting worse. If it gets worse, your doctor will decide whether or not
b\ our ribavirin treatment needs to be changed. Additionally, patients treated with this

medicine and ribavirin combination therapy and zidovudine could be at increased risk of

developing anaemia (low number of red blood cells). Therefore the use of zidovudine

with this medicine and ribavirin combination therapy is not recommended.
Remlnder. Please read the “Other medicines” section of the Package Leaflet for ribavirin
before using it in combination with this medicine.

- are taking telbivudine. If you take telbivudine with this medicine or any type of injectable
interferon product, your risk of developing peripheral neuropathy (numbness, tingling and/or
burning sensations in the arms and/or legs) is higher. These events may also be more severe.
Therefore, you must not take this medicine at the same time as telbivudine.
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Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

Pregnancy
In studies in pregnant animals, interferons have sometimes caused miscarriage. The effect of this

medicine on human pregnancy is not known. Girls or women of childbearing potential need to use
effective birth control during the treatment with this medicine.

Ribavirin can be very damaging to an unborn baby. Therefore, you and your partner must take special 6
precautions in sexual activity if there is any chance for pregnancy to occur: @

- if you are a girl or a woman of childbearing age who is taking ribavirin:

you must have a negative pregnancy test before treatment, each month during treatment, and o

4 months after treatment is stopped. You must use an effective birth control during the time a
taking ribavirin and for 4 months after stopping treatment. This should be discussed with y@ ctor.
- if you are a man who is taking ribavirin:

do not have sex with a pregnant woman unless you use a condom. If your female p@not
pregnant but is of childbearing age, she must be tested for pregnancy each montk@ treatment and
for the 7 months after treatment has stopped. You or your partner must use ala@ ¢ birth control

during the time you are taking ribavirin and for 7 months after stopping treat his should be
discussed with your doctor. K

Breast-feeding

It is not known whether this medicine is present in human milk %re, you should not breast-feed
an infant if you are taking this medicine. Ask your doctor for &1

Reminder: Please read the “Pregnancy and breast-feedin 1on of the Package Leaflet for
ribavirin before using it in combination @ this medicine.

Driving and using machines
Do not drive or operate any tools or machif§ if yQu feel tired, sleepy or confused while taking this

medicine. 0

PegIntron contains sucrose

This medicine contains sucrose. If ave an intolerance to some sugars, contact your doctor before
taking this medicine.

This medicine contains les& mmol sodium (23 mg) per 0.7 ml, i.e., essentially "sodium-free".

3. How to us xntro!n

Always uge s icine exactly as your doctor or pharmacist has told you. Check with your doctor
or pha \ ou are not sure.
.

@%\formation about taking this medicine

@ doctor has determined the correct dose of this medicine based on how much you, or the child
u are caring for weighs. If necessary, the dose may be changed during treatment.

This medicine is intended for subcutaneous use. This means that it is injected through a short needle
into the fatty tissue just under the skin. If you are injecting this medicine yourself, you will be
instructed how to prepare and give the injection. Detailed instructions for subcutaneous
administration are provided at the end of this leaflet (see ANNEX TO THE PACKAGE
LEAFLET “How to use the PegIntron pre-filled pen”).

Prepare the dose just before you intend to inject it and use it immediately. Look carefully at the
solution you prepared before you use it. The solution should be clear and colourless. Do not use the
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solution if it is discoloured (changed its colour from the original) or if there are bits of particles in the
solution. Discard the Peglntron pre-filled pen (CLEARCLICK) with any solution that is left in it after
you give yourself the injection. For disposal instructions, see section 5 “How to store PegIntron”.

Inject this medicine once each week on the same day. Injecting it at the same time of day each week
will help you not to forget to take it.

Always use this medicine exactly as your doctor has told you. Do not exceed the recommended

dosage, and take it for as long as prescribed. e
If your doctor prescribes this medicine with ribavirin or with ribavirin and boceprevir, please read th@
Package Leaflets of ribavirin and boceprevir before you begin combination treatment. . 6
Use in adults — Peglntron in combination treatment \\

r

This medicine, when given with ribavirin capsules, is usually given at a dose of 1.5 microg D
kilogram of body weight once a week. If you have kidney disease, your dose may be Népending
upon your kidney function.

Use in adults — Peglntron alone 0

This medicine, when given alone, is usually given at a dose of 0.5 or 1.0 micr per kilogram of
body weight once a week, for 6 months to 1 year. If you have kidney disa{se, your dose may be lower,
depending upon your kidney function. Your doctor will determine the, t dose for you.

Use in children 3 years of age and older and adolescents
Peglntron will be given in combination with ribavirin. The do? ntron is determined by a
calculation accounting for both height and weight. Yougdq @ 11 determine the correct dose for

you, or the child you are caring for. The duration of treat s up to 1 year based on the doctor’s
judgement for you, or the child you are caring for. O

All patients Q
If you are injecting this medicine yourself, Bease Be sure that the dose that has been prescribed is
clearly provided on the package of medi receive.

If you use more Peglntron than 1d
Tell your doctor or healthcare pr nal or the doctor or healthcare professional of the child you are
caring for as soon as possible.

If you forget to take P n

Take/administer th os@his medicine as soon as you remember, but only if within 1-2 days after
the forgotten dos is very close to your next injection, do not double the dose to make up for the
forgotten dose tinue your treatment as usual.

If you are ep8grtaWn, contact your doctor or pharmacist or the doctor or pharmacist of the child you are

carin% foc)
@d)ssible side effects
ike all medicines, this medicine can cause side effects, although not everybody gets them. Although

not all of these side effects may occur, they may need medical attention if they do. When this medicine
is used alone, some of these effects are less likely to occur, and some have not occurred at all.

Psychiatric and central nervous system:

Some people get depressed when taking this medicine alone or in combination treatment with
ribavirin, and in some cases people have had thoughts about threatening the life of others, suicidal
thoughts or aggressive behaviour (sometimes directed against others). Some patients have actually
committed suicide. Seek emergency care if you notice that you are becoming depressed or have
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suicidal thoughts or change in your behaviour. Ask a family member or close friend to help you stay
alert to signs of depression or changes in your behaviour.

Children and adolescents are particularly prone to develop depression when being treated with this
medicine and ribavirin. Immediately contact the doctor or seek emergency treatment if they display
any unusual behavioural symptoms, feel depressed, or feel they want to harm themselves or others.

Growth and development (children and adolescents):

With up to one year of treatment with this medicine in combination with ribavirin, some children and
adolescents did not grow or gain weight as much as expected. Some children did not reach their projected
height within 1-5.5 years after completing treatment. @

.
Contact your doctor immediately if you notice any of the following serious side effects occurri \6
during treatment:
Very common side effects (may affect more than 1 in 10 people):

- breathing problems (including shortness of breath), ®

- feeling depressed,

- trouble sleeping, thinking or concentrating, dizziness, 0
- severe stomach pain or cramps, @

- fever or chills beginning after a few weeks of treatment,

- painful or inflamed muscles (sometimes severe), é

Common side effects (may affect up to 1 in 10 people):
- chest pain, changes in the way your heart beats,

- confusion,

- difficulty remaining alert, numbness or tingling 81
- pain in your lower back or side, difficulty or inabilit\Jo pass urine,

- problems with your eyes or your eyesight or g,
- severe or painful reddening of your skin og&efis membrane,
- severe bleeding from your nose, s or &gy Other part of your body.

- wanting to harm yourself,
- hallucinations,

Uncommon side effects (may affectug@t\l' 100 people):

Rare side effects (may aff @0 1in 1,000 people):
- convulsion (“fit”),
- blood or clots in r black, tarry stool),

Unknown frequ% de effects (frequency cannot be estimated from the available data):
- Wat:ti others.

Other,si@ts that have been reported in_adults include:

Ve@mon side effects (may affect more than 1 in 10 people):
@ celing depressed, irritability, trouble falling asleep or staying asleep, feeling anxious or

nervous, difficulty concentrating, mood swings,

3 headache, dizziness, tired feeling, shaking chills, fever, flu-like symptoms, virus infection,
weakness,

- difficult breathing, pharyngitis (sore throat), coughing,

- stomach pain, vomiting, nausea, diarrhoea, loss of appetite, loss of weight, dry mouth,

- hair loss, itching, dry skin, rash, irritation or redness (and rarely, skin damage) at the site of
injection,

- decreases in the number of red blood cells (that may cause fatigue, shortness of breath,
dizziness), decrease in certain white blood cells (that makes you more susceptible to different
infections),

- pain in joints and muscles, muscle and bone pain.
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Common side effects (may affect up to 1 in 10 people):

- decrease in blood clotting cells called platelets, that may result in easy bruising and spontaneous
bleeding, excess of uric acid (as in gout) in the blood, low calcium level in the blood,

- decrease in thyroid gland activity (which may make you feel tired, depressed, increase your
sensitivity to cold and other symptoms), increase in thyroid gland activity (which may cause
nervousness, heat intolerance and excessive sweating, weight loss, palpitation, tremors), swollen
glands (swollen lymph nodes), thirst,

- changed behaviour or aggressive behaviour (sometimes directed against others), agitation,
nervousness, feeling sleepy, trouble sleeping, unusual dreams, lack of interest in activities, lack
of interest in sex, erectile problem, increased appetite, confusion, shaky hands, poor @

coordination, vertigo (spinning feeling), numbness, pain or tingling feeling, increased or

decreased sensitivity to touch, tense muscles, limb pain, arthritis, migraine, increased SWE %

- eye pain or infection, blurred vision, dry or teary eyes, changes in hearing/loss of heariﬁ
ringing in ears,

- sinusitis, respiratory infections, stuffy or runny nose, difficulty in speaking, no wfold
sores (herpes simplex), fungal or bacterial infections, ear infection/earache, c

- indigestion (stomach upset), heartburn, redness or sores in mouth, burningge n on tongue,
red or bleeding gums, constipation, intestinal gas (flatus), bloating, he wfs, sore tongue,
change in taste, tooth problem, excessive loss of body water, enlarged I

- psoriasis, sensitivity to sunlight, rash with raised spotted lesions, ragness of skin or skin

disorders, puffy face, pufty hands or feet, eczema (inflamed, re and dryness of the skin
with possible 0ozing lesions), acne, hives, abnormal hair te 1 disorder, pain at the site of
injection, %

- difficult, irregular or no menstrual period, abnormally prolonged menstrual period,

increased need to pass urine,
- chest pain, pain on the right side around your cling unwell, low or high blood pressure,
feeling faint, flushing, palpitations (pound'ﬁ beat), rapid heart rate.
1

problem affecting ovary or vagina, pain in breast\ lem irritation of prostate gland,
fe

Uncommon side effects (may affect up to¥in people):

- suicide, attempted suicide, though threatening the life of yourself, panic attack,
delusions, hallucination,

- hypersensitivity reaction to cation, heart attack, inflammation of the pancreas, pain in

bone and diabetes mellitus,
- cotton wool spots (whit@osns on the retina).

Rare side effects (may. p to 1 in 1,000 people):
- diabetic ketowngidoss{medical emergency due to build-up of ketone bodies in the blood as a
result of o ntrol diabetes),

epismdeg oNsadness and excitement),
ms including changes in vision, damage to the retina, obstruction of the retinal artery,

ation of the optic nerve, swelling of the eye,
@

- seizurest sions) and bipolar disorders (mood disorders characterized by alternating

estive heart failure, abnormal heart rhythm, pericarditis (inflammation of the lining of the
rt), inflammation and degeneration of muscle tissue and peripheral nerves, kidney problems,
sar001dos1s (a disease characterized by persistent fever, weight loss, joint pain and swelling,
skin lesions and swollen glands).

Very rare side effects (may affect up to 1 in 10,000 people):

- aplastic anaemia, stroke (cerebrovascular events), toxic epidermal necrolysis/Stevens Johnson
Syndrome/erythema multiforme (a spectrum of rashes with varying degree of severity including
death which may be associated with blisters in the mouth, nose, eyes and other mucosal
membranes and sloughing of the affected area of the skin).

- loss of consciousness has occurred very rarely with alpha interferons, mostly in elderly patients
treated at high doses.
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Side effects of unknown frequency (frequency cannot be estimated from the available data):

- pure red cell aplasia (a condition where the body stopped or reduced the production of red blood
cells). This causes severe anaemia, symptoms of which would include unusual tiredness and a
lack of energy.

- facial palsy (weakness and slumping on one side to the face), severe allergic reactions such as
angioedema (an allergic skin disease characterized by patches of swelling involving the skin and
its subcutaneous layers, the mucous membranes, and sometimes the internal organs), mania
(excessive or unreasonable enthusiasm), pericardial effusion (a fluid collection that develops
between the pericardium (the lining of the heart) and the heart itself), Vogt-Koyanagi-Harada
syndrome (an autoimmune inflammatory disorder affecting the eyes, skin and the membranes of 6
the ears, brain and spinal cord), change in colour of the tongue. @

- thoughts about threatening the life of others.

- pulmonary fibrosis (scarring of the lungs).

- pulmonary arterial hypertension — a disease of severe narrowing of the blood vessels 1n&>
lungs resulting in high blood pressure in the blood vessels that carry blood from the { the
lungs. This may occur in particular in patients with risk factors such as HIV in » severe
liver problems (cirrhosis). The side effect may develop at various time points %reatment,
typically several months after starting treatment with Peglntron.

- hepatitis B reactivation in HCV/HBV co-infected patients (recurrence tis B disease).

If you are an HCV/HIV co-infected adult patient receiving HAART, t&ddirion of this medicine
and ribavirin may increase your risk of lactic acidosis, liver failure, a welopment of blood
abnormalities (reduction in number of red blood cells which carry > certain white blood cells
that fight infection, and blood clotting cells called platelets).

with the combination of this
ed patients receiving HAART:

The following other side effects (not listed above) haveec
medicine and ribavirin capsules (adults) in HCV/HIV co-

- oral candidiasis (oral thrush),

- defective metabolism of fat, O
- CD4 lymphocytes decreased, Q

- appetite decreased, \

- back pain,

- hepatitis,

- limb pain,

- and various laboratory b es abnorrnahtles
;e

Side effects in children an scents
The following effects h urred in children and adolescents:

Very common si ts (may affect more than 1 in 10 people):

- loss of gageftyd, dizziness, headache, vomiting, nausea, stomach pain,

skin, pain in joints and muscles, redness at the site of injection,

table, tired feeling, feeling unwell, pain, chills, fever, flu-like symptoms, weakness,
% ¢ in rate of growth (height and weight for age),

- @ eases in red blood cells that may cause fatigue, shortness of breath, dizziness.

mon side effects (may affect up to 1 in 10 people):
fungal infection, common cold, cold sores, pharyngitis (sore throat), sinusitis, ear infection,
coughing, throat pain, feeling cold, eye pain,

- decrease in blood clotting cells called platelets, that may result in easy bruising and spontaneous
bleeding, swollen glands (swollen lymph nodes), blood thyroid tests abnormalities, decrease in
thyroid gland activity, which may make you feel tired, depressed, increase your sensitivity to
cold and other symptoms,

- wanting or attempting to harm yourself, aggressive behaviour, agitation, anger, mood changes,
nervousness or restlessness, depression, feeling anxious, trouble falling asleep or staying asleep,
emotional instability, poor quality sleep, feeling sleepy, disturbance in attention.

- changes in taste, diarrhoea, stomach upset, oral pain,
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- fainting, palpitations (pounding heart beat), rapid heart rate, flushing, nosebleed,

- sores in mouth, scaling lips and clefts in the corners of the mouth, rash, redness of skin, itching,
eczema (inflamed, red, itchy and dryness of the skin with possible oozing lesions), acne,

- back pain, muscle and bone pain, limb pain, dryness, pain, rash, irritation or itching at the site of
Injection.

Uncommon side effects (may affect up to 1 in 100 people):
- painful or difficult urination, urinary frequency, the presence of excess protein in the urine,

painful menstruation

- itchy anal area (pinworms or ascarids), inflammation of the lining membrane of the stomach and 6
the intestines, inflamed gums, enlarged liver,

- abnormal behaviour, emotional disorder, fear, nightmare, tremor, decreased sensitivity to to n
numbness or tingling feeling, pain radiating along the course of one or more nerves, dro

- bleeding of the mucous membrane that lines the inner surface of the eyelids, itchy eyes
pain, blurred vision, intolerance to light,

- low blood pressure, paleness, nasal discomfort, runny nose, wheezing, dlfﬁcul , chest
pain or discomfort,

- redness, swelling, pain of skin, shingles, skin sensitive to sunlight, rash W spotted
lesions, skin discolouration, peeling of skin, shortening of muscle tlssu e tw1tch1ng,

facial pain, bruising.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This Q;’ any possible side effects
not listed in this leaflet. You can also report side effects directly 34 tional reporting system listed
in Appendix V. By reporting side effects, you can also help pro information on the safety of this

medicine.
Reminder to adult patients prescribed combination t, y of this medicine, boceprevir and ribavirin:
Please read the “Possible side effects” section of ckage Leaflets.

5. How to store Peglntron O\'

Keep this medicine out of the sigh ch of children.

Do not use this medicine after@xpiry date which is stated on the carton, after EXP.
Store in a refrigerator ( C). Do not freeze.

Use the reconstit lution (solution you prepared by mixing the powder and the liquid in the pre-
filled pen) 1 Q or within 24 hours when stored in a refrigerator (2°C - 8°C).
di

Do not u icine if you notice discolouration of the powder, which should be white.
Th Kr ted solution should be clear and colourless. Do not use if it is discoloured or if bits of
¢ present. After administering the dose, discard the Peglntron pre-filled pen
CLICK) and any unused solution contained in it.
o not throw away medicines via wastewater or household waste. Ask your pharmacist how to throw
away medicines you no longer use. These measures will help protect the environment.
6. Contents of the pack and other information

What Peglntron contains

- The active substance is peginterferon alfa-2b.

135


http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc

Peglntron 50 micrograms powder and solvent for solution for injection in pre-filled pen
Each pre-filled pen contains 50 micrograms of peginterferon alfa-2b measured on a protein basis.
Each pre-filled pen provides 50 micrograms/0.5 ml of solution when reconstituted as recommended.

Peglntron 80 micrograms powder and solvent for solution for injection in pre-filled pen
Each pre-filled pen contains 80 micrograms of peginterferon alfa-2b measured on a protein basis.
Each pre-filled pen provides 80 micrograms/0.5 ml of solution when reconstituted as recommended.

Peglntron 100 micrograms powder and solvent for solution for injection in pre-filled pen
Each pre-filled pen contains 100 micrograms of peginterferon alfa-2b measured on a protein basis. 6
Each pre-filled pen provides 100 micrograms/0.5 ml of solution when reconstituted as recommended@
Peglntron 120 micrograms powder and solvent for solution for injection in pre-filled pen M 6

Each pre-filled pen contains 120 micrograms of peginterferon alfa-2b measured on a protein Iﬁls
Each pre-filled pen provides 120 micrograms/0.5 ml of solution when reconstituted as rec@ ded.

Peglntron 150 micrograms powder and solvent for solution for injection in pre-ﬁlle%p
Each pre-filled pen contains 150 micrograms of peginterferon alfa-2b measured ein basis.
Each pre-filled pen provides 150 micrograms/0.5 ml of solution when reconst] recommended.

- The other ingredients are: \!
Powder: disodium phosphate, anhydrous; sodium dihydrogen p@n e dihydrate; sucrose and
polysorbate 80.

Solvent: water for injections. Q
What Peglntron looks like and contents of the pack 0
This medicine is a powder and solvent (liquid) for s 'o§or injection in a pre-filled pen
(CLEARCLICK).

The white powder and the clear and colourless 8vt are both contained in a two-chamber glass
cartridge assembled into a single use pre-fil§gd per®

Peglntron is available in different pack
- 1 pre-filled pen containing p d solvent for solution for injection,
1 needle ("Push-On Needle
2 cleansing swabs;
- 4 pre-filled pens cont owder and solvent for solution for injection,
4 needles ("Push dle"),
8 cleansing s

bs;
- 12 pre-ﬁll% containing powder and solvent for solution for injection,

12 nee sh-On Needle"),
24 d\si swabs.
No ﬂ@izes may be marketed.

Ing Authorisation Holder
etk Sharp & Dohme B.V.
aarderweg 39
2031 BN Haarlem
The Netherlands

Manufacturer

SP Labo N.V.
Industriepark, 30

B-2220 Heist-op-den-Berg
Belgium
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For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié/Belgique/Belgien

MSD Belgium BVBA/SPRL

Tel: 0800 38 693 (+32(0)27766211)
dpoc_belux@merck.com

Bbarapus

Mepxk lapn u Joym bearapus EOO/]
Ten.: +359 2 819 3737
info-msdbg@merck.com

Ceska republika

Merck Sharp & Dohme s.r.o.
Tel: +420 233 010 111
dpoc_czechslovak@merck.com

Danmark

MSD Danmark ApS
TIf: + 45 4482 4000
dkmail@merck.com

Deutschland

MSD SHARP & DOHME GMBH

Tel: 0800 673 673 673 (+49 (0) 89 4561 2612)
e-mail@msd.de

Eesti

Merck Sharp & Dohme OU
Tel.: +372 6144 200
msdeesti@merck.com

E)\LGda

MSD A.®.B.E.E.

TnA: +30 210 98 97 300
dpoc_greece(@merck.com

O
@b

de Espaiia, S.A.

Espaiia

Merck Sharp &

Tel: +3491 3
msd_info@nsgrcNcom

O

Cce

@ -(0)1 80 46 40 40

Hrvatska

Merck Sharp & Dohme d.o.o.
Tel: +3851 6611 333
croatia_info@merck.com

Fragd
M

Lietuva

UAB Merck Sharp & Dohme
Tel. +370 5 278 02 47
msd_lietuva@merck.com

Luxembourg/Luxemburg
MSD Belgium BVBA/SPRL
Tel: +32(0)27766211
dpoc_belux@merck.com

Magyarorszag

MSD Pharma Hungary Kft.
Tel.: +36 1 888 5300
hungary msd@merck.com

Malta

Merck Sharp & Dohme @s Limited
Tel: 8007 4433 (+35¢99917558)

malta_info@mer@
Nederlan %
Merck S hme BV

Te} 0@ 9000 (+31 23 5153153)
me o.nl@merck.com

msdnorge@msd.no

ge
OASD (Norge) AS
\ TIf: +47 32 20 73 00

Osterreich

Merck Sharp & Dohme Ges.m.b.H.
Tel: +43 (0) 1 26 044
msd-medizin@merck.com

Polska

MSD Polska Sp. z o.0.
Tel: +48 22 549 51 00
msdpolska@merck.com

Portugal

Merck Sharp & Dohme, Lda
Tel: +351 21 4465700
clic@merck.com

Romainia

Merck Sharp & Dohme Romania S.R.L.
Tel: +40 21 529 2900
msdromania@merck.com
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Ireland

Merck Sharp & Dohme Ireland (Human Health)
Limited

Tel: +353 (0)1 2998700
medinfo_ireland@merck.com

Island
Vistor hf.
Simi: + 354 535 7000

Italia

MSD Italia S.r.l.

Tel: +39 06 361911
medicalinformation.it@merck.com

Kvzpog
Merck Sharp & Dohme Cyprus Limited

TnA.: 800 00 673 (+357 22866700)
cyprus_info@merck.com

Latvija

SIA Merck Sharp & Dohme Latvija
Tel: +371 67364224
msd_lv@merck.com

This leaflet was last revised in MM/YYYY

Slovenija

Merck Sharp & Dohme, inovativna zdravila d.o.o.
Tel: +386 1 5204 201

msd.slovenia@merck.com

Slovenska republika

Merck Sharp & Dohme, s. 1. 0.
Tel: +421 2 58282010
dpoc_czechslovak@merck.com

Suomi/Finland

MSD Finland Oy ‘\6
Puh/Tel: +358 (0)9 804 650 K
info@msd.fi 0
Sverige ch

Merck Sharp & Dohme (SW@
Tel: +46 77 5700488

medicinskinfo@merc{:@

United Kingdo
Merck Sharp

Tel: +44 (
medicali f

e Limited
67272
uk@merck.com

Detailed information on this medicine is availab@the European Medicines Agency website:
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ANNEX TO THE PACKAGE LEAFLET

How to use the Peglntron pre-filled pen

The following instructions explain how to use the pre-filled pen to inject yourself. Please read the
instructions carefully and follow them step by step. Your healthcare provider will instruct you on how
to give the injections. Do not attempt to administer an injection until you are sure you understand how
to use the pre-filled pen. Each pre-filled pen is for single use only.

Getting ready
e Find a well-lit, clean flat work surface such as a table.

e Take the pre-filled pen out of the refrigerator. Look at the date printed on the carton after EXP t0®
make sure that the expiration date has not passed. Do not use if the expiration date has pasged

e Remove the pre-filled pen from the carton. \

e Lay the pre-filled pen on a flat clean surface and wait until it reaches room temperature &\o
more than 25°C). This may take up to 20 minutes.

e  Wash your hands well with soap and warm water. Keep your work area, your hK the

injection site clean to decrease the risk of infection. 0

You will need the following supplies that are included in the package:

- a pre-filled pen (CLEARCLICK)
- aneedle ("Push-On Needle")
- 2 alcohol swabs

O
\Ob ————— Device body

e e&\; i
PN i
Sk
ix

e Hold the pre-filled pen upright with the dial on the bottom.
e Turn the dial to number 1 (see Figure 1). You may hear a "click" sound.

Dial
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Figure 1 K

e DO NOT SHAKE TO MIX. Gently turn the pre-filled pen up-side-down two times ;\Q @see

Figure 2). - ®$\'
(1
O
o)

e Look in the window. The solution should be cleQd colourless before use. Some bubbles may be
present, but this is normal. Do not use if it is @ red or if particles are present.

Figure

2. Add needle
e Turn the dial to number 2 (see Flgé ).§Y ou may hear a "click" sound.

ipe the top of the pre-filled pen where the needle is going to be attached with an alcohol swab (see

Figure 4).

Figure 4
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Remove the yellow paper from the needle cap before attaching the needle ("Push-On Needle") to

\' > 4
&%\. o

Figure 5 @
R

Support the pre-filled pen in upright position and push the needle straight down firmly (s
6). You might hear a soft sound when pushing on the needle. 0

' ?

Figure 6 Q

e Remove the needle cap. You may see some liquid t@t of the needle (see Figure 7). This is

normal. O

Kob Figure 7

3. Dial dose < ?(

o Turn the dial tg Wqur pdescribed dose (see Figure 8). You may hear clicking sounds as you dial.
Note: The n ield will automatically SNAP UP as you dial (see Figure 9). You may dial up
or doyn ose prior to injection.

O
\
D

.00/——@:

o_«s'oi
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—SE°0
14

|

Figure 8 Figure 9
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You are ready to inject

after the jff¥e

Choose an injection site on your stomach area (abdomen) or thigh. Avoid your belly button

(navel) and waistline. If you are very thin, you should only use the thigh for injection. You should

use a different place each time you give yourself an injection. Do not inject PegIntron into an area
where the skin is irritated, red, bruised, infected, or has scars, stretch marks, or lumps.

Wipe the injection site with a new alcohol swab. Let the skin air dry.

Pinch a fold of loose skin in the area you have cleaned for injection.

Press the pre-filled pen against the skin as shown in Figure 10. The shield will automatically glide

back to allow the needle to inject the medicine.

Hold the pre-filled pen against the skin for 15 seconds. Note: The pre-filled pen will make a

clicking sound for up to 10 seconds — depending on your dose. Additional 5 seconds ensures comple@

dose delivery. . 6
Note: Once the pre-filled pen is removed from the skin, the needle shield will lock in place. &\

Q\ Figure 10: Thigh injection

ion. Dispose of the used pre-filled pen safely in a closed container. Ask your healthcare

Disposal of thayj ion materials
The pre—ﬁEi ey needle and all injection materials are intended for single use and must be discarded

proeﬁ\ armacist for an appropriate container.
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